Directions for use of Parts Catalogue

1. Applicable model of machines

All component and option parts used for SFH220/SFH240 tractors are listed

in this parts catalogue.

1) MODEL TYPE

He ooooo HST
Fe+---- FOUR WHEEL DRIVE

Teeore- TWO WHEEL DRIVE

Beeoor- BLOWER CASE

Geoore WITH EXTRA SPECIFICATIONS

FOR LOCAL HOMOLOGATION

2) AREA CODE
E4F+ -« « FRANCE

2. Explanation for head paragraph

TYPE OF MODEL
S| SSUAEF | someas | SRude | SaieF | SRdiBG| o

lhf:ff:f"

i o
o
TR

4

KEY | PART CODE CESCRIPTION

ISH-T11-001-2 | ChSmurrRe |
4] SUET-201-901-00 | CASR/WTRE
151-111-092-10 | CASE/LOTEE

1‘.‘ :_' A5 S0 I P S 51 2

TR
OONNO) 0]0l0J0,

ilr i:l;l [l 1}
|

|

|
EEEREEEE

|

;
i

(D KEY shows the location of parts diagramed in the illustration.

@ Parts numbers begin with 'V~ and ~ W~ are standard parts of the
market.

@ " LH ™ and RH™ on the parts name are described against the moving

direction of the machine or are described on the condition how to install

parts on the machines.



SPC : The following symbol classifies parts to be used for machines.

-

"%~ means standard parts.

-

" T~ shows that the parts can be installed as optional parts.
"R~ shows that the parts can be used as applicable parts to replace
originally equipped parts.
Upper column : QTY shows the number of parts to be used for one unit
of machine.
"M~ is indicated for parts supplied by a meter long.
"1 7 is indicated for parts supplied by liter.
"AR” is indicated for parts need to be adjusted or regulated.
Lower column : serial number
—229 means serial number up to 229.
230— means serial number 230 and after.
ITC : Interchangeability
17 --0LD <« NEW
New parts can be used in place of the old parts.
27 ---0LD — NEW
0ld parts can be used in place of the new parts.
" 37 ---0LD —<— NEW
0ld parts and new parts can not be replaced each other.
COL : Color code
Color is signified with color code number for colored parts.
Please see the color list shown in the next page.
GRP : Parts shown in this column can be replaced by SET parts.
Example : Parts marked @ can be replaced by parts marked ®, and
® for ©, so the rest follow in the same alphabetical
order.
Remarks
%% Other maker’ s part code number is shown in this column.
*k When Fig. No. is shown in the Remark column of SET parts or ASSY parts,

each of their component parts are listed in said Fig. No.



3. Color

The following colors are used color parts.

COLOR

CODE COLOR

SPRAY TYPE
PARTS CODE

PAINTS 4K DRUM
PARTS CODE

PAINTS 16K DRUM
PARTS CODE

4L | NEOBLUE

1300-985-001-10

1300-985-003-00

6 G | SUMMER WHITE

1300-958-001-10

1300-958-003-00

1300-958-004-00

7F | MIRROR BLACK

1300-954-001-10

1300-954-003-00

1300-954-004-00

NOTE : Color code is signified only for the parts assigned by the maker as

color

parts.

4. Serial Numbers

1) For engines serial number is stamped on CYLINDER BLOCK ASSY.

Please see Fig. No.

5—1.

2) For chassies serial number is shown on the LABEL.

Please see

5. Parts Order

HiE#d HREEEERESIIESH
ISEKI & CO,, LTO. MADE IN JAPAN

Parts numbers listed in the parts catalogue are all registered in “ISEKI

. »
on—line computer .

When you order parts, please make sure of correct numbers.

When substitute parts is available,

automatically turned to a new part number.

Please be sure to use

“ISEKI GENUINE PARTS” .

the part number ordered will be

Any other similar parts other than ISEKI parts when used may cause a

trouble that makes us unable to repair or guarantee the warrant.



**x* Structure Table of Model **=*

FIG.

—r m O O <

S S
F F
HTHB
2626
2E4E
0404
FFFF

OCoOoO~NOOT~,WN P

% k| ok ok 3k ¥ | X ok 2k X X
% ok R ok 3k X X k| F X X X X

L% X ok ok X X

% k| F ok 3k X ¥

*

*

% o ok k| X X X 3
$LO¥ o ok ok k| ¥ F ok ok | X X ok 2k X X

*

*




**x* Structure Table of Model ***

FIG.

—r m O O <

S
F F
HTHB
2626
2E4E
0404
FFFF

46
47
48

50

*

>(.

51
52
53
54
55

*
X X % ok

56
57
58
59
60

*
*

*
*

*

61
62
63
64
65

* ok X %
%k X %

66

68
69
70

*
*

¥ X *

71
72
73
74
75

* k| F %

* o
* %

76
77
78

80

*

81

83
84
85

——

86
87

89
90

e e e | B I

o~ -~




**x* Structure Table of Model **=*

S S
F F
MIHTHB
2626
O2E4E
0404
DIFFFF
E
L
FIG.
91 R
92 * *
93 * *
94 *
95 *
* *

96




F1G.1,3,9
FIG.2,4,41,42, 46~48, 49~53
FI1G.71~74 F1G.67,68
FIG.37

F1G.28,56,57

\ FIG.60, 61

F1G.43,44
FI1G.86,87

FI1G.63 F1G.b4

FIG.36 FIG.5DH, 62 FIG.18
F1G.38~40, 45, 6H, b6 F1G.31~32,82, 85
F1G.36
F1G. 10~26, 33,34, 58,59, 76~81, 88~90




Contents

SFH220F,240F

ENGINE(E3112VG04)

SHORT BLOCK ENGIASSY :++-reeersessessesreaemeaeaiaiaieiestesiessesssssessssssssessesssssssssesesnns Fig.
CYLINDER HEAD:++++eesteeseeateestrieeiueiteiteaisise et iseatsssteste s sse s ssesassesssssssssssssessnens Fig.
CYLINDER HEAD COVER:+++++-sesseeseeseestassestestestestestestesteaseaessesssssessssssnsssssssssssssssss s Fig.
TN o Y TN T T =70 I SRR Fig.
EXHAUST MARNIEOLD:++w++-+esessessessessesesseaiataiaiestestestessessessessesssassssessessessesssesssses Fig.
CYLINDER BLOCK -+++eseeteareeseaseateatmiateieitsitsstestsstesssssessessesssssessesssssesssssesssssssaesasssns Fig.
BEARING/UNDER SIZE (OPTION):w++w+ssssessssrsessssssiasssssssisisis s Fig.
P ] (I =N ORI Fig.
o N =3 =] NN B =2 P Fig
TIMING GEAR CASE -+++e-seereereessestratritesteatesteieateaeaeateeetesestestestestessessesssssessessessssseas Fig
I T == T OSSO Fig
7 R4 =2 Fig
Loy Y I 1N = PR OSO Fig
PISTON - +#-++++sesersessessesseateasease e st e st e e e st et e st et et et e b e st e b e et e b e s b e s b e e b e e b e e b e e sseae e s e e et et Fig.
PISTON/OVER SIZE (OPTION):w++wrsessessessessessssssssssssnsis st Fig.
LT ] 7N = OO Fig.
1] T =1, =2 PSR PURORRRO Fig.
WATER PUMP: -+ eeeesseetesteatesteateateatesteastase st sse st st st st ste st stestesbestessessessesseeneese e Fig.
107010 T 1 N[l =7\ O PTOPOPR Fig.
INJECTION NOZZLE: -+ +essessessearesseauarsaiasesietestestessestestesssssesseaseassasessseeassessesesse s Fig.
INJECTION PUIMP -+ seeseeseessesuestesteatestesteasestesseasesssesessessestess st saessestessessessesseessasesseens Fig.
T I = =) =T Fig.
0 YN = = = TR Fig.

ELECTR'C (l) ................................................................................................................ Flg

© 00 N o o b~ W N B

N N N NN P B P R R RB R R R
A W N P O © 0 N O 00 M W N B O



ELECTRIC (2) ................................................................................................................ Flg 25

REPAIR PARTS(OPTION )+ #tsssssstssststsst sttt Fig. 26
COMPONENT PARTS

FOR 6215-300-036-10 ON [Fig. 20+ ++sss1erressssssssstesisssi sttt Fig. 27
COMPONENT PARTS

FOR 6215-600-103-10 ON Q.21+ +++s+ssssseressssssssssstssisiitisisissisiti s Fig. 28
COMPONENT PARTS

FOR 6281-100-011-20 ON .24+ s +sssssesessssssssssssssssssssis ittt Fig. 29

COMPONENT PARTS
FOR 6281-200-005-00 ON [Fi. 24+ ++sss1erresssssssssstesisssi sttt Fig. 30



10

Contents

CHASSIS

BRACKET(ENGINE) SYSTEM :sserserseesesrsesssssssssss s Fig.
RADIATOR SYSTEM(L/2)(2/2)+++++w++wssesrrssssssrsssssssssssssssissssssisssss s Fig.
MUFEFELER SYSTEM -+ +e-reereereereestesteaestemieaeaeaseaeasssisatsisssssssessssssssestessesssssessesssssssoens Fig.
CLEANER(AIR) SYSTEM - rssessessessesssesssseset st Fig.
PIPING(FUEL) SYSTEM«tsesesesessssesrtssssessiss s Fig.
TANK(FUEL) SYSTEM-:++rsesrssessessessesssssast sttt Fig.
BATTERY SYSTEM: e reereeeersessesesestesteaeiteaeaseasastessastsitessessessestesssssessessessessessseseessens Fig.
LEVER(ACCELERATOR)SYSTEM:+sesseesesssrsssssesesisiinisssssssssiss s Fig.
CABLE(ACCELERATOR)SYSTEM«:swssresreseesesssrssesnsiniissisisssssssisiiss s Fig.
SHAFTINPUT) SYSTEM ¢ +sessessessessssssissescsisis s Fig.
CASE(TRANSMISSION) SYSTEM :++srsresreessessssnsissinsisississs s Fig.
METAL(HST)SY STEM:trsressersersssssetsetse sttt Fig.
GEAR(INPUT) SYSTEM: rsesessresessessessess st Fig.
HST SYSTEM(SEH240)-++-+++++ersesessessessessssssssssssiss s Fig.
HST SYSTEM(SEH220)-++-++++ersesrssessesssssssssesissistis sttt Fig.
GEAR(DRIVE) SYSTEM ¢ ++rsesesetsessesse sttt Fig.
CASE(DIFFERENTIAL)SYSTEM: +sessessessesssssssmiesisisis it Fig.
DIFFE-LOCK SYSTEM -+ +esessessessesteaesemisaeaisaiteisetsiseitsatestestsasestessessessessessssessssssessens Fig.
PEDAL(DIFF-LOCK)SYSTEM:++rsesessesrssessesssssssssesissisis s Fig.
LEVER(UNLOAD/HST)SYSTEM:+sersssessessesssssssssisisiisis s Fig.
METAL(PTO)SYSTEM:w+rsessessessessessessssssst sttt Fig.
DRIVE(PTO/MOWER)SYSTEM(SFEH240)(1/2)(2/2) -+ wssesessessessesssnsssssssssissisinsinines Fig.
DRIVE(PTO/BLOWER)SYSTEM :++++ssessessessesssssssssesissisiis s Fig.
COVER(PTO/MID)SYSTEM(SFH220):+++-++wsserseessssssssrsnssnssisssssssisiinss s Fig.
COVER(PTO/SIDE)SYSTEM(SFH240):-++-++rssressessesesssssssisssssssnisisss e, Fig.
LINK(HST)SYSTEM: essessersesserssessesesess st Fig.

PEDAL(HST)SYSTEM ................................................................................................... Flg

© 0 N oo o b~ W N B

N RN NN N NNDNDR R P R R B R R R
N o 0 WOWN BB O © 0N O UM W N R O



LEVER(PTO/MOWER)SYSTEM(SFH240) ................................................................... Flg
LEVER(PTO/BLOWER)SYSTEM .................................................................................. Flg
AUTO CRUISE SYSTEM(SFH240) ............................................................................... Flg
HOUS'NG(AXLE/FRONT)SYSTEM ............................................................................. Flg
SHAFT(WHEEL/FRONT) QY ST EM e Flg
COVER(BRAKE)SYSTEM ............................................................................................. Flg
BRAKE SY ST E M ettt st sttt s sttt Flg
PEDAL(BRAKE)SYSTEM ............................................................................................. Flg
BRAKE(PARK'NG)SYSTEM ......................................................................................... Flg
WHEEL(STEER'NG)SYSTEM ...................................................................................... Flg
LEVER(T'LT)SYSTEM .................................................................................................. Flg
COLUMN(STEER'NG)SYSTEM ................................................................................... Flg
CONTROLLER(STEER'NG)SYSTEM .......................................................................... Flg
CYL'NDER(STEER'NG)SYSTEM(SFH240) ................................................................ Flg
CYL'NDER(STEER'NG)SYSTEM(SFHZZO) ................................................................ Flg
FRAME SYSTEM(SFH240) ........................................................................................... Flg
FRAME SYSTEM(SFHZZO) ........................................................................................... Flg
LEVER(4WD)SYSTEM(SFH240) .................................................................................. Flg
AUTO 4WD SYSTEM(SFH240) ..................................................................................... Flg
CASE(BEVEL)SYSTEM(SFH240) ................................................................................. Flg
HOUS'NG(AXLE/REAR)SYSTEM(SFH240) ................................................................ F|g
HOUS'NG(AXLE/REAR)SYSTEM(SFH220) ................................................................ F|g
CASE(GEAR/F'NAL)SYSTEM(SFH240) ...................................................................... Flg
SP'NDLE(KNUCKLE)SYSTEM(SFHZZO) .................................................................... Flg
SHAFT(DRIVE/F'NAL) SYSTEM(SFH240) ................................................................. Flg
ROD(T'E)SYSTEM ........................................................................................................ Flg
CONTROL SY ST EIM rrerrrrrrrrrrsrr sttt ettt ettt sttt sttt n s n e Flg
CYL'NDER(L'FT)SYSTEM ........................................................................................... Flg
CABLE(UP STOP)SYSTEM(SFH240) .......................................................................... Flg
CABLE(UP STOP)SYSTEM(SFHZZO) .......................................................................... Flg
PlplNG(PUMP)SYSTEM ............................................................................................... Flg
PlPlNG(CONTROL)SYSTEM ....................................................................................... Flg

PlPlNG(HST)SYSTEM(SFH240) .................................................................................. Flg

28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60

11



12

PIPING(HST)SYSTEM(SFH220) v --vorsssvoerssssoesssvesssooesssseessoveessooes oo Fig.
LINK(LIFT)SYSTEM:--oreerersseeesssoeess oottt Fig.
LINK(LOWER)SYSTEM--r--veervoessoeesssoeesssveesssooosssoees sttt Fig.
HHOOD SYSTEMservvssseeersssssaeesssssssssssssssesssssssssssssessssssessesssssssssssssssssssesssssssseesssssssseees Fig.
COVER(STEER'NG)SYSTEM(SFH240) ....................................................................... Flg
COVER(STEERING)SYSTEM(SFH220) -----vress-roerssveesssooeesssooesssoeesssoeessvees e Fig.
FENDER SYSTEM(SFH2A0) -+--vrts-oeresooerssoseessooesssoeesssooessssoessovos oo Fig.
FENDER SYSTEM(SFH220) +--vrs-vversverssssessoossoosssoessoosssoes oo Fig.
ELOOR SYSTEMerrvvsssreeessssssmseessasssmseesssssssssessssssssssesssssssssessssssssssssssssssssssssssssssessssssssnees Fig.
LIGHT SYSTEMerrsssssrersssssassesssssssssssssssssssssssssassssssssssssssssssssssssssssssssssssssssossssssssssssees Fig.
PANEL SYSTEM ............................................................................................................ Flg
HARNESS SYSTEM(SEH2A0)(L/2)(212)-----rr-veerssrersssmeesssveesssvesssveesssoveessoee Fig.
HARNESS SYSTEM(SFH220)(L/2)(212)+---rr-vversssoersssseesssveesssvesssveesssovesssvee Fig.
SWITCH(SAFETY)SYSTEM: - vverssseessoseessooesssoeesssoseessooesssoeessooeessooessoo Fig.
BLOWER SYSTEM(SFH2A0) --r---rerssererssseesssoveesssovessssveesssoeessvees oo Fig.
ORNAMENT(SEH2AQ)-++---or+-vees-sveessovessooes oo Fig.
ORNAMENT(SFHZZO) ................................................................................................... Flg
LABEL(CONTROL)(SFH2A0) --r---rers-reessveerssseesssooeesssoeesssveessooes oo Fig.
LABEL(CONTROL)(SFH220) --+--rerss-reesseoeerssveesssovessssoeesstveesssooes oo Fig.
LABEL(CAUTION)(SFH2AQ)---or--veeessvveessooessovesssooesssseessooesssoesssoees oo Fig.
LABEL(CAUTION)(SEH220)-----ors--reeesvoeessveesssoeessoeesssveessovesssoeessoees oo Fig.
OPTIONAL PARTS

WHEEL(FRONT)ASSY (OPTION)- ---rr--veesssveerssveessveesssoeesstvees vt Fig.
BUMPER SET(OPTION)----everessveessssoeessssoessosoessooes v Fig.
TIRE(210/60D-8)ASSY (SFH240)(OPTION)----rrers-eoerssveesssoveessoeerssooesss oo Fig.
TIRE(210/60D-8)SET(SFH220)(OPTION)- ---rrss-veesssvoerssooesssseesssvveessvoessverssoee Fig.
FRAME(LOWER)SET(OPTION)-+---eressveessooersssoessoveessooes s Fig.
FRAME(UPPER)SET(OPTION) - -rersseveeesseoersssseesssveesssoesssvees oo Fig.
WEIGHT(L5)SET(OPTION)---rr--versssoeesssoverssooeessooesssvees oot oo Fig.
WEIGHT(REAR)SET(OPTION)-+--verssvoerssoverssvoesssseessoserssooessooessssoes oo Fig.

F(240/G)SET(SFH240)(REPAIR) st tstassssssssstiisisisst it Fig.

61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81

82
83
84
85
86
87
88
89
90



F(ZZO/G)SET(SFH220)(REPAIR) ................................................................................... Flg 91

COMPONENT PARTS

COMPONENT PARTS

FOR K135-023-000-00 ON Q.58+ sssssersssssssessissisistisiiisisiis it Fig. 92
COMPONENT PARTS

FOR K510-012-000-10 ON Fig.14,15(1/2)(2/2) s+ sesessessessrsessssusssssnsissssinsssinsinines Fig. 93
COMPONENT PARTS

FOR 1672-105-210-00 ON [Fig. 5+ s+ sessessssesssssssssstssisss ittt Fig. 94
COMPONENT PARTS

FOR 1720-221-210-00 ON Q.46+ -+ +ssssersesssesssssssssisiisisiiissisiiti s Fig. 95
COMPONENT PARTS

FOR 1725-219-210-10 ON [Fig.23 +++++++sss1erresssessssstssist sttt Fig. 96

WIRING DIAGRAM

WIRING DIAGRAM(1/2)
WIRING DIAGRAM(2/2)

13






ENGINE

E3112VG04---SFH220F,240F

6004-097-431-00






FIG. 1 SHORT BLOCK ENGIASSY

6004-0121-0100

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P 31 T|o|R REMARKS
C | V604 C|L]|P
1 |6004-010-065-00 SHORTBLOCKENGINASSY|T| !




18

FIG. 2 CYLINDER HEAD

6004-1011-0100,6004-1011-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6211-110-057-30

CYLINDERHEAD ASSY

VG04
1

6911-129-006-00

CAP,SEALING

6209-605-004-10

PLUG/PT1/2

6212-569-002-00

SEAL,OIL

V682-200-000-60

BALL

6211-141-029-20

GASKET/CYLINDERHEAD

B RrOoO N

6209-000-044-00

BOLT

0N O WN|-

6209-300-014-00

STUD

k| K| K[ X | | X X[OTDW




FIG. 3 CYLINDER HEAD COVER

6003-110 -0100

19

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

6211-170-004-20

COVER/CYLINDER HEAD

VG04
1

6211-751-001-10

CAP,OIL FILLER

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-490-002-10

NUT/CAP

6209-572-003-00

GASKET

o 0d WINP

6209-360-028-20

HOSE/RUBBER

¥ k| k| F| ¥ X IOTW

BN N R e




20

FIG. 4 INLET MANIFOLD

6003-120B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

REMARKS

6214-111-011-20

MANIFOLD(INLET) ASSY

VG04
1

6214-115-001-20

GASKET,INLET MANIFOL

1

V231-360-802-00

FLANGEBOLT

¥ * | XOTW

3

AIWIN |

V231-360-804-00

FLANGEBOLT

1




21

FIG. 5 EXHAUST MANIFOLD

6003-140 -0100

0
X
[a'd
<
=
L
[a'd
oxrao
0O a
-+ O
|
w
[a)]
0
=
S
EMMllGZ
35k
r|w
nooOlx (¥ | %
(a)
o)
z n_m_.k.__u
©) MN%
= <
b |T353
WM T
/XS
2 19Ws
Q |oFW
L W9
MKTD
<29 R
200w
oloolo
Mo
w 00— NN
O |olo/on
@) 000m8
O |awolo
= < <O~
wm |10 o
O |||
- o
NN N o
©|l©o|>|©
H - N <
X




22

6004-2020Q-0100

FIG. 6 CYLINDER BLOCK

29

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

0o--

o0

—

TGO

REMARKS

6211-210-037-30

CYLINDERBLOCK ASSY

VG04
1

6209-000-004-10

BOLT

6209-610-001-10

CUP/SEALING/28

6209-610-009-00

CUP/SEALING/36

6209-605-007-00

PLUG/PT1/8

6212-531-005-10

PIN/IDLEGEAR

6209-610-008-00

CUP/SEALING/12

6211-258-001-00

SEAL,BEARING CAP

O[O0 |N O 0D WN|F-

6211-258-002-00

SEAL,BEARING CAP/7

=
o

6211-510-001-00

METAL,CRANK SET

=
[N

6211-511-003-00

BEARING/CRANK/UPPER

[
N

6211-511-004-00

BEARING/CRANK/LOWER

[
w

6211-599-001-10

BEARING,THRUST CRANK

[
»

6209-625-001-00

SEAL,OIL

=
[y

6209-749-001-20

PIN/TUBE

=
(=2}

6213-129-006-00

PIN/STRAIGHT

[
ﬂ

6209-740-005-00

PIN

[
o

6904-110-840-00

STUD/M8X40

[
©

6904-110-818-00

STUD

N
o

6904-110-822-00

STUD

N
=

6294-453-002-00

DOWEL

N
N

6909-902-299-00

NIPPLE

N
w

6213-721-007-00

PIPE/WATERDRAIN

N
H

6213-319-001-00

CONNECTOR,OIL FILTER

N
(4]

6211-291-015-20

COVER/INJECTIONPUMP

N
2]

6211-292-001-20

GASKET/COVER

N
~

V230-360-601-20

FLANGEBOLT

N
o]

6215-549-013-00

PIN

N
©

6211-760-022-10

LEVELGAGE

%l k| k| R[N k| k| k| k| k| k| k| | X k| k| K[ H| | k| k| K| X[ | k| K| X F XOTW

B R AR R R R RN NRRNNNRNS SR NB DN R W NN o




FIG. 7 BEARING/UNDER SIZE (OPTION)

FIG.14

6003-209 -0100

23

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

6211-540-001-00

METAL,CRANK SET

VG04
1

6211-599-001-10

BEARING, THRUST CRANK

6211-560-001-00

METAL,CRANK SET

6211-599-001-10

BEARING, THRUST CRANK

6212-274-016-00

BEARING/CONNECTING R

o 0d WINP

6212-276-016-00

BEARING/CONNECTING R

—ddd|ddovo

W W N RPN




24

6004-210F-0100

FIG. 8 OIL PAN

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P 'e31 o|R REMARKS
C | vco4 L|P
1 |6211-361-069-00 OILPAN COMP * 1
2 |3805-355-002-20 PLUG/M14X1.5 * 1
3 |V720-102-401-80 [O-RING/P18 * 1
4 |V230-360-601-00 FLANGEBOLT * | 18




25

FIG. 9 REAR PLATE

6004-220Q-0100

0

X

[a'd

<

=

w

[a'd

oxa

0O u

—+0

|

w

[a)]

0

s

S

EHMllS

e

g li¥

noolx x| x

Z o

@) N

= x

o =

x oy |2

B < |2

wl ERM

&) REE
i w0
==
<22
/0|0
olam
o olo
ol- o
oo

_m © olN

O |o|olo

O |l

=<

wm mlmo
| I I

O |||
- |-lo
NN
© | ©[©
||

KEY




26

FIG.10 TIMING GEAR CASE

6004-240G-0100,6004-240G-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6211-310-025-40

GEARCASE ASSY

VG04
1

6209-605-007-00

PLUG/PT1/8

6209-610-007-00

CUP/SEALING/16

6904-110-814-00

STUD

6904-110-855-00

STUD

6904-110-850-00

STUD

6209-625-002-00

SEAL,OIL

V231-360-808-50

FLANGEBOLT

O[O0 |N O 0D WN|F-

V231-360-805-50

FLANGEBOLT

=
o

3817-401-001-00

NUT/M08

=
[N

V231-360-801-60

FLANGEBOLT

[
N

V231-360-804-50

FLANGEBOLT

[
w

V231-360-807-50

FLANGEBOLT

[
»

1425-621-004-00

HOLDER/JE/9-9

=
[y

V231-360-803-00

FLANGEBOLT

=
(=2}

6209-500-003-00

WASHER/08X14X01

[
ﬂ

6215-546-003-10

STOPPER/FULLLOAD

[
o

6209-409-001-00

NUT/M8

[
©

V341-120-008-00

NUT,CAP/M 8

N
o

6209-920-002-00

PACKING

N
=

6215-542-004-20

PIN/ARM

N
N

P117-303-003-00

PIN/SNAP

N
w

6215-542-005-10

PIN

N
H

6209-600-004-00

PLUG/SCREW

N
(4]

6209-500-003-00

WASHER/08X14X01

N
2]

6209-740-001-00

PIN,GROOVE

N
~

6211-312-003-20

GASKET/GEARCASE

N
o]

6213-160-002-20

VALVE/RELIEF ASSY

N
©

6213-161-001-20

PISTON/VALVE/RELIEF

w
o

6213-164-001-00

SPRING/RELIEF VALVE

%l k| k| k| R k| k| k| R N k| k| k| R | k| K| K| X K| k| K| K| K| F| k| K| K| X X OTW

B R R R R R R RN RNR R R R R R RO W R NR R R NS RN




FIG.10 TIMING GEAR CASE

6004-240G-0100,6004-240G-0200

27

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

31

V705-140-012-00

RING,SNAP/12 C

VG04
1

32

6209-050-001-00

BOLT/M6

33

6209-050-002-00

BOLT/M6

34

V301-260-006-00

NUT/M6

35

3625-540-004-00

CAP,BLANK/30

36

6211-311-007-40

PLATE/FRONT

37

6211-312-004-20

GASKET/PLATE

38

6902-050-816-00

BOLT

39

6211-319-003-00

SPACER

40

V723-102-005-00

O-RING 1A S50

41

6209-749-001-20

PIN/TUBE

42

6904-110-822-00

STUD

43

6212-530-005-20

SHAFT/HYDRAULIC ASSY

44

V600-110-600-50

BEARING,RB/6005

45

V304-260-008-00

NUT

46

V401-160-008-00

WASHER,SP/M 8

47

6211-321-022-00

COVER/HYDRAULIC

48

6211-322-002-00

GASKET/COVER

49

V304-260-008-00

NUT

50

V401-160-008-00

WASHER,SP/M 8

B | k| k| R X k| k| k| E| | k| k| K| X F| k| ¥ ¥ XOODW

B A R R A BNRRDNR R W R R RN R R




28

6003-290 -0100

FIG. 11 HANGER

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P 'e31 T|o|R REMARKS
C | veo4 cC|L]|P
1 |6211-777-007-30 HANGER * 2
2 |V233-361-002-00 FLANGEBOLT * 2




FIG.12 VALVE

10
I

29

L

6004-301 -0100

KEY PART CODE

TYPE OF MODEL
E3112

DESCRIPTION

REMARKS

6212-551-028-00

VG04
VALVE/INTAKE 3

6212-552-014-00

VALVE/EXHAUST 3

6212-561-001-10

SPRING/VALVE 6

6212-563-001-00

SEAT,VALVE SPRING

[y
N

CUTTER,VALVE

6212-571-006-00

TAPPET

6212-575-002-00

ROD,PUSH

6212-600-002-10

ROCKERSHAFT ASSY

1
2
3
4
5 16212-565-001-00
6
7
8
9

6212-611-004-10

ROCKERARM

6212-620-001-20

SHAFT/ROCKERARM ASSY

6212-626-002-10

PLUG

6212-628-004-00

BRACKET ROCKER SHAFT

6212-628-005-00

BRACKET,ROCKER SHAFT

6209-940-004-00

SPRING

V704-140-016-00

RING,SNAP/16 C

6212-616-002-00

SCREW ADJUST

6209-409-003-00

NUT

6209-000-002-00

BOLT

V231-360-805-00

FLANGEBOLT

3817-401-001-00

Bk | k| k| R R k| k| k| H| | k| k| K| X F| k| ¥ ¥ XOODW

N R R O O N N B N N R O R OO

NUT/MO08




30

FIG. 13 CAM SHAFT

6003-310 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6212-511-002-00

SHAFT,CAM

VG04
1

6212-522-010-00

GEAR/CAMSHAFT

6209-730-005-00

KEY/07X05X09

6212-535-001-00

PLATE, THRUST

6901-910-612-00

BOLT,SEMS/M6X12

oD WINEP

6212-523-023-00

GEAR/IDLE ASSY

¥ k| k| X X X IOTW

1
1
1
2
1




6004-3401-0100

FIG. 14 PISTON

31

6212-271-016-00

BEARING/CONNECTING R

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION (F:’ B 3 REMARKS
VG04
1 (6212-111-094-20 PISTON * | 3
2 |6212-121-014-20 RING/PISTON SET * | 3
3 {6212-211-001-10 PIN,PISTON * 3
4 |6209-587-001-00 RING,SNAP *| 6
5 [6212-230-004-10 CONNECTINGROD ASSY |*| 3
6 [6212-235-005-00 BOLT/CONNECTINGROD | * :
7 *




32

FIG. 15 PISTON/OVER SIZE (OPTION)

6004-3491-0100

S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P 'e312 o|R REMARKS
C | veoa L|P
1 |6212-114-094-20 PISTON(OV) T| 3
2 |6212-124-014-10 RING/PISTON/OV SET T| 3
3 [6212-116-094-20 PISTON(OV) T| 3
4 16212-126-014-10 RING/PISTON/OV SET T| 8




FIG.16 CRANK SHAFT

6004-350X-0100

33

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

6212-310-019-40

CRANKSHAFT ASSY

VG04
1

V523-101-001-80

PIN

6212-521-008-00

GEAR/CRANK

6209-730-002-00

KEY/07X05X20

6212-330-048-00

FLYWHEEL ASSY

6212-333-002-00

RINGGEAR

6209-046-015-00

BOLT/FLANGE

6212-371-052-00

PULLEY/CRANK

© 00N OGS~ WN P

6209-000-043-00

BOLT/CRANK

k| k| K[ X | X| X X XOTW

R R AR R R R R




34

6004-401C-0100

FIG.17 OIL PUMP

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

REMARKS

6213-100-003-30

OILPUMP ASSY

VG04
1

6213-111-001-30

BODY/OILPUMP

6213-120-003-20

GEAR/OILPUMP ASSY

6213-125-001-00

ROTOR/OUTER

6213-129-003-00

PIN/STRAIGHT

6213-119-001-00

BOLT/WS

6901-910-625-00

BOLT

6213-140-035-00

STRAINER

O[O0 |N O 0D WN|F-

V720-102-401-50

O-RING/P15

=
o

6213-149-002-00

CLAMP,STRAINER

-
-

V231-360-801-60

FLANGEBOLT

=
N

6213-311-006-00

PIPE,OIL

=
w

6909-906-105-10

BOLT,JOINT

[IY
H

6209-920-002-00

PACKING

X k| k| K| R k| k| K| K| X || k| ¥ X XIOTDW

BN R R R R R R W W N R R e

=
[y

6213-240-002-10

CARTRIDGE/OILFILTER




6004-420 -0100

FIG. 18 WATER PUMP

35

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

6213-610-005-40

WATERPUMP ASSY

VG04
1

6213-611-003-20

BODY/WATERPUMP

6213-631-002-00

BEARING/WATER PUMP

6213-631-005-00

BEARING/WATERPUMP

6213-622-002-10

SEAL SET/WATER PUMP

6213-621-003-00

ROTOR/WATERPUMP

6213-642-002-00

SEAL/WATER PUMPPULLE

6213-613-002-10

GASKET

© 00N OGS~ WN P

6213-612-004-00

PLATE/WATER PUMP

6213-619-003-00

SCREW/WATER PUMP

6213-619-002-00

PIPE/WATER PUMP

6213-614-003-10

GASKET/WATER PUMP

V231-360-804-50

FLANGEBOLT

3817-401-001-00

NUT/M08

6213-619-001-00

SPACER,PUMP.WATER

6213-614-004-10

GASKET,SPACER

6904-110-840-00

STUD/M8X40

V231-360-802-00

FLANGEBOLT

3817-401-001-00

NUT/MO08

6213-729-013-10

HOSE/RUBBER

J061-210-015-00

CLAMP/WIRE/10-15

6213-716-001-50

HOUSING/THERMOSTAT

6213-743-002-10

GASKET/HOUSING

V231-360-802-00

FLANGEBOLT

V231-360-807-50

FLANGEBOLT

6513-770-022-10

THERMOSTAT

6213-711-003-20

PIPE,WATER OUTLET

V723-102-005-50

O-RING

V231-360-802-50

FLANGEBOLT

X | k| k| R X k| k| k| R k| k| k| k| X k| k| K| H| | k| k| K| X[ F| k| ¥ X F FIOTWOW

N B R R R R R RN R R RN R R NR RN R R R R R R R R




36

6004-480P-0100

FIG.19 COOLING FAN

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6213-660-023-00

FAN/COOLING

VG04
1

6213-641-002-10

PULLEY ,WATER PUMP

6213-669-003-00

SPACER/FUN/19

V230-360-603-00

FLANGEBOLT

AW N |-

6213-671-027-00

BELT/VCOGHM34.0

¥ k| | X XOTW

1
1
4
1




FIG.20 INJECTION NOZZLE

37

Q
‘ @ [2)
3—©
( O,
e
BEA_ A" A A_A
6004-501C-0100
S |TYPE OF MODEL| | G
KEY PART CODE DESCRIPTION P E3102 T R REMARKS
C | vco4 c P
1 |6215-300-036-10 [INJECTIONNOZZLE ASSY | * 3 FIG 027
2 |6215-359-001-00 WASHER * 3
3 |6215-315-002-00 GASKET,NOZZLE * 3
4 |6215-411-126-10 PIPE/INJECTION ASSY * 1
5 |6215-411-127-00 PIPE/INJECTION ASSY * 1
6 |6215-411-128-00 PIPE/INJECTION ASSY * 1




38

6004-511D-0100

FIG.21 INJECTION PUMP

6-28

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6215-600-103-10

INJECTIONPUMP ASSY

VG04
1

FIG 028

6219-752-045-00

SHIM/INJECTIONPUMP

6219-752-044-00

SHIM/INJECTIONPUMP

6219-752-046-00

SHIM/INJECTIONPUMP

6219-752-047-00

SHIM/INJECTIONPUMP

V201-360-802-00

BOLT/M8X20

3817-401-001-00

NUT/M08

6215-621-016-20

CAMSHAFT/INJECTION P

O[O |N O 0D WN|F-

6212-524-002-30

GEAR/INJECTIONPUMP

=
o

6209-730-005-00

KEY/07X05X09

=
[N

V600-110-620-30

BEARING,RB/6203

[
N

V600-110-600-40

BEARING,RB/6004

[
w

6212-535-002-00

PLATE, THRUST INJPUMP

[
»

6901-910-612-00

BOLT,SEMS/M6X12

=
[y

6215-520-001-00

FLYWEIGHT

=
(=2}

6209-030-043-00

BOLT/M6X10

[
ﬂ

6215-526-004-00

THRUSTPIECE

[
o

6215-541-001-10

ARM/FLOATING COMP

[
©

6215-543-002-10

RINK/CONTROL

N
o

6215-542-006-00

PIN,CONTROL

N
=

V710-140-004-00

RING,SNAP/ 4 E

N
N

6215-531-023-00

SPRINNG/GOVERNOR

N
w

6215-541-024-40

LEVER/CONTROL COMP

N
H

V720-101-900-80

O-RING/P 8

N
(4]

6209-580-002-10

SPRING,RETURN

N
2]

6215-549-007-10

ARM/CONTROL

N
~

V301-260-006-00

NUT/M6

N
o]

V411-260-006-00

WASHER / M6

N
©

V401-160-006-00

WASHER,SP/M 6

w
o

6215-549-012-00

SPRING,STARTING

%l k| k| k| R k| k| k| R N k| k| k| R X k| K| K| X k| k| K| K| X[ F| k| K| X X X OTW

B R R R R R R R R R R R R R W R R R R R R R R NN R R R R




FIG. 22 FUEL PIPE

6004-5501-0100

39

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

6215-412-004-00

CONNECTOR/FUEL

VG04
1

6215-411-125-00

PIPE/FUEL

6209-360-005-00

HOSE,RUBBER

J062-076-082-00

CLIP/HOSE/7.6-8.2

6209-360-120-00

HOSE/RUBBER/70

3632-360-036-00

JOINTT-TYPE 2

3640-586-004-00

RESISTANCE/1.0

NG~ WN P

J062-087-093-00

CLIP/HOSE/8.7-9.3

k| K| X[ X | k| XOTW

N B R RN R R




40

6005-560 -0100

FIG. 23 ADAPTER

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112
VG04
1

—0o0

TGO

REMARKS

1

6215-548-029-00

ADAPTER/255X065 ASSY

¥ *IOTW®W

2

6215-541-016-40

ARM/TENSION

1




FIG.24 ELECTRIC (1)

6004-801F-0100,6004-801F-0200

41

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

6281-200-005-00

GENERATOR ASSY

VG04
1

FIG 030

6213-674-006-20

PLATE/ADJUST

V231-360-802-00

FLANGEBOLT

1373-121-001-00

WASHER/9X22X2

V233-361-007-00

FLANGEBOLT

V334-260-010-00

NUT/M10

6281-100-011-20

STARTER ASSY

FIG 029

6901-931-240-00

BOLT

© 00N A~ WN P

V304-260-012-00

NUT/M12

k| k| K[ X | X | k| F XOTW

NN R R R R R R




42

FIG.25 ELECTRIC (2)

6004-820W-0100,6004-820W-0200

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6281-971-001-10

SWITCH/OILPRESSURE

VG04
1

6282-450-002-00

SWITCH/OVERHEAT

6281-410-023-10

GLOWPLUG

6209-440-005-00

NUT/FLANGE

6219-732-017-00

CONNECTOR/GLOWPLUG

6281-910-014-00

SOLENOID

6209-630-002-10

GASKET

V230-360-601-60

FLANGEBOLT

O[O0 |N O 0D WN|F-

6281-920-001-00

RELAY,SOLENOID

k| k| K[ X | X | | X XOTD®W

BN R R R W w ek




FIG. 26 REPAIR PARTS(OPTION)

10-15

6004-999C-0100

43

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

6287-810-015-20

REPAIR/ENGINE SET

VG04
1

6212-569-002-00

SEAL,OIL

6211-141-029-20

GASKET/CYLINDERHEAD

6211-173-003-00

SEAL,CYL.HEAD COVER

6209-572-003-00

GASKET

6214-115-001-20

GASKET,INLET MANIFOL

6214-145-001-30

GASKET,EXH.MANIFOLD

6211-258-001-00

SEAL,BEARING CAP

6211-258-002-00

SEAL,BEARING CAP/7

6209-625-001-00

SEAL,OIL

6211-292-001-20

GASKET/COVER

6209-625-002-00

SEAL,OIL

6209-920-002-00

PACKING

6211-312-003-20

GASKET/GEARCASE

6211-312-004-20

GASKET/PLATE

V723-102-005-00

O-RING 1A S50

V720-102-401-50

O-RING/P15

6213-614-003-10

GASKET/WATER PUMP

6213-614-004-10

GASKET,SPACER

6213-743-002-10

GASKET/HOUSING

V723-102-005-50

O-RING

6209-630-002-10

GASKET

N R R R R R R R R RN R R R NA R RN R R o

6209-500-003-00

WASHER/08X14X01

A A A A A A A A A A Ao




a4 FIG.27 COMPONENT PARTS
FOR 6215-300-036-10 ON Fig.20

6215-300-036-1B

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6215-330-024-10

HOLDER/NOZZLE ASSY

VG04
3

6215-331-008-00

BODY/NOZZLE HOLDER

6215-342-001-00

PIN,NOZZLE HOLDER

6215-343-001-00

WASHER

6215-332-013-00

NUT/NOZZLERETAINING

6215-339-001-00

PIECE,DISTANCE

6215-345-001-00

WASHER/0.9

6215-345-002-00

WASHER/0.925

O[O0 |N O 0D WN|F-

6215-345-003-00

WASHER/0.95

=
o

6215-345-004-00

WASHER/0.975

=
[N

6215-345-005-00

WASHER/1.0

[
N

6215-345-006-00

WASHER/1.025

[
w

6215-345-007-00

WASHER/1.05

[
»

6215-345-008-00

WASHER/1.075

=
[y

6215-345-009-00

WASHER/1.1

=
(=2}

6215-345-010-00

WASHER/1.125

[
ﬂ

6215-345-011-00

WASHER/1.15

[
o

6215-345-012-00

WASHER/1.175

[
©

6215-345-013-00

WASHER/1.2

N
o

6215-345-014-00

WASHER/1.225

N
=

6215-345-015-00

WASHER/1.25

N
N

6215-345-016-00

WASHER/1.275

N
w

6215-345-017-00

WASHER/1.3

N
H

6215-345-018-00

WASHER/1.325

N
(4]

6215-345-019-00

WASHER/1.35

N
2]

6215-345-020-00

WASHER/1.375

N
~

6215-345-021-00

WASHER/1.4

N
o]

6215-345-022-00

WASHER/1.425

N
©

6215-345-023-00

WASHER/1.45

w
o

6215-345-024-00

WASHER/1.475

Nl k| k| k| R k| k| k| R N k| k| k| K| N k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

W W W wowowwow w ow owowowow wowow ow ow owwwww w w w w w




6215-300-036-1B

FIG.27 COMPONENT PARTS
FOR 6215-300-036-10 ON Fig.20

45

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

31 |6215-345-025-00

WASHER/1.5

VG04
3

32 |6215-345-026-00

WASHER/1.525

33 |6215-345-027-00

WASHER/1.55

34 16215-345-028-00

WASHER/1.575

35 [6215-345-029-00

WASHER/1.6

36 [6215-345-030-00

WASHER/1.625

37 |6215-345-031-00

WASHER/1.65

38 |6215-345-032-00

WASHER/1.675

39 |6215-345-033-00

WASHER/1.7

40 [6215-345-034-00

WASHER/1.725

41 |[6215-345-035-00

WASHER/1.75

42 [6215-345-036-00

WASHER/1.775

43 |6215-345-037-00

WASHER/1.8

44 16215-345-038-00

WASHER/1.825

45 [6215-345-039-00

WASHER/1.85

46 [6215-345-040-00

WASHER/1.875

47 [6215-345-041-00

WASHER/1.9

48 [6215-345-042-00

WASHER/1.925

49 [6215-345-043-00

WASHER/1.95

50 [6215-359-002-00

NUT

W W wWwowwwowwwow owowww ow w w w w w

51 |6215-311-027-00

NOZZLE ASSY

Xl k| k| R X k| k| E | X k| k| K| X X k| K| ¥ X F| k| XOTODW®W




46

6215-600-103-1F

FIG.28 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.21

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

0o--

—0o0

TGO

REMARKS

6215-619-009-00

SCREW/HOLLOW

VG04
1

6215-619-010-00

WASHER/AIR BLEEDER

6215-643-006-00

SPRING/DELIVERYVALVE

6215-644-007-00

HOLDER/DELIVERYVALVE

6215-649-019-00

ORING

6215-649-002-00

GASKET/DELIVERYVALVE

6215-641-006-00

VALVE ASSY

6215-611-017-00

HOUSING ASSY

O[O0 |N O 0D WN|F-

6215-631-019-00

ELEMENT ASSY

=
o

6215-619-022-00

BOLT/WASHERHEAD

=
[N

6215-612-001-00

PLATE/ADJUSTING

[
N

6215-629-001-00

PIN/INJECTIONPUMP

[
w

6215-629-002-00

PLATE

[
»

6215-622-001-00

TAPPET/INJECTIO ASSY

=
[y

6215-637-001-00

RACK/CONTROL ASSY

=
(=2}

6215-635-001-00

SLEEVE/PLUNGER

[
ﬂ

6215-639-004-00

SEAT/SPRING/UPPER

[
o

6215-634-001-00

SPRING/PUMPPLUNGER

[
©

6215-639-005-00

SEAT/SPRING/LOWER

N
o

6215-629-003-00

PLATE/TAPPET/AD 0.6

N
=

6215-629-004-00

PLATE/TAPPET/AD 0.7

N
N

6215-629-005-00

PLATE/TAPPET/AD 0.8

N
w

6215-629-006-00

PLATE/TAPPET/AD 0.9

N
H

6215-629-007-00

PLATE/TAPPET/AD 1.0

N
(4]

6215-629-008-00

PLATE/TAPPET/AD 0.2

N
2]

6215-629-009-00

PLATE/TAPPET/AD 0.3

N
~

6215-629-010-00

PLATE/TAPPET/AD 0.4

N
o]

6215-629-011-00

PLATE/TAPPET/AD 0.5

N
©

6215-629-012-00

PLATE/TAPPET/AD 0.25

w
o

6215-629-013-00

PLATE/TAPPET/AD 0.35

Bl k| k| k| R k| k| k| R X k| k| k| K| | k| K| K| X k| k| K| K| X[ F| k| K| X X FXOTW

PR W R R RRPRRP W W W W R WERWNDN WP ®W W w w N




6215-600-103-1F

FIG.28 COMPONENT PARTS
FOR 6215-600-103-10 ON Fig.21

47

TYPE OF MODEL

[ I G

KEY PART CODE DESCRIPTION P [E3ii2 T R REMARKS
C | V604 c P

31 [6215-629-014-00 PLATE/TAPPET/AD 0.45 * 1

32 [6215-629-015-00 PLATE/TAPPET/AD 0.55 * 1

33 [6215-629-016-00 PLATE/TAPPET/AD 0.65 * 1




48

6281-100-011-2G

FIG.29 COMPONENT PARTS
FOR 6281-100-011-20 ON Fig.24

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

—0o0

TGO

REMARKS

6281-111-007-00

YOKE/STARTER ASSY

VG04
1

6281-121-008-00

ARMATURE/STARTE ASSY

6281-129-038-00

BEARING

6281-129-039-00

BEARING

6281-124-007-10

CLUTCH/STARTER ASSY

6581-129-099-00

RORA

6281-129-040-00

RETAINER

6281-123-005-00

PINION/STARTER

O[O0 |N O 0D WN|F-

6281-129-041-10

HOUSING/STARTER ASSY

=
o

6281-115-013-00

FRAME/STARTEREND

=
[N

6281-116-006-00

HOLDER/STARTER ASSY

[
N

6281-129-056-00

SPRING/BRUSH

[
w

6281-151-021-00

SWITCH/MAGNETIC ASSY

[
»

6281-129-062-00

SCREW

=
[y

6281-129-042-00

BOLT/WS

=
(=2}

6281-129-055-00

BOLT/THROUGH

[
ﬂ

6581-129-092-00

BALL

[
o

6281-129-044-00

SPRING/RETURN

[
©

6281-129-003-00

O-RING

N
o

6281-115-016-00

BUSHING/DRAIN

N
=

6909-111-508-00

NUT

N
N

6281-229-041-00

NUT

N
w

6281-115-010-00

COVER

% | k| k| R N k| k| k| R | k| k| k| K| X | k| k| K| X X| | K| ¥ XOODW

B R R RN R RNNN RS R R R R RO R R R R




FIG.30 COMPONENT PARTS
FOR 6281-200-005-00 ON Fig.24
4

6281-200-005-0B

49

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

E3112

TIO

REMARKS

6281-222-004-00

PULLEY

VG04
1

6281-229-002-00

NUT

6281-229-003-00

COLLOR

6281-221-007-00

ROTOR ASSY

6281-229-004-00

COVER,BEARING

6281-229-032-00

BEARING/BALL

6281-213-018-00

FRAME/DRIVEEND ASSY

6281-229-006-00

PLATE

6281-229-007-00

BOLT

6281-229-008-00

BOLT

6281-229-033-00

BEARING/BALL

6281-214-003-00

FRAME

6281-214-004-00

COVER

6281-229-029-00

HOLDER ASSY

6281-229-011-00

BUSH

6281-217-002-00

HOLDER/BRUSH ASSY

6281-215-001-00

BRUSH

6281-216-001-00

SPRING

6281-229-012-00

BOLT

6281-229-013-00

BOLT

6281-229-014-00

BOLT

6281-229-015-00

BOLT

6281-229-016-00

NUT

6281-229-017-00

BOLT

6281-229-018-00

NUT

S| K| k| k| | R k| k| k| K| k| k| k| N| K| k| k| K| K| k|| K| ¥ ¥ F FIOODW

BRI NN W R o NNN R R R R R RN R R R R R R R

6281-271-002-00

REGULATOR ASSY







CHASSIS

1771-097-200-00






FIG. 1 BRACKET(ENGINE) SYSTEM

13—? 17 —m &—17
9 \ 18 —e &— 18
BRI T

(ENGINE)

1771-101 -0100

’ ENGINE) ENGINE)

(ENG INE) 5

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—OoO0

TIO

REMARKS

1725-101-200-00

BRACKET/MOUNT/L COMP

1

1

1771-101-210-00

BRACKET/MOUNT/L COMP

V203-461-002-00

BOLT/M10X1.25X20

V401-160-010-00

WASHER,SP/M10

1593-101-003-20

INSULATOR

V304-460-008-00

NUT/M8

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

© 00N OGS~ WN P

3623-263-001-00

WIRE,LEAD

V203-461-002-00

BOLT/M10X1.25X20

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

V211-360-802-00

BOLT/SP

1689-101-004-00

INSULATOR/STARTER

1689-101-005-10

TAPE/ALUMINIUM/135

3656-302-009-10

INSULATOR/MOUNT/34

V304-260-012-00

NUT/M12

V401-160-012-00

WASHER,SP/M12

B | k| k| R k| k| k| R X | k| k| K| X[ X| k| ¥ ¥ XOTODW

N BB NN R R R R R R N B AN ® o R

N OB BN N R R R R R R N B AN ® o R

V411-260-012-00

WASHER /M12




54

22 5 g
A ]

FIG. 2 RADIATOR SYSTEM (1/2)

;

(ENGINE)

b
. 22
21

27 22
N

2

20

1771-102 -0100

19
16

v

SV

18

17
ENGINE)

(ENGINE)

19
g
_

ENGINE)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1689-102-300-00

RADIATOR ASSY

1

1

1650-102-202-10

CAP

1719-102-202-00

MOUNTRUBBER

1719-102-203-00

COLLER

1689-102-304-00

INSULATOR/SIDE

1689-102-305-00

NET/RADIATOR

1703-102-203-00

SCREW/P

1689-102-306-00

GUIDE/NET/LH

O[O0 |N O 0D WN|F-

1689-102-307-00

GUIDE/NET/RH

=
o

1421-603-004-00

BUSH,LEVER

=
[N

V211-360-803-00

BOLT/SP

[
N

V362-260-008-00

NUT/WASHER

[
w

1689-102-028-00

INSULATOR/20X65

[
»

3827-203-001-00

PAD/50

=
[y

1771-102-001-00

HOSE/RADIATOR/INLET

=
(=2}

J061-236-044-00

CLAMP/WIRE/36-44

[
ﬂ

1771-102-002-00

HOSE/RADIATOR/LOWER

[
o

J061-236-044-00

CLAMP/WIRE/36-44

[
©

1617-102-007-00

CLAMP

N
o

1488-102-001-00

HOSE,DRAIN

N
=

1614-102-003-00

HOSE/205

N
N

J061-210-015-00

CLAMP/WIRE/10-15

N
w

1560-104-010-40

CONNECTOR

N
H

1424-101-203-00

PLUG

N
(4]

1424-101-204-00

PACKING

N
2]

1636-102-012-00

COLLAR/09X13X28

N
~

V211-660-805-00

BOLT/SP

N
o)

1771-102-200-00

SHROUD COMP

N
©

1689-102-013-00

INSULATOR/1130

w
o

1673-780-011-00

TRIM/50

Nl k| k| k| R k| k| k| R R k| k| k| K| | k| K| K| X k| k| K| K| X[ F| k| K| X X X OTW

N B R R R R R R AR R RN RNRRNNNN R R AR BN N R

N B R R R R R R AR R RN RNRRNNNN R R AR BN N R




FIG. 2 RADIATOR SYSTEM (2/2)

KEY32~35, 40~43-PLEASE SEE PRECEDING PAGE

1771-102 -0100 "

43-1 | &
44-1 % i

54

é

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

31

V210-360-601-20

BOLT,SEMS

1

1

32

2139-505-002-00

GROMMET

33

1689-102-026-00

INSULATOR/490

34

1689-102-027-00

INSULATOR/300

35

1689-102-012-00

TRIM/110

36

1771-102-320-30

NET/UNDER COMP

37

3623-820-013-10

BOLT/KNOB/M08X12

38

1771-102-005-00

INSULATOR/60

39

1689-102-025-00

INSULATOR/455

40

1771-102-210-00

FRAME/RADIATOR/LH

41

V211-561-002-50

BOLT/M10X25

42

1771-102-220-00

FRAME/RADIATOR/RH

43

V211-561-002-50

BOLT/M10X25

44

1689-102-350-00

RESERVETANK ASSY

45

6221-408-007-00

PLATE/CAUTION

46

6221-408-008-00

CAP

47

6221-408-009-00

PACKING

48

6221-408-010-00

HOSE/RUBBER

49

6221-408-011-00

PIPE

50

1689-102-361-00

HOSE/LUBBER

51

6221-408-013-00

CLAMP

52

6221-408-003-00

BRACKET/RESERVETANK

53

V230-360-601-20

FLANGEBOLT

54

1342-402-006-00

BAND/WIRE/250

55

1771-102-310-20

NET/FRONT COMP

56

3623-820-013-10

BOLT/KNOB/M08X12

57

1689-102-025-00

INSULATOR/455

58

1771-102-006-00

INSULATOR/265

59

1771-102-330-30

NET/UNDER/F  COMP

60

V211-360-802-50

BOLT/SP

%l k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X k| k| k| K| X[ k| Ok ¥ X F X OTDTWOW

B RN R R R RNRN R R R R R R R NRNR RN DR R NN R

B RN R R R RN RN R R R R R R R NRNR RN DR R NN R




> FIG. 2 RADIATOR SYSTEM(2/2)

KEY32~35, 40~43-PLEASE SEE PRECEDING PAGE

43-1 P> 54
44-1 | S Ao T .é
ALK, N °§ ’
1771-102 -0100 A3
S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
C |SFH220F|SFH240F| = | | | p
61 |[1771-102-005-00 INSULATOR/60 * 2 2
62 |1771-102-007-00 [INSULATOR/305 * 1 1
63 |3827-203-001-00 |PAD/50 * 1 1
* 1 1

64 |3819-311-016-00 |PAD/15




FIG. 3 MUFFLER SYSTEM >7

[~

R

Eﬁ&sxx

\{&x 02 s
o \$$x\§\\ .

R
S
RS
NSRS
R

X,

ENGIND) 2

G5 2
e
S

V55 22
2Lt
25

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

REMARKS

1771-103-210-10

MUFFLER COMP

1

1

1689-103-004-00

GASKET/MUFFLER

V304-700-008-00

NUT

V401-700-008-00

WASHER/LOCK

V211-660-802-00

BOLT/8X20

1771-103-220-00

STAY/MUFFLER COMP

V203-461-002-00

BOLT/M10X1.25X20

V401-160-010-00

WASHER,SP/M10

1771-103-230-00

PLATE/FRONT COMP

1771-103-240-00

PLATE/REAR COMP

V211-360-802-00

BOLT/SP

1771-103-250-20

COVER/SIDE/LH COMP

V211-360-801-60

BOLT,SEMS (SP)

1771-103-260-00

COVER/SIDE/RH COMP

| k| K| k| k| X[ K| k| K| X[ K| k| F| X FXIOTDW

BRARCBAN DN NN R NDNDN PR

BRCARCBAN DN NN R NDNDN PR

V211-360-801-60

BOLT,SEMS (SP)




58

FIG. 4 CLEANER(AIR) SYSTEM

9

&
ﬁ (ENGINE)
o E‘TE

(ENGINE)
A
14
1771-104 -0100
S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c SFH220F|SFH240F clL|p

1 [1650-104-200-10 CLEANER/AIR ASSY * 1 1

2 |1650-104-210-00 COVER ASSY * 1 1

3 [1650-104-201-00 [CLIP * 2 2

4 |1650-104-203-10 ELEMENT ASSY * 1 1

5 {1544-104-205-00 VALVE * 1 1

6 {1614-104-001-10 BAND/CLEANER * 1 1

7 |1771-104-001-00 HOSE/CLEANER/INLET * 1 1

8 |J061-252-063-00 CLAMP/WIRE/52-63 * 1 1

9 (1771-104-002-00 HOSE/CLEANER/OUTLET | * 1 1

10 |J061-252-063-00 CLAMP/WIRE/52-63 * 1 1

11 |[J061-247-055-00 CLAMP/WIRE/47-55 * 1 1

12 [1771-104-210-20 BRACKET/CLEANER COMP | * 1 1

13 [1427-111-229-00 CUSHION,RUBBER * 2 2

14 |V211-360-802-00 BOLT/SP * 1 1

15 |V201-260-808-00 |BOLT/M 8X80 * ! !

16 |V401-160-008-00 WASHER,SP/M 8 * 1 1

17 |1771-104-003-30 NET * 1 1

18 |V210-360-601-20 BOLT,SEMS * 2 2

19 [1771-104-004-00 INSULATOR/70X125 * 1 1




1771-105 -0100

FIG. 5 PIPING(FUEL) SYSTEM

h

9 10

59

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1672-105-210-00

FILTER/FUEL ASSY

1

1

FIG 094

V201-260-806-50

BOLT/M 8X65

V401-160-008-00

WASHER,SP/M 8

V411-260-008-00

WASHER,PL/M 8

1771-105-001-00

HOSE/08X13X600

1650-111-034-00

CLIP/HOSE/11-13

1771-105-002-00

HOSE/08X13X435

1650-111-034-00

CLIP/HOSE/11-13

© 00N~ WN P

1703-105-210-00

PUMP/FUEL ASSY

V210-360-601-60

BOLT(SP)/M6X16

1771-105-003-00

HOSE/08X13X720

1650-111-034-00

CLIP/HOSE/11-13

1771-105-004-10

HOSE/06X10X975

J062-104-111-00

CLIP/HOSE/10.4-11.1

J062-119-126-00

CLIP/HOSE/11.9-12.6

| k| K| k| k| X[ K| k| K| X[ K| k| F| X FXIOTW

B R RN RN RN RN R R R e

B R RN R NRN RN R R R e




60

1771-111 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

0o--

REMARKS

1771-111-002-00

TANK/FUEL

1

1

3676-310-210-00

GAUGE/FUEL  ASSY

1416-621-037-00

PACKING/RUBBER

1729-111-280-10

CAP/TANK/NONLEA ASSY

1729-111-283-00

PLATE

1729-111-284-00

PACKING

1617-730-005-00

NUT/WASHER

V211-360-802-50

BOLT/SP

O[O0 |N O 0D WN|F-

3668-842-203-00

PLATE(1/25X80)

=
o

1560-111-003-20

COVER

=
[N

1771-111-210-20

FRAME/FUEL COMP

B R W o g R, R R Rk

-000205

B R W o g R, R R Rk

-001028

11A

1771-111-210-30

FRAME/FUEL COMP

k| k| k| K| X[ X | K|k K| X X XOTW

1
000206-
2

[
N

V211-360-802-50

BOLT/SP

001029-
2




43-7

4476//?% o« \
e 4

FIG. 7 BATTERY SYSTEM

ST

1771-112 -0100

61

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—OoO0

TIO

REMARKS

1684-112-300-20

BATTERY/55B24R/ ASSY

1

1

1675-112-002-00

BOLT/BATTERY

V301-260-006-00

NUT/M6

V360-260-006-00

NUT/M6

1771-112-200-00

BASE/BATTERY COMP

V211-261-002-00

BOLT,SEMS

X k| k| X[ X | F| FXIOTW

BRI N NN

BOAR N NN

N o0 WNE

1771-112-001-00

COVER/BATTERY




02 FIG. 8 LEVER(ACCELERATOR)SYSTEM

%4

ENGINE)
&
N

12

1771-117 -0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c SFH220F|SFH240F clL|p
1 [1770-117-210-10 LEVER/ACCELERATOR * 1 1
2 [1770-117-001-00 HOSE/042 * ! !
3 |1414-606-002-00 GROMMET/12X19 * 1 1
4 |1646-116-051-10 |GRIP/THROTTLE * 1 1
5 [1600-505-007-00 LINING/13X50X3 * ! !
6 [1593-117-003-10 SPRING,DISK * 1 1
7 |V411-260-010-00 WASHER/M10 * ! !
8 |V304-260-010-00 NUT * 2 2
9 (1771-117-210-00 |CABLE/ACCELERATOR * 1 1
10 |V411-260-006-00 WASHER / M6 * 2 2
11 |V500-162-501-50 [PIN,SPLIT/2.5X15 * i i
*

[
N

1675-116-001-00 HOLDER




FIG. 9 CABLE(ACCELERATOR)SYSTEM

(ENGINE)
26-15
Gl
gy 2 3
1771-118 -0100
S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P Tlo|R REMARKS
C |SFH220F|SFH240F| = | | | p
1 [1771-118-200-00 CABLE/ACCELERATOR/AU | * 1 1
2 |V411-260-008-00 WASHER,PL/M 8 * 2 2
3 |V500-162-502-00 PIN,SPLIT/2.5X20 * 1 1




64

1771-120 -0100

T

FIG.10 SHAFT(INPUT) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-120-210-20

SHAFT/INPUT  SET

1

1

1771-120-231-20

U.J ASSY

1771-120-232-00

FLANGE/YOKE

1771-120-233-00

SLEEVE/YOKE

1771-120-231-20

U.J ASSY

1771-120-241-20

SHAFT/YOKE

1771-120-242-00

FLANGE/YOKE

V203-361-002-50

BOLT

O[O0 |N O 0D WN|F-

V401-160-010-00

WASHER,SP/M10

=
o

V251-340-802-00

BOLT/STUD

-
-

V304-460-008-00

NUT/M8

=
N

V401-160-008-00

WASHER,SP/M 8

| k| k| K| K| K| k| K| X X XOTW

BB B W W R R R R Rk

BB B W W R R R R Rk




FIG.11 CASE(TRANSMISSION) SYSTEM

-

65

el \ T | 6-11A
/ , N\ 16 17 "
/)
11A—g’ Z] '
. 14
154 ﬁ?_ §;55L17&1OA
! N 5— 11A
13 J
{/
2
1771-201 -0100
S (typEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C SFH220FSFH240F clrLip
1 [1771-201-001-00 |CASE/TRANSMISSION/LH | * ! !
2 [1771-201-002-10 CASE/TRANSMISSION/RH | * ! !
3 |Vv523-101-002-20 PIN * 2 2
4 |V231-360-802-50 FLANGEBOLT * | 14 14
5 {1690-241-003-00 GAUGE/LEBEL * 1 1
6 |V782-160-000-8T PLUG/SCREW/SEAL * ! !
7 |V251-340-802-5D BOLT/STUD/SEAL * 1 1
8 |V251-340-804-0D BOLT/STUD/SEAL * 1 1
9 [1544-120-008-10 PIPE,BREATHER * | 1 !
10 [1705-130-015-00 |HOSE/400 * |.000305/-001028
10A[1771-201-008-00 HOSE/08X13X500 * | 000256 | 001009-
11 |J062-119-126-00 [CLIP/HOSE/11.9-12.6 * | 000305 -001528
11A|J062-138-148-00 (CLIP/HOSE/13.8-14.8 * | 000206-| 001¢20-
12 |1771-201-210-00 PIPE/FILLER COMP * | 000505| 001528
12A|1771-201-210-10 PIPE/FILLER COMP * | 000266-| 001629-
13 |V720-102-402-20 [O-RING/P22 * 1 1
14 |V211-360-801-60 BOLT,SEMS (SP) *| 2 2
15 |{2111-101-011-00 PLUG,0OIL * | 000305 -001528
15A|2157-201-004-10 PLUG,OIL * | 000266-| 001020-
16 [1771-201-009-00 [HOSE/08X13X350 * | 000266-| 001629-
17 |J062-138-148-00 [CLIP/HOSE/13.8-14.8 * | 000206-| 001¢20-




66

FIG.12 METAL(HST)SYSTEM

T T
e
A k=
- .

A

A

2,

3.(

4/

s 77_':_35?{7_;:_
- a
"/ -

\\\@
1771-203 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
C |SFH220F|SFH240F Llp
1 [1771-203-002-00 METAL/HST * ! !
2 |Vv523-101-002-20 PIN * 2 2
3 |v231-360-804-00 FLANGEBOLT * | 12 12
4 |V401-160-008-00 WASHER,SP/M 8 * 1
5 |V304-460-008-00 NUT/MS8 * 1




1771-204 -0100

FIG. 13 GEAR(INPUT) SYSTEM

67

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-204-210-30

SHAFT/INPUT COMP

1

1

V600-410-600-60

BEARING/BALL

1771-204-004-00

COLLAR/31X38X32

1771-204-005-00

GEAR/HELICAL/38

1593-307-052-10

COLLAR/26X35X03

V704-140-025-00

RING,SNAP/25 C

V600-410-620-50

BEARING/BALL

V707-140-055-00

RING/SNAP

© 00N OGS~ WN P

V744-135-550-80

SEAL,OIL/TC35558

1771-204-006-00

GEAR/HERICAL/35

V600-410-620-50

BEARING/BALL

1771-204-007-00

GEAR/HERICAL/32

V600-410-600-60

BEARING/BALL

V707-140-055-00

RING/SNAP

k| k| k| K| K[ k| | X[ K|k F| X ¥XKIOTW

BN RN R R R R R R R RN

BN RN R R R R R R R RN




68

1771-212 -0100

FIG. 14 HST SY STEM (SFH240)

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

K510-012-000-10

HST/SF/21 ASSY

1

FIG 093

V523-100-801-60

PIN

V201-361-014-00

BOLT

V201-361-007-50

BOLT

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

V721-103-106-00

O-RING/G60

0N OO WN|-

V720-112-401-50

RING/O

k| K| K| X | X XOTDW

BN BB DN NN




1771-212A-0100

FIG. 15 HST SYSTEM (SFH220)

69

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

T
SFH240F

—OoO0

TIO

REMARKS

K510-012-000-10

HST/SF/21 ASSY

1

FIG 093

V523-100-801-60

PIN

V201-361-014-00

BOLT

V401-160-010-00

WASHER,SP/M10

1771-212-510-00

STAY/COVER COMP

V201-361-007-50

BOLT

V401-160-010-00

WASHER,SP/M10

V411-260-010-00

WASHER/M10

© 00N~ WN P

V721-103-106-00

O-RING/G60

V720-112-401-50

RING/O

1444-314-009-10

CAP,PTO SHAFT

V210-360-601-60

BOLT(SP)/M6X16

K| k| k| K| K| K[k X X X FXOTDW

N R RN N N DN RN NN




70

1771-213B-0100

FIG.16 GEAR(DRIVE) SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1728-203-210-10

GEAR/INPUT/12 COMP

1

1

1480-207-011-00

WASHER/31X42X1

3817-116-005-00

SIMM

V704-140-030-00

RING,SNAP/30 C

1689-201-003-10

COLLAR/31X38X11

8595-201-017-00

SHIM/0.2

V600-410-600-60

BEARING/BALL

1728-203-001-00

HUB/HST

O[O0 |N O 0D WN|F-

1771-213-001-00

GEAR/BEVEL/45

=
o

1771-213-510-00

GEAR/SPUR/23/G COMP

=
[N

V600-410-620-50

BEARING/BALL

[
N

1728-203-051-00

METAL/G

[
w

V721-103-105-00

0O-RING/G50

[
»

V211-260-802-00

BOLT/S

=
[y

1728-203-004-00

SHIM/0.2

Xl k| k| K[ X k| k| K| K| X[ F| K| K| X X FXOTW

B BB R R W R R RN R R Rk

B BB R R W R R RN R R Rk

=
(=2}

1614-241-004-00

PLUG/SEAL/25




FIG. 17 CASE(DIFFERENTIAL)SYSTEM

1771-214 -0100

71

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-214-001-00

GEAR/SPUR/44

1

1672-301-002-00

PIN

V523-100-801-60

PIN

1544-304-006-10

BOLT/M8X25

V401-160-008-00

WASHER,SP/M 8

1427-301-002-20

CASE,DIFF

1444-411-006-00

SHAFT,DIFF. PINION

1672-301-003-00

PINION/BEVEL/12

© 00N OGS~ WN P

1427-301-005-00

COLLAR,PINION THRUST

1672-301-004-00

GEAR/BEVEL/14

1427-301-007-00

COLLAR, THRUST

V600-110-600-90

BEARING,RB/6009

k| k| k| K| X[ X | k| k| XX F| FXOTW

BRN N NN R R A B R R R

B R NN NN R R A A R R

V600-110-601-00

BEARING,RB/6010




72

1771-215 -0100

FIG. 18 DIFF-LOCK SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1728-204-002-00

CLUTCH/DIFFLOCK

1

1

1771-215-210-00

ARM/DIFF COMP

1689-205-005-10

PIN/10X21

V720-103-502-40

O-RING/P24

3656-565-006-00

SPRING/HE066

1771-215-001-00

STAY/DEFFCABLE

| k| k| K[ X | X XOTW

N B B R Rk

N B B R Rk

N oo bh WNEk

V231-360-801-60

FLANGEBOLT




FIG.19 PEDAL (DIFF-LOCK)SYSTEM

35-4
~J
\\
Rty
T

1771-216 -0100

73

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-216-210-00

PEDAL/DIFF  COMP

1

1

V411-260-006-00

WASHER / M6

V760-150-000-00

NIPPLE,GREASE

V411-260-022-00

WASHER,PL/M22

V704-140-022-00

RING,SNAP/22 C

1771-216-220-00

CABLE/DIFF  ASSY

V411-260-008-00

WASHER,PL/M 8

NG~ WN P

V500-162-502-00

PIN,SPLIT/2.5X20

k| K| X[ X | | k| XOTD®W

NN R R R R R

NN R R R R R




74

FIG.20 LEVER(UNLOAD/HST)SY STEM

1771-218 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-218-210-10

LEVER/UNLOAD COMP

1

1

V411-260-008-00

WASHER,PL/M 8

V500-162-502-00

PIN,SPLIT/2.5X20

¥ * F | XOTW

1
1
1

1
1
1

AIWIN |

1414-312-002-00

SPRING, TENSION/53




1771-241 -0100

FIG.21 METAL(PTO)SYSTEM

75

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-241-001-00

METAL/PTO

1

1

V523-101-002-20

PIN

V231-360-805-00

FLANGEBOLT

V231-360-802-50

FLANGEBOLT

V401-160-008-00

WASHER,SP/M 8

o 0d WINP

V304-460-008-00

NUT/M8

| k| k| | X XIOTW

B B 00 NN

B B 00 NN




76

1771-

FIG. 22 DRIVE(PTO/MOWER)SY STEM (SFH 240)(1/2)

27~30-PLEASE SEE 2/2 PAGE

244 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-244-009-00

METAL/PTO/A

1

V211-661-003-00

BOLT/SP

1771-244-006-00

SHAFT/PULLEY

V600-450-620-40

BEARING/BALL

V600-150-620-60

BEARING,RB/6206SS

V707-140-062-00

RING/SNAP

1771-244-007-00

SHAFT/484

1602-321-004-00

ICOUPLING/18X30X55

O[O0 |N O 0D WN|F-

1771-244-230-00

TUBE/540 COMP

=
o

V231-360-801-60

FLANGEBOLT

=
[N

1771-244-011-00

METAL/PTO/B

[
N

V211-661-003-00

BOLT/SP

[
w

1771-244-008-00

SHAFT/PTO

[
»

V600-450-620-40

BEARING/BALL

=
[y

V600-450-620-50

BEARING/BALL

=
(=2}

V705-140-052-00

RING,SNAP/52 C

[
ﬂ

1444-314-009-10

CAP,PTO SHAFT

[
o

V210-360-601-60

BOLT(SP)/M6X16

[
©

1771-244-004-20

PULLEY/V2B118

N
o

V211-561-003-00

BOLT/M10X30

N
=

3836-303-051-00

BELT/VB044

N
N

1728-334-007-00

PULLEY/V2B155

N
w

3670-520-001-00

KEY/08X07X20

N
H

3746-111-011-00

WASHER

N
(4]

V401-160-016-00

WASHER,SP/M16

N
2]

V304-260-016-00

NUT/M16

N
~

1728-334-005-00

PIN/TENSION

N
o]

V401-160-012-00

WASHER,SP/M12

N
©

V411-260-012-00

WASHER /M12

w
o

1771-244-250-10

ARM/PTO ASSY

Bl k| k| k| R k| k| k| R N k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BB R RN R R R RN RN R R R R RS R R RN R R R R R ®




FIG. 22 DRIVE(PTO/MOWER)SY STEM (SFH240)(2/2)

50~53-PLEASE SEE 1/2 PAGE

1771-244 -0100

77

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

31

2502-407-001-10

BUSH/15X17X11

2

32

3648-703-001-00

PULLEY/FT80X47

33

V704-140-015-00

RING,SNAP/15 C

34

V201-360-804-50

BOLT/M8X45/7T

35

V304-260-008-00

NUT

36

1771-244-012-00

SPRING/HT032

37

35617-205-007-00

WASHER

38

V704-140-015-00

RING,SNAP/15 C

39

1728-334-005-00

PIN/TENSION

40

V401-160-012-00

WASHER,SP/M12

41

V411-260-012-00

WASHER /M12

42

1771-244-270-00

ARM/PTOBRAKE ASSY

43

2502-407-001-10

BUSH/15X17X11

44

1771-244-013-00

SPRING/HTO033

45

35617-205-007-00

WASHER

46

V704-140-015-00

RING,SNAP/15 C

47

1728-334-280-00

LINING/PTOBRAKE COMP

48

V301-260-006-00

NUT/M6

49

V401-160-006-00

WASHER,SP/M 6

50

1771-244-240-30

GUIDE/BELT/UPPE COMP

51

V211-360-802-00

BOLT/SP

52

1771-244-290-10

COVER/BELT COMP

53

V211-360-801-60

BOLT,SEMS (SP)

X | k| k| R X k| k| k| H | k| k| k| K| X | k| k| K| X X| | ¥ ¥ XOTODW

W RN R NNR RN R N R R R R RN R R RN R




78

FIG. 23 DRIVE(PTO/BLOWER)SY STEM

1771-245 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-245-004-00

COUPLING/PTO

1

1

V600-410-600-50

BEARING/BALL

1725-219-210-10

CLUTCH/PTO  ASSY

FIG 096

1771-245-290-00

GEAR/SPUR/25 COMP

1688-211-057-00

RING/22

1575-261-018-00

RING/25

V600-410-600-50

BEARING/BALL

V600-111-600-40

BEARING

O[O |N O 0D WN|F-

V704-140-020-00

RING,SNAP/20C

=
o

1771-245-270-00

GEAR/SPUR/28 COMP

-
-

V600-410-620-40

BEARING/BALL

=
N

V600-110-630-30

BEARING,RB/6303

=
w

1771-245-280-00

GEAR/SPUR/37 COMP

[IY
H

V600-410-620-40

BEARING/BALL

=
[y

V600-410-620-70

BEARING/BALL

=
(=2}

1632-273-200-00

SEAL,OIL

-
ﬂ

V707-140-072-00

RING/SNAP

N k| k| K| R | k| k| K| K[ X| K| K K| X X FXOTW

B R R R R R R R R R R RN R R R

B R R R R R R R R R R RN R R R




FIG. 24 COVER(PTO/MID)SY STEM (SFH220)

1771-246 -0100

79

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
C SFH220F|SFH240F P
1 (1771-246-210-10 STAY/COVER COMP * 1
2 11444-314-009-10 CAP,PTO SHAFT * 1
3 |[V360-260-006-00 NUT/M6 * 2
4 (V231-361-201-60 FLANGEBOLT * 2




80 FIG.25 COVER(PTO/SIDE)SY STEM (SFH240)

\ >
_\)

Le

> 0150

1771-246A-0100

TYPEOFMODEL| | | C |G
T|O|R REMARKS
SFH220F|SFH240F| ¢ | | | p

KEY PART CODE DESCRIPTION

1 |1771-246-051-00 COVER 1

¥ *IOTW

2 [1636-631-006-00 TRIM/95 !




1771-271 -0100

FIG.26 LINK(HST)SYSTEM

12-1

81

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

o4

TIO

REMARKS

1771-271-210-10

ARM/TRUNNION COMP

1

1

1646-226-053-00

BOLT/SM/M10X23

1689-271-006-00

WASHER/38X12X2

V600-350-620-10

BEARING/BALL

V401-160-012-00

WASHER,SP/M12

V305-260-012-00

NUT/M12

1646-640-580-00

DAMPER/OIL  ASSY

V362-260-008-00

NUT/WASHER

© 00N OGS~ WN P

V500-162-502-00

PIN,SPLIT/2.5X20

V411-260-008-00

WASHER,PL/M 8

1771-271-260-20

BRACKET/NEUTRAL COMP

V231-360-801-60

FLANGEBOLT

1771-271-220-00

LEVER/ADJUST COMP

V363-260-010-00

NUT/M10

1771-271-230-00

ARM/MEUTRAL ASSY

2504-135-008-00

BUSH(18X20X20)

2144-419-022-00

WASHER/18X26X02

V704-140-018-00

RING,SNAP/18 C

2500-210-016-00

SPRING/HE108

1725-272-005-00

ROD/M08X85

V304-260-008-00

NUT

| k| K| k| k| | K| K| k| | K| K| k| K| K| K|k X ¥ ¥ XOTDW

N B R R R R R R R NR R R R R R R R NR

N B R R R R R R R NR R R R R R R R NR




82

1771-272 -0100

FIG. 27 PEDAL(HST)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

0o--

—0o0

REMARKS

1689-272-260-00

PEDAL/HST/F  COMP

1

1

V211-360-801-60

BOLT,SEMS (SP)

1740-272-061-00

PAD/HST/OR

1771-272-210-10

ARM/HST/F COMP

V411-260-006-00

WASHER / M6

V760-150-000-00

NIPPLE,GREASE

1771-272-001-00

SPRING/HT042

1771-272-230-10

CABLE/HST/F  ASSY

O[O0 |N O 0D WN|F-

V411-260-008-00

WASHER,PL/M 8

=
o

V500-162-502-00

PIN,SPLIT/2.5X20

=
[N

1689-272-240-00

PEDAL/HST/RH COMP

[
N

V211-360-801-60

BOLT,SEMS (SP)

[
w

1740-272-062-00

PAD/OR

[
»

1771-272-220-10

ARM/HST/R COMP

=
[y

V411-260-006-00

WASHER / M6

=
(=2}

V760-150-000-00

NIPPLE,GREASE

[
ﬂ

1771-272-001-00

SPRING/HT042

[
o

V704-140-022-00

RING,SNAP/22 C

[
©

V411-260-022-00

WASHER,PL/M22

N
o

1771-272-240-10

CABLE/HST/R  ASSY

N
=

V411-260-008-00

WASHER,PL/M 8

N
N

V500-162-502-00

PIN,SPLIT/2.5X20

N
w

V201-360-803-00

BOLT/M8X30

N
H

V201-360-804-50

BOLT/M8X45/7T

Nl k| k| k| k| k| k| k| k| X k| k| K| K| X| k| K| K| K| k| k| K| X X X OTW

N R RN B RNNR R R R R R RN R R R R R Rk

N R RN B R NNR R R R R R RN R R R R R Rk

N
(4]

V304-460-008-00

NUT/M8




FIG. 28 LEVER(PTO/MOWER)SY STEM (SFH240)

1771-273 -0100

e

TN

PN
///2;1:<§%\\\\

~.

~

~

S 2-59

N

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—OoO0

TIO

REMARKS

1771-273-210-20

ARM/PTO/MOWER ASSY

1

3656-115-002-00

BUSH/12X14X10

1771-273-001-00

SPRING/HT024

1415-120-006-00

SPRING, TENSION/86

1771-273-230-20

LEVER/PTO/MOWER COMP

1675-262-002-00

INSULATOR/LEVER/SUB

V411-260-012-00

WASHER /M12

V704-140-012-00

RING,SNAP/12 C

© 00N OGS~ WN P

V411-260-012-00

WASHER /M12

V500-162-502-00

PIN,SPLIT/2.5X20

1373-121-001-00

WASHER/9X22X2

1703-505-005-00

COLLAR/08X12X10

V500-162-502-00

PIN,SPLIT/2.5X20

1703-505-005-00

COLLAR/08X12X10

V710-140-006-00

RING,SNAP/ 6 E

1688-265-001-00

GRIP/MID/PTO

1771-273-240-00

CAM/LOCK/PTO COMP

V411-260-012-00

WASHER /M12

V704-140-012-00

RING,SNAP/12 C

1650-135-002-00

SPRING/HEQ95

1725-272-005-00

ROD/M08X85

V362-260-008-00

NUT/WASHER

1771-273-250-00

CABLE/PTO ASSY

V411-260-008-00

WASHER,PL/M 8

V560-160-008-00

PIN/SNAP

2150-810-004-00

SPRING/HEQ72

V411-260-008-00

WASHER,PL/M 8

V500-162-502-00

PIN,SPLIT/2.5X20

3827-203-001-00

PAD/50

X | k| k| N[ X k| k| k| R k| k| k| R X k| k| K| H| k| k| k| K| X[ |k ¥ X F FIOTWOW

B R R R R R RNR R R R R R R R R R NR R R R R R R RN




84

FIG.29 LEVER(PTO/BLOWER)SYSTEM

1771-274 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-274-210-10

LEVER/BLOWER ASSY

1

1

3656-115-002-00

BUSH/12X14X10

V411-260-012-00

WASHER /M12

V704-140-012-00

RING,SNAP/12 C

1688-265-001-00

GRIP/MID/PTO

1593-332-053-00

SPRING/HE086

1771-274-001-00

PLATE/1/16X343

V411-260-008-00

WASHER,PL/M 8

O[O0 |N O 0D WN|F-

V560-160-008-00

PIN/SNAP

=
o

1771-274-230-00

ARM/VALVE COMP

=
[N

1771-274-240-10

HUB ASSY

[
N

3656-221-001-10

BUSH/15X17X16

[
w

V231-360-802-00

FLANGEBOLT

[
»

1725-505-001-00

HUB/13X22X50

=
[y

V580-140-602-20

PIN,SPRING/6 X22 W

=
(=2}

1725-505-002-00

PI1N/06X26

[
ﬂ

V560-160-006-00

PIN/SNAP

B k| k| K| R | k| k| K| K[ X| K| K K| X X FXOTW

B R R RN R R RNDN R R R R RN

B R R RN R R RNDN R R R R RN




FIG. 30 AUTO CRUISE SYSTEM (SFH240)

1771-275 -0100

85

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1770-274-210-10

ARM/CRUISE  ASSY

1

3650-440-014-00

BUSH/12X14X20

V411-260-012-00

WASHER /M12

V704-140-012-00

RING,SNAP/12 C

1415-120-006-00

SPRING, TENSION/86

1770-274-230-10

PLATE/HOOK COMP

V704-140-010-00

RING,SNAP/10 C

1770-274-001-10

SPRING/HTO018

© 00N OGS~ WN P

1771-275-280-00

CABLE/CRUISE ASSY

V411-260-008-00

WASHER,PL/M 8

V500-162-502-00

PIN,SPLIT/2.5X20

V411-260-008-00

WASHER,PL/M 8

V500-162-502-00

PIN,SPLIT/2.5X20

1650-652-014-00

CLAMP

3737-172-011-00

CLAMP,HARNESS

1771-275-220-00

LEVER/CRUISE COMP

1614-261-006-00

TUBE/14X17X90

1716-261-001-00

GRIP/MAIN

V704-140-010-00

RING,SNAP/10 C

1770-274-250-10

HOOK/CRUISE COMP

V231-360-802-00

FLANGEBOLT

1771-275-290-00

CABLE/RELEASE ASSY

V411-260-008-00

WASHER,PL/M 8

V500-162-502-00

PIN,SPLIT/2.5X20

| k| k| k| k| N | k| k| k| N | K| k| k| X[ K| K| k| K| K| K|k F ¥ X OTW

NN RN R R R R R R R R R RN R R R R R R R R




86

FIG. 31 HOUSING(AXLE/FRONT)SYSTEM

1771-306 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-306-001-00

CASE/CHAIN/A

2

2

V523-101-002-20

PIN

V211-561-003-00

BOLT/M10X30

1771-306-002-00

CASE/CHAIN/B

V523-101-002-20

PIN

AN O b

AN O b

V231-360-804-00

FLANGEBOLT

V782-160-000-8B

PLUG/SCREW/SEAL

V782-160-000-4B

PLUG/SCREW/SEAL

1771-306-230-00

STAY/CASE COMP

k| k| K[ X[ | K| K| ¥ XOTDW

BRADN

B RBADN

BOQNOW#WNI—\

V211-561-002-00

BOLT/M10X20




FIG.32 SHAFT(WHEEL/FRONT) SYSTEM

1771-307B-0100

87

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-307-051-00

SHAFT/DIFF/LH

1

1

V600-410-620-50

BEARING/BALL

V705-140-052-00

RING,SNAP/52 C

V744-130-450-80

SEAL,OIL/TC30458

1771-307-052-00

SHAFT/DIFF/RH

V600-410-620-50

BEARING/BALL

V705-140-052-00

RING,SNAP/52 C

V744-130-450-80

SEAL,OIL/TC30458

1728-307-024-00

SPROCKET/11

V704-140-025-00

RING,SNAP/25 C

1728-307-025-00

SPROCKET/29

V600-410-600-80

BEARING/BALL

1771-307-007-00

CHAIN/ROLLERG60X066

1728-307-026-00

GUIDE/CHAIN

V744-120-400-80

SEAL,OIL/TC20408

V600-410-620-60

BEARING/BALL

1710-241-053-00

RING/SNAP/R62

7827-205-010-00

SEAL/OIL

1771-307-210-00

SHAFT/WHEEL/FRONT

1560-208-018-40

WASHER/30X46X2

V704-140-030-00

RING,SNAP/30 C

V251-341-002-00

BOLT/M10X20

BN N DNDNDNNNNDNDNDNDN R RN R RPN

BN N DNDNDNNNNDNDNDNDN R RN R RPN

V411-260-010-00

WASHER/M10

[y
N

[y
N

V401-160-010-00

WASHER,SP/M10

[y
N

[y
N

V304-460-010-00

NUT/M10

Bl k| k| k| R N[ k| k| k| R | k| k| K| X k| k| k| K| X[ k| k| K| X F FOTDWOW

V201-361-002-50

BOLT/M10X25




%8 FIG. 33 COVER(BRAKE)SYSTEM

1728-310B-0100

S |[TyPEOFMODEL| | [ C |G

KEY PART CODE DESCRIPTION P T|O|R REMARKS
C |SFH220F|SFH240F| | | | p
* 4 4

1 |1728-310-053-10 COVER/BRAKE




FIG. 34 BRAKE SYSTEM

1771-310B-0100

89

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

o4

TIO

REMARKS

1689-202-004-00

DRUM/BRAKE

2

2

1728-310-052-00

WASHER/17X22X03

V704-140-016-00

RING,SNAP/16 C

1728-310-510-10

STAY/BRAKE/LH COMP

V211-360-802-00

BOLT/SP

1728-310-210-00

BRAKE/110 ASSY

1728-310-211-00

BACKPLATE

1728-310-212-00

SHAFT/CAM

1728-310-213-00

LINING

1728-310-214-00

SPRING/HEO036

V211-260-801-60

BOLT,SEMS (S) M8X16

1771-310-051-00

ARM/BRAKE

V304-260-010-00

NUT

V401-160-010-00

WASHER,SP/M10

L% | k| k| K| X | k| K| X X | F| k| XOTDW

N N N o & B N N N O N NN

N N N o & B N N N O N NN




90

FIG. 35 PEDAL (BRAKE)SYSTEM

1771-312B-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

T
SFH240F

—0o0

TGO

REMARKS

1771-312-210-00

PEDAL/BRAKE COMP

1

1

1636-313-011-10

PAD/BRAKE

V211-261-002-50

BOLT(S) M10X25

1771-312-220-00

SHAFT/BRAKE COMP

1771-312-230-00

ARM/BRAKE/LH COMP

V530-160-803-20

PIN

1771-312-240-00

ARM/BRAKE/RH COMP

V530-160-803-20

PIN

O[O0 |N O 0D WN|F-

1771-312-260-00

HUB COMP

=
o

V760-150-000-00

NIPPLE,GREASE

-
-

V411-260-006-00

WASHER / M6

=
N

V211-360-802-00

BOLT/SP

=
w

1650-135-002-00

SPRING/HE095

[IY
H

1771-312-520-00

HUB/BRAKE/G COMP

=
[y

V231-361-002-50

FLANGEBOLT

=
(=2}

V411-260-006-00

WASHER / M6

-
ﬂ

V760-150-000-00

NIPPLE,GREASE

=
[o]

1771-312-530-10

ARM/COUNTER/G COMP

=
©

V530-160-803-20

PIN

N
o

1771-312-540-00

SHAFT/COUNTER/G COMP

N
=

1771-312-051-00

PLATE/1/19X534

N
N

V411-260-008-00

WASHER,PL/M 8

N
w

V500-162-502-00

PIN,SPLIT/2.5X20

N
H

1771-312-052-00

ROD/M08X350

N
(4]

V304-260-008-00

NUT

N
2]

1444-122-002-00

TURNBUCKLE/M8

N
~

1560-132-007-30

NUT/M8

N
o]

3104-210-004-10

ROD/M08X72/LH

N
©

V411-260-008-00

WASHER,PL/M 8

w
o

V500-162-002-00

PIN,SPLIT/2 X20

%l k| k| k| R k| k| k| R R k| k| k| K| N k| K| K| X k| k| K| K| X[ k| kK K| X X X OTW

NNN NN NN NN R R R R R R R R RS R R R R R R R RN R

NNN NN NN NN R R R R R R R R RS R R R R R R R RN R




FIG. 35 PEDAL(BRAKE)SYSTEM

1771-312B-0100

KEY PART CODE

DESCRIPTION

*IOOTW

TYPE OF MODEL | |

SFH220F |SFH240F|

—OoO0

TIO

REMARKS

31 |2144-519-009-10

SPRING/HEO060

2

2




92

FIG. 36 BRAKE(PARKING)SYSTEM

1771-313B-0100

43-15

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-313-510-10

BRACKET/PARKING COMP

1

1

V211-561-002-50

BOLT/M10X25

1740-313-300-00

LEVER/PARKING ASSY

1442-313-202-00

ROD

1444-328-273-00

SPRING

1444-328-272-00

BUTTON

1740-313-301-00

GRIP/ORANGE

V231-360-802-50

FLANGEBOLT

O[O0 |N O 0D WN|F-

1771-313-052-00

PIN/08X50

=
o

V362-260-008-00

NUT/WASHER

=
[N

1771-313-051-00

PLATE/1/19X260

[
N

V411-260-008-00

WASHER,PL/M 8

% k| k| K| X[ X | k| K| K| X X XOTW

N N R R RN R R R R RN

N N R R RN R R R R RN

[
w

V500-162-502-00

PIN,SPLIT/2.5X20




FIG. 37 WHEEL (STEERING)SYSTEM

1739-401 -0100

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS
C |SFH220F|SFH240F| = | | | p
1 [1739-401-200-00 WHEEL/STEERING ASSY | * 1 1
* 1 1

2 |11739-401-202-00 [CAP/STEERING




94

1771-404 -0100

FIG.38 LEVER(TILT)SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-404-220-10

STAY/TILT COMP

1

1

3737-132-001-00

CUSHION,CARRIER

V211-561-002-50

BOLT/M10X25

1593-101-012-00

STOPPER

1771-404-210-00

LEVER/TILT COMP

1770-403-003-00

SPRING/HT024

V411-260-012-00

WASHER /M12

V500-163-002-00

PIN,SPLIT/3 X20

O[O0 |N O 0D WN|F-

3600-201-013-00

GRIP,BRAKE

=
o

1771-404-001-00

COLLAR/09X14X62

=
[N

V231-360-808-00

FLANGEBOLT

[
N

V362-260-008-00

NUT/WASHER

| k| k| K| K| K| K| K| X X XOTW

B R R R R R R R R AN

L I I o YA S T S Y S B N X




FIG.39 COLUMN(STEERING)SYSTEM

1771-405 -0100

95

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—OoO0

TIO

REMARKS

1771-405-230-10

COLUMN/STEERING COMP

1

1

1421-611-004-00

CUSHION/RUBBER

1771-405-001-00

PIN/10X260

V411-260-010-00

WASHER/M10

g WwnN e

V500-163-002-00

PIN,SPLIT/3 X20

¥ k| k| *| X[OTW

2
1
1
1

2
1
1
1




96

FIG.40 CONTROLLER(STEERING)SYSTEM

1771-407 -0100

2

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-407-200-00

CONTROLLER/STEERING

1

1

1771-407-001-10

PAD/PS

1725-407-001-00

COLLAR/08X12X13

V211-660-803-00

BOLT/SP

AW N |-

1739-401-001-00

INSULATOR/15

¥ k| k| X X¥OTW

PO BADN

Lot Y Y N




FIG. 41 CYLINDER(STEERING)SY STEM (SFH240)

1771-408 -0100

97

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-408-200-20

CYLINDER/4AWD ASSY

1

K167-005-200-10

ROD/PISTON

K167-005-001-10

PACKING/PISTON

K167-005-300-10

COVER/ROD/A SET

K182-034-002-00

ROD PACKING

K182-034-003-00

DUST SEAL

K167-005-310-10

COVER/ROD/B SET

K182-034-002-00

ROD PACKING

© 00N OGS~ WN P

K182-034-003-00

DUST SEAL

V723-112-003-80

RING/O

V723-102-004-20

O-RING

V211-661-002-50

BOLT 7T(SP)

1725-403-003-00

ADAPTER/45R

1771-408-250-00

HOSE/HYDOR/2750 ASSY

1725-403-003-00

ADAPTER/45R

| k| K| k[ k| X[ K| k| k| K| K| K|k F ¥ X OTW

R R R R A NN R R R R R R R R

1771-408-260-10

HOSE/HYDOR/2900 ASSY




FIG. 42 CYLINDER(STEERING)SY STEM (SFH220)

1771-408A-0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
c SFH220F|SFH240F clL|p
1 [1771-408-500-40 CYLINDER/2WD ASSY * 1
2 |K167-005-200-10 ROD/PISTON * 1
3 |[K167-005-001-10 [PACKING/PISTON * 1
4 |K167-005-300-10 [COVER/ROD/A SET * 1
5 |K182-034-002-00 ROD PACKING * 1
6 |K182-034-003-00 DUST SEAL * 1
7 |K167-005-310-10 COVER/ROD/B SET * 1
8 |K182-034-002-00 ROD PACKING * 1
9 |K182-034-003-00 [DUST SEAL * 1
10 |V723-112-003-80 RING/O *| 2
11 |V723-102-004-20 O-RING * 2
12 |V211-661-002-50 BOLT 7T(SP) * 4
13 [1728-408-001-00 ADAPTER/L/G1/4XR1/4 * 1
14 [1771-408-250-00 HOSE/HYDOR/2750 ASSY | * 1
15 [1728-408-001-00 ADAPTER/L/G1/4XR1/4 * !
16 [1771-408-260-10 HOSE/HYDOR/2900 ASSY | * 1




FIG. 43 FRAME SYSTEM (SFH?240)
25

1771-410 -0100

24

99

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-410-210-20

FRAME/REAR COMP

1

3827-203-001-00

PAD/50

3805-371-007-00

PAD/25

V201-361-203-00

BOLT/M12X30

V401-160-012-00

WASHER,SP/M12

1432-616-002-00

RUBBER,CUSHION

1771-410-410-30

FRAME/FRONT COMP

V211-661-002-50

BOLT 7T(SP)

© 00N OGS~ WN P

V201-361-203-00

BOLT/M12X30

V401-160-012-00

WASHER,SP/M12

V411-260-006-00

WASHER / M6

V760-150-000-00

NIPPLE,GREASE

V201-361-204-50

BOLT/M12X45

V304-460-012-00

NUT/M12

1771-410-310-40

FRAME/SEAT COMP

V211-561-002-50

BOLT/M10X25

3656-221-001-10

BUSH/15X17X16

1771-410-340-30

BRACKET/LEVER COMP

V211-561-002-50

BOLT/M10X25

1771-410-003-20

COVER/LH

V231-360-802-00

FLANGEBOLT

1636-631-007-00

TRIM/85

1771-410-004-10

COVER/RH

V231-360-802-00

FLANGEBOLT

| K| k| k| | N | K| k| k| K| K| k| k| X| K| K| k| K| K| K|k X ¥ ¥ XOTDW

N W B N W B W R N &R NDN R R A BB O B RO O R

1636-631-007-00

TRIM/85




100

FIG. 4 FRAME SYSTEM (SFH220)

25

1771-410A-0100

24

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-410-510-20

FRAME/REAR/2WD COMP

1

3827-203-001-00

PAD/50

3805-371-007-00

PAD/25

V201-361-203-00

BOLT/M12X30

V401-160-012-00

WASHER,SP/M12

1432-616-002-00

RUBBER,CUSHION

1771-410-410-30

FRAME/FRONT COMP

V211-661-002-50

BOLT 7T(SP)

O[O0 |N O 0D WN|F-

V201-361-203-00

BOLT/M12X30

=
o

V401-160-012-00

WASHER,SP/M12

=
[N

V411-260-006-00

WASHER / M6

[
N

V760-150-000-00

NIPPLE,GREASE

[
w

V201-361-204-50

BOLT/M12X45

[
»

V304-460-012-00

NUT/M12

=
[y

1771-410-310-40

FRAME/SEAT COMP

=
(=2}

V211-561-002-50

BOLT/M10X25

[
ﬂ

3656-221-001-10

BUSH/15X17X16

[
o

1771-410-340-30

BRACKET/LEVER COMP

[
©

V211-561-002-50

BOLT/M10X25

N
o

1771-410-003-20

COVER/LH

N
=

V231-360-802-00

FLANGEBOLT

N
N

1636-631-007-00

[TRIM/85

N
w

1771-410-004-10

COVER/RH

N
H

V231-360-802-00

FLANGEBOLT

Nl k| k| k| k| k| k| k| k| X k| k| K| K| | k| K| K| X[ K|k K| X X X OTW

N W R N R W R NS R NN R RS S o R R o o kR

N
(4]

1636-631-007-00

[TRIM/85




FIG. 45 LEVER(4WD)SY STEM (SFH?240)

1771-430 -0100

101

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

SFH220F

T
SFH240F| ¢

—OoO0

TIO

REMARKS

1770-225-210-00

LEVER/4WD COMP

1

1414-606-002-00

GROMMET/12X19

1636-271-011-00

GRIP/12X60

1770-225-230-00

ARM/4WD COMP

V580-140-602-00

PIN,SPRING

1771-430-210-00

CABLE/AWD/LOCK ASSY

V411-260-008-00

WASHER,PL/M 8

V411-260-006-00

WASHER / M6

© 00N OGS~ WN P

V500-162-501-50

PIN,SPLIT/2.5X15

k| k| K[ XX k| X XOTW

NN R R R R R R




102

FIG.46 AUTO 4WD SY STEM (SFH?240)

1771-431 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-431-001-10

SHAFT/4WD

1

1673-431-001-10

COUPRING/16X27X55

V704-140-020-00

RING,SNAP/20C

1771-431-002-00

CASE/4AWD

V211-260-802-50

BOLT/S

1720-221-210-00

CLUTCH ASSY

FIG 095

1720-221-230-00

SLEEVE ASSY

1771-431-210-00

SHAFT/INPUT  ASSY

O[O0 |N O 0D WN|F-

1614-223-221-00

BUSH/10X12X15

=
o

V600-410-620-40

BEARING/BALL

=
[N

V744-120-350-70

SEAL,OIL/TC20357

[
N

V705-140-047-00

RING,SNAP/47 C

[
w

1689-432-003-00

METAL/4WD

[
»

V523-101-002-20

PIN

=
[y

V231-360-802-00

FLANGEBOLT

=
(=2}

1771-431-230-00

ARM/4WD COMP

[
ﬂ

V720-103-502-40

O-RING/P24

[
o

1771-431-003-00

PLATE/STOPPER

[
©

V231-360-801-60

FLANGEBOLT

N
o

1560-531-020-00

SPRING/HE068

N
=

V201-360-803-00

BOLT/M8X30

N
N

V304-260-008-00

NUT

N
w

1771-431-220-00

COVER/SHAFT COMP

N
H

1771-431-004-00

COVER/SHAFT

Nl k| k| k| k| k| k| k| k| X k| k| K| K| | k| K| K| X| k| k| K| X X X OTW

B R R R R RNR R R BNR R RN R R R R NR NN

N
(4]

V210-360-601-60

BOLT(SP)/M6X16




FIG. 47 CASE(BEVEL)SY STEM (SFH240)

1771-432 -0100

103

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-432-001-00

PINION/BEVEL/09

1

1771-432-002-00

GEAR/BEVEL/28

V600-410-620-50

BEARING/BALL

1507-216-004-10

COLLAR/25X32X3

1650-432-001-00

COLLAR/48X52X17

V704-140-025-00

RING,SNAP/25 C

V705-140-052-00

RING,SNAP/52 C

1703-432-001-00

CASE/DIFF

© 00N OGS~ WN P

1703-432-009-00

PINION/BEVEL/11

1703-432-011-00

GEAR/BEVEL/15

1614-432-006-00

PIN/12X75

V580-140-502-50

PIN,SPRING/5 X25 W

WIRE

V600-110-601-00

BEARING,RB/6010

V706-140-050-00

RING/SNAP

k| k| K| k[ k| X[ K| k| k| K| K| K|k F ¥ X OTW

B RN R R R NN R R R R R W R

V706-140-040-00

RING/SNAP




104

FIG. 48 HOUSING(AXLE/REAR)SY STEM (SFH240)

1771-433 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-433-001-00

HOUSING/AXLE

1

1518-432-250-10

CAP,OIL

1518-306-203-10

PACKING

V721-103-107-00

O-RING/G70

1689-434-210-20

METAL/PIVOT/FRONT

1614-433-212-00

BUSH/62X67X30

V721-103-107-50

O-RING/G75

V201-361-203-00

BOLT/M12X30

O[O0 |N O 0D WN|F-

V401-160-012-00

WASHER,SP/M12

=
o

1771-433-200-10

METAL/PIVOT/REA ASSY

=
[N

1564-434-222-10

BUSH/35X39X26

[
N

V763-150-000-00

NIPPLE,GREASE/PT1/8

[
w

V720-103-504-20

RING/O

[
»

V251-341-203-00

BOLT/STUD

=
[y

V304-460-012-00

NUT/M12

=
(=2}

V401-160-012-00

WASHER,SP/M12

[
ﬂ

V201-261-203-50

BOLT/M12X35

[
o

V304-260-012-00

NUT/M12

B k| k| k| k| k| k| k| K| X | k| K| K| X| Xk XOTODW®W

B RN NN R R R RNDN R R R R R R




FIG. 49 HOUSING(AXLE/REAR)SY STEM (SFH220)

1771-433A-0100

105

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-433-500-10

HOUSING/AXLE/2W ASSY

1

1593-402-051-10

BUSH/25X28X25

1725-433-202-00

BUSH/22X25X25

1725-433-001-10

PIN/PIVOT

V327-261-216-00

NUT,CASTTLE/M16X1.5

V411-260-016-00

WASHER / M16

V500-164-004-00

PIN,SPLIT/4 X40

k| k| X[ X | k| XOTW

W R R R R NS

NG~ WN P

V760-150-000-00

NIPPLE,GREASE




106

FIG.50 CASE(GEAR/FINAL)SY STEM (SFH240)

1771-434 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1672-434-009-10

CASE/FINAL

2

1564-201-003-00

CAP/SEAL/47

V721-103-109-00

O-RING/G90

V211-561-003-00

BOLT/M10X30

V523-101-002-40

PIN

1703-434-003-00

GEAR/BEVEL/11

V600-410-630-50

BEARING/BALL

V707-140-062-00

RING/SNAP

O[O0 |N O 0D WN|F-

1703-434-004-00

GEAR/BEVEL/15

=
o

V600-410-600-50

BEARING/BALL

=
[N

1685-434-001-00

SEAL/OIL ASSY

[
N

V600-110-690-70

BEARING

[
w

V600-410-600-80

BEARING/BALL

[
»

V704-140-035-00

RING,SNAP/35 C

=
[y

V707-140-055-00

RING/SNAP

=
(=2}

1771-434-003-10

CASE/FINAL/LH

[
ﬂ

1564-201-003-00

CAP/SEAL/4A7

[
o

V705-140-047-00

RING,SNAP/47 C

[
©

V782-160-000-4B

PLUG/SCREW/SEAL

N
o

V201-361-203-50

BOLT/M12X35

N
=

V304-460-012-00

NUT/M12

N
N

1771-434-004-10

CASE/FINAL/RH

N
w

1564-201-003-00

CAP/SEAL/47

N
H

V705-140-047-00

RING,SNAP/47 C

N
(4]

V782-160-000-4B

PLUG/SCREW/SEAL

N
2]

V201-361-203-50

BOLT/M12X35

N
~

V304-460-012-00

NUT/M12

N
o]

1612-434-006-00

SHAFT

N
©

1672-434-007-00

GEAR/BEVEL/12

w
o

V600-410-600-50

BEARING/BALL

Bl k| k| k| R k| k| k| R R k| k| k| K| | k| K| K| X k| k| K| K| X[ k| kK K| X X X OTDTW

NN N N NN R R RN NN R RN NN NDNDNNNDNDDN S o N N




FIG.50 CASE(GEAR/FINAL)SY STEM (SFH240)

1771-434 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

31

1771-434-210-00

SHAFT/WHEEL/REA COMP

2

32

V251-341-002-00

BOLT/M10X20

33

1612-434-009-00

COVER/WHEEL

34

1491-434-017-00

SEAL/QLNY35571116

35

V600-410-620-60

BEARING/BALL

36

1771-434-005-00

COLLER/32X43X15

37

1672-434-008-10

GEAR/BEVEL/47

38

V600-410-620-50

BEARING/BALL

39

V704-140-025-00

RING,SNAP/25 C

BCNCNNNNDNN S

40

V523-101-002-40

PIN

41

V231-360-802-00

FLANGEBOLT

N
(=]

42

V411-260-010-00

WASHER/M10

[y
N

43

V401-160-010-00

WASHER,SP/M10

[y
N

44

V304-460-010-00

NUT/M10

45

V201-361-002-50

BOLT/M10X25

X k| k| R R k| k| k| K| X[ F| k| ¥ X XIOTODW




108

FIG.51 SPINDLE(KNUCKLE)SYSTEM (SFH220)
10—

1771-434A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-434-510-00

SPINDLE/KNUCKLE/LH

1

V201-361-203-50

BOLT/M12X35

V304-460-012-00

NUT/M12

1771-434-520-00

SPINDLE/KNUCKLE/RH

V201-361-203-50

BOLT/M12X35

V304-460-012-00

NUT/M12

1593-403-004-10

COVER/44X10

1593-403-009-00

THRUST

O[O0 |N O 0D WN|F-

V411-260-018-00

WASHER,PL/M18

=
o

V580-140-503-20

PIN,SPRING/5 X32 W

=
[N

1705-441-002-00

COLLAR/26X32X34

[
N

3621-702-003-00

WASHER,PULLEY

[
w

V328-262-112-00

NUT/M12X1.25

[
»

V500-163-002-50

PIN,SPLIT/3 X25

Bl k| k| k| K| X[ X k| K| K| X | Xk XOTODW®W

NN N N DN NN N NN RNDN




109

FIG.52 SHAFT(DRIVE/FINAL) SYSTEM (SFH240)

1703-435 -0100
KEY PART CODE DESCRIPTION

TYPEOFMODEL| | | C |G
T|O|R REMARKS
SFH220F|SFH240F| | | | p

1
1

¥ *IOTW

1 |1703-435-001-00 SHAFT
2 |1703-435-002-00 SHAFT




110

FIG.53 ROD(TIE)SYSTEM

1771-436 -0100

TYPE OF MODEL | |

KEY PART CODE

DESCRIPTION

SFH220F

SFH240F

TGO

REMARKS

1739-436-310-00

RODEND/A ASSY

2

2

1725-436-320-00

RODEND/B ASSY

V335-260-012-00

NUT

1725-436-001-00

WASHER/13X42X01

1725-436-002-00

COVER/DUST

1725-436-003-00

CLAMP

1725-436-005-00

SPRING/BOOT

V327-262-110-00

NUT/M10X1.25

V401-160-010-00

WASHER,SP/M10

k| k| K[ X R | k| K| X XOTDW

NN NN NN N NN

NN NN NN N NN

BOGJ\IO’)UI#O\JNI—\

V500-162-502-00

PIN,SPLIT/2.5X20




1771-503 -0100

FIG.54 CONTROL SYSTEM

111

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-503-210-10

LEVER/LIFT COMP

1

1

V360-260-012-00

NUT/WASHER

1771-503-220-00

ARM/LEVER COMP

1614-262-003-00

GRIP/SUB

1771-503-001-10

PLATE/Z/16X309

V411-260-008-00

WASHER,PL/M 8

V560-160-008-00

PIN/SNAP

1771-503-250-00

LEVER/DUMP COMP

© 00N OGS~ WN P

1758-505-002-00

INSULATOR/LEVER/SUB

1614-262-003-00

GRIP/SUB

1771-503-230-00

ARM/SPOOL COMP

1771-503-260-00

LEVER/LIFT COMP

1758-505-002-00

INSULATOR/LEVER/SUB

3816-424-005-00

PIN/10X85

V411-260-010-00

WASHER/M10

V500-162-502-50

PIN,SPLIT/2.5X25

1771-503-003-00

PIN/O5X17

V411-260-005-00

WASHER

V560-160-005-00

PIN/SNAP

1771-503-280-00

STOPPER COMP

1729-602-004-10

SPRING

W296-134-007-00

RIVET,BLIND

V361-260-006-00

NUT

X | k| k| R X k| k| k| H| k| k| k| K| X | k| k| K| X X| k| ¥ ¥ FOTODW

NN R R W W R R R R R RN R R NN R R R R

NN R R W W R R R R R RN R R NN R R R R




112

FIG.55 CYLINDER(LIFT)SYSTEM

1771-504 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-504-210-00

CYLINDER ASSY

1

1

K182-012-001-00

PISTON

K182-007-002-00

PISTON STOPPER

V793-142-480-60

DUST SEAL SERA42

V724-124-304-20

PACKING PS-42

1740-407-220-10

HOSE/1200 ASSY

3631-350-201-10

ADAPTER/45R

1771-504-230-00

STAY/CYLINDER COMP

O[O0 |N O 0D WN|F-

V211-561-002-50

BOLT/M10X25

=
o

1771-504-240-00

PIN/14X77 COMP

-
-

1594-611-202-00

COLLAR/16X22X35

=
N

V211-660-801-60

BOLT/M8X16

=
w

1689-502-001-00

P1N/14X80

[IY
H

V411-260-014-00

WASHER,PL/M14

=
[y

V500-163-002-50

PIN,SPLIT/3 X25

X k| k| K[ R k| k| K| K| X[ | k| ¥ X XIOODW

R B R R R R AR R R R R Rk

R B R R R R AR R R R R Rk




FIG.56 CABLE(UP STOP)SY STEM (SFH240)

5

113

e
78
% FIG.63
1771-506 -0100
TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION T|O|R REMARKS
SFH220F|SFH240F| | | | p

1771-506-210-00 CABLE/UPSTOP ASSY 1

1771-506-003-00 COLLAR/09X14X20

V411-260-008-00 WASHER,PL/M 8

¥ k| k| X¥OOTW

1
1
2

AIWN P

V500-162-502-00 PIN,SPLIT/2.5X20




114

FIG.57 CABLE(UP STOP)SY STEM (SFH220)

L1

~__ -~

1771-506A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

o4

—0o0

TGO

REMARKS

1771-506-210-00

CABLE/UPSTOP ASSY

1

1771-506-003-00

COLLAR/09X14X20

V411-260-008-00

WASHER,PL/M 8

V500-162-502-00

PIN,SPLIT/2.5X20

1771-506-510-00

PLATE/STOP/PTO COMP

V411-260-012-00

WASHER /M12

V704-140-012-00

RING,SNAP/12 C

1771-506-051-00

ROD/M08X225

O[O0 |N O 0D WN|F-

V560-160-008-00

PIN/SNAP

=
o

1771-506-052-00

PI1N/16X40

=
[N

V411-260-008-00

WASHER,PL/M 8

[
N

1725-505-006-00

STAY/STOPPER

[
w

V200-360-601-60

BOLT/M6X16

[
»

V301-260-006-00

NUT/M6

=
[y

1725-505-007-00

SPRING/HC050

Nl k| k| K[ X k| k| K| K| X[ F| K| K| X X FXOTW

N B R R R W R NR R R RN Rk

=
(=2}

V304-260-008-00

NUT




1771-508 -0100

F%— FI1G.40

;
/

2

FIG. 58 PIPING(PUMP)SYSTEM

17

FIG. 11

115

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1738-508-210-00

FILTER/SUCTION COMP

1

1

1771-508-210-10

PIPE/SUCTION/F COMP

V720-113-502-80

RING/O

V231-360-801-60

FLANGEBOLT

1771-508-002-10

HOSE/110

J061-224-032-00

CLAMP/WIRE/24-32

1771-508-220-20

PIPE/SUCTION/R COMP

V210-260-604-00

BOLT/S

© 00N OGS~ WN P

V720-112-402-00

0O-RING/P20

K135-023-000-00

PUMP GEAR ASSY

FIG 092

V304-260-008-00

NUT

V401-160-008-00

WASHER,SP/M 8

1404-503-006-00

PACKING,OIL PUMP

1771-508-001-00

FLANGE/PUMP

V210-560-602-50

BOLT/S

V720-112-402-00

0O-RING/P20

1728-408-001-00

ADAPTER/L/G1/4XR1/4

1771-508-230-10

HOSE/HYDRO/2400 ASSY

| K| k| k| k| | K| k| k| K| K| K|k K| F| ¥ F XIOODW

R R R W R R AN R R WRNR R NR

R R R W R R AN R R WRNR R NR




116

1771-509 -0100

. FIG.43
F1G.44

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

SFH220F

SFH240F| ¢

—0o0

TGO

REMARKS

1728-508-270-00

VALVE/1S-2D  ASSY

1

1

V210-360-603-50

BOLT/SP

V401-160-006-00

WASHER,SP/M 6

V301-260-006-00

NUT/M6

V210-360-602-00

BOLT/SP

P118-702-033-00

PLUG

1771-509-270-10

HOSE/HYDRO/1700 ASSY

1725-508-310-00

ADAPTER/L/G1/4 ASSY

O[O0 |N O 0D WN|F-

V720-112-401-10

RING/O

=
o

1740-407-520-00

ADAPTER/G1/4 ASSY

=
[N

V720-112-401-10

RING/O

[
N

8664-555-250-00

ADAPTER/G1/4 ASSY

[
w

V720-112-401-10

RING/O

[
»

1771-509-310-00

HOSE/HYDOR/500 ASSY

=
[y

3676-352-001-00

ADAPTOR/STRAIGHT

=
(=2}

1771-509-290-00

ADAPTER/G1/4 ASSY

[
ﬂ

V720-112-401-10

RING/O

[
o

1771-509-001-10

HOSE/280

[
©

8561-501-010-00

ADAPTER/90/LOW PRESS

N
o

J061-220-024-00

CLAMP/WIRE/20-24

N
=

1771-509-280-10

HOSE/HYDRO/1500 ASSY

N
N

1728-408-001-00

ADAPTER/L/G1/4XR1/4

N
w

1771-509-232-10

VALVE/PTO

N
H

V783-160-600-70

ORIFICESETS/M6X0.7

N
(4]

V720-112-402-10

RING/O

N
2]

V720-112-401-80

O-RING/P18

N
~

1725-509-252-00

PLATE/STOPPER

N
o]

V705-140-025-00

RING,SNAP/25 C

N
©

1725-508-253-00

SEAL/DUST

w
o

V682-200-001-00

BALL

Xl k| k| k| R k| k| k| k| X k| k| k| K| | k| K| K| X k| k| K| K| X[ k| k| K| X F X OTW

B R R R R R R R R R NR R R R R R NN R R R R R AR NNDN

B R R R R R R R R R NR R R R R RNDN R R R R R B R NNDN




FIG.59 PIPING(CONTRO
I

1771-509 -0100

L)SYSTEM

N

. FIG.43
F1G.44

117

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

SFH220F

SFH240F| ¢

TIO

REMARKS

31

1650-253-003-00

SPRING/HC022

1

1

32

V780-140-000-20

PLUG/SCREW

33

1725-509-231-10

BODY

34

V682-200-001-20

BALL

35

1725-509-232-00

SPRING/HC062

36

1725-203-210-00

PLUG/G3/8 ASSY

37

V720-112-401-40

O-RING/P14

38

V780-140-000-20

PLUG/SCREW

39

V782-160-000-20

PLUG/SCREW

40

1771-509-220-00

BRACKET/VALVE COMP

k| k| k| K| X[ | k| ¥ X XIOTODW

N R R W R R R R R R

N B R W R R R R R R

41

V231-360-802-00

FLANGEBOLT




118 FIG. 60 PIPING(HST)SY STEM (SFH240)

1771-510 -0100

TYPE OF MODEL | |

clc
T|O|R REMARKS
SFH220F|SFH240F| ¢ | | | p

KEY PART CODE DESCRIPTION

1771-510-001-00 ADAPTER/R3/8XG1/4 2

1742-407-200-10 HOSE/700 ASSY

1771-510-250-00 FILTER/OIL  ASSY

1771-510-251-00 FILTER/OIL  ASSY

2186-409-037-00 ADPTER/R3/8XM16

V211-260-801-60 BOLT,SEMS (S) M8X16

1771-510-220-00 PIPE/CHARGE COMP

B R RN R R Rk

3805-354-280-00 ADAPTOR/G3/8XM16ASSY

k| k| K[ X | X | | X X¥OTDW®W

O[O0 |N O 0D WN|F-

V720-112-401-40 |O-RING/P14




FIG. 61 PIPI NG(HST)SYST'I_EM (SFH220)

S8
S
FIG.21

1771-510A-0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-510-001-00

ADAPTER/R3/8XG1/4

2

1742-407-200-10

HOSE/700 ASSY

1771-510-250-00

FILTER/OIL  ASSY

1771-510-251-00

FILTER/OIL  ASSY

3814-371-004-00

ADAPTER(3/8X1/4)

V211-260-801-60

BOLT,SEMS (S) M8X16

1742-407-200-10

HOSE/700 ASSY

© 00N OGS~ WN P

P103-521-006-10

ELBOW/90R ASSY

K| K| K[ k| K| X X FXOTDW

R R RN R R R R

V720-112-401-40

O-RING/P14




120

FIG.62 LINK(LIFT)SYSTEM

1771-553 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-553-210-00

ARM/LIFT COMP

1

1

1771-553-220-00

HUBJ/LIFT ASSY

8561-610-039-10

BUSH/35X39X25

V211-561-002-50

BOLT/M10X25

3805-113-003-00

GROMMET/27X34X03

1689-501-002-00

BOLT/M16

1771-553-003-00

WASHER/17X35X05

V401-160-016-00

WASHER,SP/M16

NN NN NB NN

NN NN NB NN

O[O0 |N O 0D WN|F-

V304-460-016-00

NUT/M16

k| k| K[ X | X | | X XOTD®W




1771-554 -0100

T F1G.62

FIG. 63 LINK(LOWER)SYSTEM

s

121

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-554-210-00

ARM/LH ASSY

1

1

8650-203-001-10

BUSH/20X23X20

1771-554-230-00

ARM/RH ASSY

8650-203-001-10

BUSH/20X23X20

1771-554-250-00

ROD/LIFT ASSY

8595-510-391-00

BUSH/20X23X30

8654-510-047-00

WASHER/20X32X03

1324-205-002-00

WASHER,FOLLOWER

© 00N OGS~ WN P

V211-260-802-00

BOLT/S

1771-554-270-00

PIN/20X78 COMP

V211-660-801-60

BOLT/M8X16

1771-553-003-00

WASHER/17X35X05

% | k| k| K| X[ X | k| k| XX X XOTW

BCNN N NN N NDNDNRDN

BCNN DN NN NN NDNRDN

V304-460-016-00

NUT/M16




122

1771-601 -0100

FIG. 64 HOOD SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TGO

REMARKS

1771-601-200-20

HOOD/ENGINE COMP

1

1

3821-841-290-00

HANDLE

V211-260-802-00

BOLT/S

4101-102-038-00

WASHER/24X9X3.2

1771-601-001-00

LEVER/LOCK

V362-260-008-00

NUT/WASHER

1771-601-003-10

PLATE/LH

1771-601-004-10

PLATE/RH

O[O0 |N O 0D WN|F-

V411-260-012-00

WASHER /M12

=
o

1689-621-007-00

WASHER/12X26X04

=
[N

1689-621-008-10

BOLT

[
N

2502-601-005-00

NUT/CONICALWASHER

[
w

1771-601-310-10

COVER/REAR COMP

7F

[
»

V211-360-802-00

BOLT/SP

Nl k| k| k| K| X[ R k| K| K X | X k| XOTDW®W

B RPN N NN PR RPN R

BRI NN NN R R A R A N R




FIG. 65 COVER(STEERING)SY STEM (SFH240)

1770-603 -0100

123

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1770-603-001-00

POST/F

1

1729-705-009-00

SCREW/TRUSS/M06X16

1770-603-002-00

POST/R

1560-603-003-00

NUT/M6

g WwnN e

1729-705-009-00

SCREW/TRUSS/M06X16

¥ k| k| *| X[OTW

2
1
2
3




1o FIG. 66 COVER(STEERING)SYSTEM (SFH220)

1771-603A-0100

TYPE OF MODEL | |

clc
T|O|R REMARKS
SFH220F|SFH240F| ¢ | | | p

KEY PART CODE DESCRIPTION

1770-603-001-00 POST/F !

1729-705-009-00 SCREW/TRUSS/M06X16

1771-603-001-00 [CAP/22

1770-603-002-00 POST/R

1560-603-003-00 NUT/M6

¥ k| k| X ¥ X IOTW

2
1
1
2
3

oD WINEP

1729-705-009-00 [SCREW/TRUSS/M06X16




FIG. 67 FENDER SY STEM (SFH?240)

1771-606 -0100

125

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-606-210-00

FENDER/LH COMP

1

N
l—l_OO

1771-606-006-00

INSULATOR/10X460

2151-221-002-10

PLUG/59

V231-360-801-60

FLANGEBOLT

1771-606-230-00

FRAME/FENDER/LH COMP

1752-606-004-00

INSULATOR/15X55X03

V231-360-802-00

FLANGEBOLT

1771-606-220-00

FENDER/RH COMP

4L

© 00N~ WN P

1771-606-007-00

INSULATOR/10X350

V231-360-801-60

FLANGEBOLT

1771-606-240-00

FRAME/FENDER/RH COMP

1752-606-004-00

INSULATOR/15X55X03

V231-360-802-00

FLANGEBOLT

1771-606-250-30

FENDER/REAR COMP

4L

1771-606-005-10

INSULATOR/15X1300

V231-360-801-60

FLANGEBOLT

3650-432-014-00

GROMMET/(16X25X2)

1771-606-003-10

COVER/FRONT

% k| k| k| | R k| k| k| K| K| k| K| K| K|k F| X FKIOTW

N R RO R R W R RS R R W R R A R R

4L

1102-611-006-10

KNOB/SET/M06X15




126

FIG. 68 FENDER SY STEM (SFH220)

1771-606B-0100

15

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TGO

REMARKS

1771-606-500-00

FENDER/LH/2WD COMP

1

N

1771-606-006-00

INSULATOR/10X460

2151-221-002-10

PLUG/59

V231-360-801-60

FLANGEBOLT

1771-606-230-00

FRAME/FENDER/LH COMP

1752-606-004-00

INSULATOR/15X55X03

V231-360-802-00

FLANGEBOLT

1771-606-220-00

FENDER/RH COMP

4L

O[O0 |N O 0D WN|F-

1771-606-007-00

INSULATOR/10X350

=
o

V231-360-801-60

FLANGEBOLT

=
[N

1771-606-240-00

FRAME/FENDER/RH COMP

[
N

1752-606-004-00

INSULATOR/15X55X03

[
w

V231-360-802-00

FLANGEBOLT

[
»

1771-606-510-30

FENDER/REAR/2WD COMP

4L

=
al

1771-606-005-10

INSULATOR/15X1300

=
(=2}

V231-360-801-60

FLANGEBOLT

[
ﬂ

3650-432-014-00

GROMMET/(16X25X2)

[
o

1771-606-003-10

COVER/FRONT

F | | k| k| k| k| k| k| K| X | k| k| K[ X[ X| k| X ¥ XIOTDW

I e I e | e e B A e B N N =

4L

[
©

1102-611-006-10

KNOB/SET/M06X15




1771-630 -0100

FIG. 69 FLOOR SYSTEM

127

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-630-005-10

FLOOR

1

1

N
l—l_OO

V231-360-801-60

FLANGEBOLT

1771-630-220-00

PLATE/FLOOR COMP

4L

1752-606-004-00

INSULATOR/15X55X03

8654-501-006-10

SPRING/CLIP

7866-405-016-00

CUP HEAD SQUARE NECK

2130-725-006-00

WASHER

V362-260-008-00

NUT/WASHER

© 00N~ WN P

1593-616-004-20

GROMMET/10X30X5

1771-630-007-00

HOOK/STEP

V411-260-010-00

WASHER/M10

V500-162-502-00

PIN,SPLIT/2.5X20

3610-631-002-00

HANGER,SUPPORT

V362-260-008-00

NUT/WASHER

1771-630-001-00

MAT/STEP

1636-611-011-00

RIVET/SCREW  ASSY

1770-611-009-10

MAT/STERRING

1770-611-012-00

SHEET/STERRING

B % | k| k| R k| k| k| R X k| k| K| X[ X| | ¥ ¥ FXOTODW

N R R AR R R R R R NNN DN R o RO

N R R AR R R R R R NNN DN R o RO

1636-611-011-00

RIVET/SCREW ASSY




128

1770-650 -0100

FIG. 70 LIGHT SYSTEM

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1637-650-200-00

LAMP/HEAD ASSY

1

1

1444-621-251-00

BULB/12V25/25W

1637-650-202-00

HARNESS COMP

3652-603-003-00

PIN,BLOW OUT PROTECT

3610-440-018-00

WASHER

oD WINEP

1689-621-007-00

WASHER/12X26X04

¥ k| k| X ¥ X IOTW

N N N PP

N N N PP




FIG. 71 PANEL SYSTEM

129

BLINKER/RH LANP

e s
27 _O PARKING BRAKE/ON I.AIP/
e R
1771-670B-0100
TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION T|0|R REMARKS
SFH220FSFH240F clL|pP
1 [1771-670-510-00 PANEL/SWITCH/G COMP ! !
2 [1771-670-501-00 LABEL/SWITCH/G
3 [1771-670-202-00 LABEL/METER
4 |1689-613-260-00 METER/HOUR ASSY
5 [1703-670-320-00 METER/FUEL  ASSY
6 [1703-670-322-00 HOLDER
7 |1703-670-323-00 INSULATOR
8 [1703-670-324-00 WASHER
9 [1703-670-325-00 NUT
10 [1703-670-326-00 PLUG

1593-621-250-10

SWITCH(STARTER) ASSY

1593-621-252-00

COVER

1444-621-311-00

CAP

1444-621-312-00

NUT,RING/M28X1.0

3614-261-002-00

KEY ASSY

1725-670-230-00

SWITCH/TOGGLE ASSY

2186-536-255-00

COVER/SWITCH

1725-670-233-00

PACKING

1725-670-232-00

WASHER

2186-536-254-00

NUT(M12X1.0)

2186-536-253-00

RING(M12X18X1)

1740-680-550-00

SWITCH/HAZARD ASSY

1740-680-551-00

BULB/LAMP/14V60MA

1739-670-220-20

SWITCH/COMBINATION/E

1770-621-052-00

LABEL/POSITION

B R R R R R R R R R R R R R R R R NN R R R R R R

B R R R R R R R R R R R R R R R R NN R R R R R R

1771-690-510-00

HARNESS/PANEL/G ASSY

3650-270-214-00

BULB

=
o

=
(=}

1729-705-009-00

SCREW/TRUSS/M06X16

el k| R | k| k| k| R k| k| k| K| k| k| | N K| k| | K| K| k| K| X| K|k F ¥ ¥ OTW®W

w

w




130

FIG. 72 HARNESS SY STEM (SFH240)(1/2)

T LLLT
MMM MM
I

1771-690B-0100

’jf32

% |

P
<[

43-15
Q/J\ENGINE PART

Sr2
\§>°/ / “(0‘4.’(/:‘
o<

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

_‘
—0o0

TGO

REMARKS

1771-690-500-20

HARNESS/MAIN/G ASSY

1

3821-262-202-00

FUSE/BLADE/32V10A

3827-270-003-00

FUSE/BLADE/32V03A

3821-262-204-00

FUSE/BLADE/32V20A

1650-650-222-00

FUSE/SLOWBLOW

3650-262-202-00

DIODE/3.0A

1728-690-502-00

LABEL/FUSE

3827-270-001-00

COVER/FUSE

O[O0 |N O 0D WN|F-

3827-270-002-00

TOOL/FUSE

=
o

V120-366-001-60

SCREW

=
[N

V360-260-006-00

NUT/M6

[
N

V231-360-802-00

FLANGEBOLT

[
w

1771-690-210-10

CABLE/BATTERY ASSY

[
»

V304-260-008-00

NUT

=
[y

V401-160-008-00

WASHER,SP/M 8

=
(=2}

1773-650-220-00

CABLE/EARTH ASSY

[
ﬂ

1725-112-212-00

BOLT

[
o

1725-112-213-00

NUT

[
©

V211-360-802-00

BOLT/SP

N
o

1560-664-250-00

SWITCH/PUSH SET

N
=

1560-664-252-00

NUT

N
N

1560-664-253-00

BOOT

N
w

1771-690-520-00

STAY/SWITCH COMP

N
H

V230-360-601-60

FLANGEBOLT

N
(4]

1518-621-320-00

SWITCH,STOP

N
2]

1432-621-006-10

NUT,LOCK

N
~

1690-658-360-10

RELAY/4P-2  ASSY

N
o)

V230-360-601-60

FLANGEBOLT

N
©

V230-360-601-60

FLANGEBOLT

w
o

1739-681-220-10

RELAY/FLASHER/EEC

Bl k| k| k| R k| k| k| R R k| k| k| R | k| K| K| X k| k| K| K| X[ k| k| K| X X X OTW

BN NN RN R R R R R R R R R R R R RN R R R W N oo N oo




FIG. 72 HARNESS SY STEM (SFH240)(2/2) 131

38 37 31~33-PLEASE SEE (1/2)
48
39 49 50

] P

Ty 43-18

\\' \}:/\\ Q:I

g N ~ <
@E% BTN
w8y

N

1771-690B-0100

&
{

36

34
35

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F|SFH240F

—OoO0

TIO

REMARKS

31

V230-360-601-60

FLANGEBOLT

1

32

1740-680-530-00

HORN ASSY

33

V230-360-601-60

FLANGEBOLT

34

1593-623-520-00

SWITCH,MERIT

35

1614-129-003-00

SCREW/M03X20

36

3642-496-007-10

PLATE,SWITCH

37

1593-623-520-00

SWITCH,MERIT

38

1614-129-003-00

SCREW/M03X20

39

3642-496-007-10

PLATE,SWITCH

40

1770-623-001-00

STAY/SWITCH

41

V210-360-601-60

BOLT(SP)/M6X16

42

1593-623-520-00

SWITCH,MERIT

43

1614-129-003-00

SCREW/M03X20

44

3642-496-007-10

PLATE,SWITCH

45

1716-680-330-00

SWITCH/LEVER

ASSY

46

1716-680-222-00

ARM

47

V230-360-602-00

FLANGEBOLT

B R R RN RNR RN R RN RN R

48

1342-402-006-00

BAND/WIRE/250

=
(=]

49

1376-402-003-00

BAND,WIRE/140

[y
N

50

1560-666-004-00

BAND

| K| k| k| | K| k| k| X K| K| k| K| K| K|k X X ¥ FOTDW

(=Y




132

—

1771-690C-0100

.L33

FIG. 73 HARNESS SY STEM (SFH220)(1/2)

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—
—0o0
TGO

REMARKS

1771-690-500-20

HARNESS/MAIN/G ASSY

1

3821-262-202-00

FUSE/BLADE/32V10A

3827-270-003-00

FUSE/BLADE/32V03A

3821-262-204-00

FUSE/BLADE/32V20A

1650-650-222-00

FUSE/SLOWBLOW

3650-262-202-00

DIODE/3.0A

1728-690-502-00

LABEL/FUSE

3827-270-001-00

COVER/FUSE

O[O0 |N O 0D WN|F-

3827-270-002-00

TOOL/FUSE

=
o

V120-366-001-60

SCREW

=
[N

V360-260-006-00

NUT/M6

[
N

V231-360-802-00

FLANGEBOLT

[
w

1594-312-005-00

CONNECTER

[
»

1771-690-210-10

CABLE/BATTERY ASSY

=
[y

V304-260-008-00

NUT

=
(=2}

V401-160-008-00

WASHER,SP/M 8

[
ﬂ

1773-650-220-00

CABLE/EARTH ASSY

[
o

1725-112-212-00

BOLT

[
©

1725-112-213-00

NUT

N
o

V211-360-802-00

BOLT/SP

N
=

1560-664-250-00

SWITCH/PUSH SET

N
N

1560-664-252-00

NUT

N
w

1560-664-253-00

BOOT

N
H

1771-690-520-00

STAY/SWITCH COMP

N
(4]

V230-360-601-60

FLANGEBOLT

N
2]

1518-621-320-00

SWITCH,STOP

N
~

1432-621-006-10

NUT,LOCK

N
o)

1690-658-360-10

RELAY/4P-2  ASSY

N
©

V230-360-601-60

FLANGEBOLT

w
o

V230-360-601-60

FLANGEBOLT

Bl k| k| k| R k| k| k| k| X k| k| k| R | k| K| K| X k| k| K| K| X[ |k K| X X X OTW

BN N RN R R R R R R R R R R R R R RN R R R W N oo N oo




FIG. 73 HARNESS SY STEM (SFH220)(2/2) 193

31~34-PLEASE SEE (1/2)

41
} }
¥ Ty —44-18
< 9
&

40

35
36

1771-690C-0100

KEY

TYPEOFMODEL| | | C

G
T|O|R REMARKS
SFH220F|SFH240F| | | | p

PART CODE DESCRIPTION

31

1739-681-220-10 RELAY/FLASHER/EEC !

32

V230-360-601-60 FLANGEBOLT

33

1740-680-530-00 HORN ASSY

34

V230-360-601-60 FLANGEBOLT

35

1593-623-520-00 SWITCH,MERIT

36

1614-129-003-00 SCREW/M03X20

37

3642-496-007-10 PLATE,SWITCH

38

1716-680-330-00 SWITCH/LEVER ASSY

39

1716-680-222-00 ARM

R R R RN RN R R

40

V230-360-602-00 FLANGEBOLT

41

=
(=]

1342-402-006-00 BAND/WIRE/250

42

[y
N

1376-402-003-00 BAND,WIRE/140

K| k| k| K| K[ k| K| X| ¥ | ¥ F XIOODW

43

(=Y

1560-666-004-00 BAND




e FIG. 74 SWITCH(SAFETY)SYSTEM

6_1 1 By HARNESS WAIN Bas HARNESS GUATN)

&

1000 SAFETY SWITCH

/ ) J\ AMISEAT SITCH @ @ :g
4 ° 5 \ % = FiENaINE W
3 5 NN A ey
%‘ > ° i ] ) K -
/ /’?% ! \%‘\\:\\:( A SEAT BHITC / EARELAY % *15
[ “ }

7
6

D10P POVER (AC)

1771-691C-0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS

c SFH220F|SFH240F clL|p

1 [1771-691-510-10 STAY/SWITCH COMP * 1 1

2 |V210-360-602-00 BOLT/SP *| 2 2

3 [1716-680-330-00 [SWITCH/LEVER ASSY * 1 1

4 |1716-680-222-00 ARM * 1 1

5 |V230-360-602-00 FLANGEBOLT * 1 1

6 |1771-691-520-00 HARNESS/SAFETY ASSY | * 1 1

7 |1650-658-270-00 RELAY/4P ASSY * 1 1




FIG.75 BLOWER SY STEM (SFH240)

7

135

\‘
“\ \\ \ -
67 \\// L,/
\‘(W
<
\.
L7
1771-801 -0100
S |TYPE OF MODEL C|G
KEY PART CODE DESCRIPTION P o|R REMARKS
C SFH220FSFH240F Llp
1 [1771-801-210-20 CASE/BLOWER COMP * 1 7F
2 |V201-361-202-50 BOLT/M12X25 * 4
3 (V401-160-012-00 WASHER,SP/M12 * 4
4 |V211-360-802-50 BOLT/SP * 2
5 |1771-801-009-00 COVER/SHAFT * 1 7F
6 |V362-260-008-00 NUT/WASHER * 2
7 |1771-801-005-00 COVER/FENDER * 1
8 [1771-801-007-00 PROTECTOR/215 * 2
9 [1771-801-008-00 PROTECTOR/185 * 2




136

FIG. 76 ORNAMENT (SFH?240)

1

|

\ [

V|

— nlSEI<E]

3

4

ISEIK s —

5

|
St =204

6

ISEkd
7
1771-901 -0100
S |[TyPEOFMODEL| | [ C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
c SFH220F|SFH240F clL|p
1 (1771-901-001-00 MOLDING/FRONT/LH * 1
2 |1771-901-002-00 MOLDING/FRONT/RH * 1
3 |1770-901-003-00 ORNAMENT/REAR/LH * 1
4 |11770-901-004-00 ORNAMENT/REAR/RH * 1
5 (1771-901-005-00 ORNAMENT/240 * 2
6 {1716-901-016-00 ORNAMENT/ISEKI * 2
7 [1118-901-002-00 ORNAMENT/I * 1




FIG. 77 ORNAMENT (SFH220)

1

|

\ [

V|

— nlSEI<E]

3

4

ISEIK s —

5

|
St =20/

6

137

ISEkd
7
1771-901A-0100
S [TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS
C SFH220F|SFH240F clL|pP
1 (1771-901-001-00 MOLDING/FRONT/LH * 1
2 |1771-901-002-00 MOLDING/FRONT/RH * 1
3 |1770-901-003-00 ORNAMENT/REAR/LH * 1
4 11770-901-004-00 ORNAMENT/REAR/RH * 1
5 (1771-901-055-00 ORNAMENT/220 * 2
6 {1716-901-016-00 ORNAMENT/ISEKI * 2
7 [1118-901-002-00 ORNAMENT/I * 1




138

FIG. 78 LABEL(CONTROL)(SFH240)

1771-902B-0100

2 3 6 7
E g
H
4
|
—— ¢

C

) C )

> Y| < B—E

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL | |

SFH220F

clc
T|O|R REMARKS
SFH240F| = | [ | p

1636-901-018-00

LABEL/CONTROL/TILT

1

1689-903-004-00

LABEL/DIFF

1770-902-051-00

LABEL/PARKING

1771-902-001-00

LABEL/CONTROL/LH

1771-902-002-00

LABEL/CONTROL/RH

1739-530-008-00

LABEL/CONTROL/SUBCON

| k| k| K[ X | X XOTW

B R R R Rk

N oo bh WNEk

1689-904-002-00

LABEL/CONTROL/2WD-4W




FIG.79 LABEL(CONTROL)(SFH220) 139

2 3

o

==z o)

— o~

1771-902C-0100

TYPE OF MODEL | |

T
SFH220F |SFH240F|
1

KEY PART CODE DESCRIPTION

—OoO0
TIO

REMARKS

1636-901-018-00 LABEL/CONTROL/TILT

1689-903-004-00 LABEL/DIFF

1770-902-051-00 LABEL/PARKING

1771-902-051-00 LABEL/CONTROL/LH/220

1771-902-052-00 LABEL/CONTROL/RH/220

| k| k| | X ¥XIOTW

U WN -
Y S S S

1739-530-008-00 LABEL/CONTROL/SUBCON




140

FIG. 80 LABEL (CAUTION)(SFH240)

S

1771-906 -0100

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1689-906-003-00

LABEL/CAUTION

1

1705-904-002-10

LABEL/BATTERY

1770-906-001-00

LABEL/FUEL

1728-903-002-00

LABEL/WARNING/FUEL

8595-901-007-00

LABEL/WARNING/HOT

1674-904-008-00

LABEL/WARNING/BELT

1705-902-006-00

LABEL/W/FAN

1705-902-008-00

LABEL/W/RADIATOR

O[O0 |N O 0D WN|F-

1705-902-007-00

LABEL/W/STARTER

=
o

1674-904-008-00

LABEL/WARNING/BELT

=
[N

1689-904-003-00

LABEL/WARNING/2WD-4W

[
N

1705-904-011-00

LABEL/NOISE/LWA/105

[
w

1705-902-006-00

LABEL/W/FAN

[
»

1728-903-003-00

LABEL/BATTERY

=
[y

2500-901-027-00

LABEL/CE

X k| k| K[ R k| k| K| K| X[ | k| ¥ X XOODW

R B R R R R R R R RN R R R




FIG. 81 LABEL (CAUTION)(SFH220)

957 6

@&(EO NT)

1771-906A-0100

141

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1689-906-003-00

LABEL/CAUTION

1

1705-904-002-10

LABEL/BATTERY

1770-906-001-00

LABEL/FUEL

1728-903-002-00

LABEL/WARNING/FUEL

8595-901-007-00

LABEL/WARNING/HOT

1674-904-008-00

LABEL/WARNING/BELT

1705-902-006-00

LABEL/W/FAN

1705-902-008-00

LABEL/W/RADIATOR

© 00N OGS~ WN P

1705-902-007-00

LABEL/W/STARTER

1705-904-011-00

LABEL/NOISE/LWA/105

1728-903-003-00

LABEL/BATTERY

2500-901-027-00

LABEL/CE

| K| K| k| K| K| K[ k| X| X ¥ FXOTDW

R R R R R R RN R R R




142

FIG. 82 WHEEL (FRONT)ASSY (OPTION)

1771-317 -0100

S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS

C |SFH220F|SFH240F| | | | p

1 [1689-230-200-10 WHEEL/FRONT ASSY T 2 2 6G

2 (1689-230-211-00 [TIRE/TURF/20-8 T 2 2

3 [1386-241-002-00 VALVE/RIM T 2 2

4 |V999-200-003-00 |CAP,TIRE VALVE T| 2 2

5 |1689-230-220-10 RIMMWHEEL COMP T| 2 2 6G




1728-410B-0100

FIG. 83 BUMPER SET(OPTION)

143

S |TYPE OF MODEL G
KEY PART CODE DESCRIPTION P R REMARKS
C SFH220FSFH240F P
1 |1620-410-001-10 PLATE/BUMPER T 1 1
2 (V201-361-203-50 BOLT/M12X35 T 4 4
3 |V401-160-012-00 WASHER,SP/M12 T 4 4
4 (VA411-260-012-00 WASHER /M12 T 4 4




1as FIG. 84 TIRE(210/60D-8)ASSY (SFH240)(OPTION)

1771-441 -0100

S |TYPEOEMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|O|R REMARKS

C |SFH220F|SFH240F| = | | | p

1 (1771-441-210-00 [TIRE/210/60D-8 ASSY T 2 6G

2 |1705-441-201-00 [TIRE/210/60D-8 T 2

3 [1386-241-002-00 VALVE/RIM T 2

4 |V999-200-003-00 CAP, TIRE VALVE T 2

5 11689-230-220-10 RIM/\WHEEL COMP T 2 6G




FIG. 85 TIRE(210/60D-8)SET (SFH220)(OPTION) 145

1728-441A-0100

TYPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION Tlo|R REMARKS
SFH220F|SFH240F| = | | | p
1705-441-200-00 TIRE/210/60D-8 ASSY 2 6G
1705-441-201-00 [TIRE/210/60D-8
1705-441-210-00 RIM/WHEEL/FRONT COMP 6G

V999-200-003-00 CAP,TIRE VALVE
1386-241-002-00 VALVE/RIM
V600-450-620-50 BEARING/BALL
1593-411-001-10 COLLAR/26X32X53
1593-411-053-20 CAP/WHEEL

NN BN DN NN

0ONOOOHDWN| -
—d A |d|d|d|doTo




FIG. 86 FRAME(LOWER)SET(OPTION)

146

1771-701 -0100

REMARKS

oxa

| C
T|O
C|lL

S |TYPE OF MODEL
c SFH220F|SFH240F

1
1

P

T

- -
oo
23
_ |Ijo|o
o |9z
= JZ N
= B EE oS
x 0 <
g 3223 gS
@ 1080 X a0
o |2dddxx
EEENEE
S S SF LT
<</ < <22
e oIS
woun o33
o|o|olo/o|o
o/ o/n oo
W |oolo/¥nlN
O oo o|d«
S |Nwagoo
O || 0olo
F |lolololwlwvlwv
¢ KRR Y
O |yl | el | |
NNNOOoH
NINNN S
Al > (> >
H || < 0| o
4




FIG. 87 FRAME(UPPER)SET(OPTION)

1771-702 -0100

24

147

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1771-702-200-10

FRAME/UPPER SET

1

1

1771-701-210-10

FRAME/LH COMP

7F

1771-701-230-10

FRAME/RH COMP

7F

V201-261-005-00

BOLT/M10X50

V304-260-010-00

NUT

V201-461-204-50

BOLT/M12X45

V401-160-012-00

WASHER,SP/M12

V411-260-012-00

WASHER /M12

© 00N~ WN P

1744-702-310-00

FRAME/UPPER COMP

7F

1640-702-003-00

BOLT/SET/M16X60

V304-260-016-00

NUT/M16

V401-160-016-00

WASHER,SP/M16

V411-260-016-00

WASHER / M16

1640-702-004-00

PIN/20X58

V720-112-401-80

O-RING/P18

1673-525-002-30

LINKPIN

V720-101-900-90

O-RING/P 9

1771-701-240-00

TUBE/536 COMP

1771-701-005-00

PLATE/1/62X100

V201-361-203-50

BOLT/M12X35

V401-160-012-00

WASHER,SP/M12

1771-701-006-00

PLATE/I/75X70

V211-360-802-00

BOLT/SP

V362-260-008-00

NUT/WASHER

A A A A A A A A A A | |0

@ O & B BN ENDNNNDNDDNDNDN R © 0 @ N N R

@ O & B BN ENDNNNDNDNDNDN R © 0 0 N N R




148 FIG. 88 WEIGHT(15)SET(OPTION)

1771-922 -0100

S [tyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|o|R REMARKS
C |SFH220F|SFH240F| | | | p
1 (1614-922-200-20 WEIGHT/15 SET T 5 5
2 |W201-261-206-00 BOLT/M12X60 T 5 5
3 |V305-260-012-00 [NUT/M12 T 5 5




FIG. 89 WEIGHT(REAR)SET(OPTION) 149

S |TyPEOFMODEL| | | C |G
KEY PART CODE DESCRIPTION P T|0|R REMARKS

C SFH220FSFH240F clL|pP

1 (1771-923-200-00 WEIGHT/REAR SET T 1 1

2 |1636-436-002-00 WEIGHT/40 T| 2 2

3 (V201-361-206-00 BOLT T 4 4

4 |V401-160-012-00 WASHER,SP/M12 T| 4 4

5 |3621-702-003-00 WASHER,PULLEY T| 4 4

6 [1771-923-210-00 BRACKET/WEIGHT COMP |T| ! !

7 |V201-261-203-50 BOLT/M12X35 T| 4 4

8 |V401-160-012-00 WASHER,SP/M12 T| 4 4




150

FIG. 90 F(240/G)SET(SFH240)(REPAIR)

EATH
HARNESS $AIN ﬁw“m B
i

ENGUNE HOOD ISAFETY SRITCH)

23

1771-950 -0100

“ “@

25-28

7

(&)

26

27

KEY PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1771-950-200-30

F/240/G SET

1

1771-103-510-00

COVER/TAIL COMP

V211-360-802-50

BOLT/SP

1771-218-210-10

LEVER/UNLOAD COMP

V500-162-502-00

PIN,SPLIT/2.5X20

1771-246-051-00

COVER

1636-631-006-00

[TRIM/95

1728-310-053-10

COVER/BRAKE

O[O0 |N O 0D WN|F-

1771-691-510-10

STAY/SWITCH COMP

=
o

V210-360-602-00

BOLT/SP

=
[N

1716-680-330-00

SWITCH/LEVER ASSY

[
N

1716-680-222-00

ARM

[
w

V230-360-602-00

FLANGEBOLT

[
»

1771-691-520-00

HARNESS/SAFETY ASSY

=
[y

1650-658-270-00

RELAY/4P ASSY

=
(=2}

1771-691-051-10

PLATE/SWITCH

[
ﬂ

1771-691-530-00

HOOK COMP

[
o

V201-260-802-50

BOLT/M 8X25

[
©

V304-260-008-00

NUT

N
o

1689-903-004-00

LABEL/DIFF

N
=

1689-904-002-00

LABEL/CONTROL/2WD-4W

N
N

1728-903-002-00

LABEL/WARNING/FUEL

N
w

1728-903-003-00

LABEL/BATTERY

N
H

1771-410-003-20

COVER/LH

N
(4]

1636-631-007-00

[TRIM/85

N
2]

1560-666-004-00

BAND

N
~

1771-410-004-10

COVER/RH

N B RN R R R R R R R R R R R R R RN R AR R R R N R

N
o]

1636-631-007-00

[TRIM/85

A 00XV AW|A0 A0 A0 A0 AND0AOA0A0 A0 AN ADN A0 A0ANDDDND0ADDOTN




FIG. 91 F(220/G)SET(SFH220)(REPAIR)

& o

1771-950A-0100

23
24+27

5

Vi,

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

T
SFH220F|SFH240F

—OoO0

TIO

REMARKS

1771-950-500-30

F/220/G SET

1

1771-103-510-00

COVER/TAIL COMP

V211-360-802-50

BOLT/SP

1771-212-510-00

STAY/COVER COMP

1444-314-009-10

CAP,PTO SHAFT

V210-360-601-60

BOLT(SP)/M6X16

1771-246-210-10

STAY/COVER COMP

1728-310-053-10

COVER/BRAKE

© 00N OGS~ WN P

1771-691-510-10

STAY/SWITCH COMP

V210-360-602-00

BOLT/SP

1716-680-330-00

SWITCH/LEVER ASSY

1716-680-222-00

ARM

V230-360-602-00

FLANGEBOLT

1771-691-520-00

HARNESS/SAFETY ASSY

1650-658-270-00

RELAY/4P ASSY

1771-691-051-10

PLATE/SWITCH

1771-691-530-00

HOOK COMP

V201-260-802-50

BOLT/M 8X25

V304-260-008-00

NUT

1689-903-004-00

LABEL/DIFF

1728-903-002-00

LABEL/WARNING/FUEL

1728-903-003-00

LABEL/BATTERY

1771-410-003-20

COVER/LH

1636-631-007-00

[TRIM/85

1560-666-004-00

BAND

1771-410-004-10

COVER/RH

1636-631-007-00

TRIM/85

A0V XV AV|ADWV DDV VAN DD0 00000000000 DOTO®

N B RN R R R R R R R R R R R R RN R A RN R RN R




152

FIG. 92 COMPONENT PARTS
FOR K 135-023-000-00 ON Fig.58

K135-023-000-0C

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

K135-023-100-00

GEAR PUMP SET

1

1

K135-017-006-00

COVER,PUMP

V744-114-280-70

SEAL,OIL

V721-113-105-00

O-RING HS90 G50

V720-112-402-20

O-RING/P22

V720-111-900-60

O-RING P6 HS90

K135-002-009-00

BOLT/M8X28 11T

0N O WN|-

V401-170-008-00

S.wW

k| K| K| X | | F| XOTDW

o o B B B Rk

o o B BN B Rk




K510-012-000-1F

FIG. 93 COMPONENT PARTS
FOR K510-012-000-10 ON Fig.14,15(1/2)

14,30-PLEASE SEE 2/2 PAGE

153

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

K510-004-001-10

CASE

1

1

K510-005-004-00

BLOCK/PORT

K510-005-005-00

BLOCK/CYLINDER

K510-001-006-10

PLATE/SWASH

K510-001-007-00

METAL/SLIDE

1
2
1
1

1
2
1
1

K510-006-008-00

PISTON

18

18

K510-001-009-00

SHIM/0.9

[y
-]

[y
-]

K510-001-010-00

PLATE/VALVE/PUMP

K510-001-011-00

PLATE/VALVE/MOTOR

K510-012-012-00

SHAFT/PUMP

K510-012-013-00

SHAFT/MOTOR

K510-001-014-00

ARM/TRANION

K510-001-015-00

BEARING/THRUST

V600-110-620-40

BEARING,RB/6204

K510-001-016-00

NEEDLE

K510-001-017-00

BUSH/95X100X22

K510-001-018-00

BUSH/68X71X14

N N N N N P R RP Pk

NN N NN R R R R R

K510-001-019-00

SPRING/HCO053

=
(o]

=
(-]

K510-001-020-00

SPRING/HCO030

K510-003-021-00

SPRING/HC021

K510-003-022-00

POPPET/RELIEF

K510-003-037-00

PLATE/SPRING

K510-005-023-00

POPPET/CHECK/0.5

K510-005-024-00

POPPET/CHECK/1.3

K510-001-026-00

GASKET

K510-001-029-00

PLUG(G3/8)

K275-001-003-00

PLUG(PF1/4)

V720-112-401-40

O-RING/P14

V720-112-401-10

RING/O

V704-140-020-00

RING,SNAP/20C

Xl k| ok k| X k| k| k| R N k| k| k| R | k| k| K| X | k| k| k| K| X[ k| Ok ¥ X F X OTWOW

N BN AN R R R R R RN

N B N AN R R R R R RN




154

K510-

42-PLEASE SEE 1/2 PAGE

FIG. 93 COMPONENT PARTS
FOR K510-012-000-10 ON Fig.14,15(2/2)

012-000-1F

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

31

V705-140-047-00

RING,SNAP/47 C

2

2

32

V705-140-032-00

RING,SNAP/32 C

33

K510-001-039-00

OILSEAL

34

K510-001-031-00

SEAL/OIL

35

V744-120-470-70

SEAL/OIL

36

K510-001-034-00

WASHER/25X30X1

37

V600-110-690-30

BEARING

38

V600-150-600-30

BEARING,RB/6003SS

39

V705-140-030-00

RING,SNAP/30 C

40

V704-140-017-00

RING,SNAP/17 C

41

K510-001-036-00

PIN,ST

42

V220-541-003-50

SCREW/SOCKET

43

K510-003-100-00

VALVE/RELIEF SET

44

K510-003-301-00

SPOOL

45

K510-003-302-00

PLUG/M10X1

46

K510-003-303-00

SPRING/HC023

47

K510-003-304-00

O-RING

48

V720-101-900-80

O-RING/P 8

49

V780-140-000-1T

PLUG/SCREW/SEAL

50

1421-201-002-00

SEAL/47

Bl k| k| k| k| R k| k| k| K| X k| k| K| X| X k| K| ¥ XOODW

R R R R R R R RO R R R R R R R NN

B R R R R R R RO R R R R R R R NN




1672-105-210-0D

FIG. 94 COMPONENT PARTS
FOR 1672-105-210-00 ON Fig.5

155

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1415-102-007-00

SPRING,VALVE

1

1

V720-102-401-00

O-RING/P10A

1415-102-008-00

VIS

1440-103-201-00

CAP

1444-102-204-00

NUT,RING

V720-103-504-40

O-RING/P44

1672-105-211-00

ELEMENT

1572-102-003-00

BOLT/MO06X08/APSET

© 00N OGS~ WN P

1415-102-013-00

PACKING

k| k| K[ X | X| X F XOTW

NN R R R R R R

NN R R R R R R




156

1720-221-210-0

FIG. 95 COMPONENT PARTS
FOR 1720-221-210-00 ON Fig.46

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

—0o0

TGO

REMARKS

1720-221-211-00

WASHER

1

1720-221-212-00

RING/SNAP/A

1720-221-213-00

WASHER/A

1720-221-214-00

RING/BRAKE

1720-221-215-00

SHOE/BRAKE

1720-221-216-00

SPRING

1720-221-217-00

BUSH

1720-221-218-00

CAM/DRIVEN

O[O0 |N O 0D WN|F-

1720-221-219-00

SPRING/A

=
o

1720-221-221-00

CAM/CENTER

=
[N

1720-221-222-00

PIN/STRAIGHT

[
N

1720-221-224-00

RING/SNAP/B

[
w

1720-221-225-00

CAM/DRAIVE

% | k| k| K| X[ X | k| K| K[ X X XOTW

BRI N R R R R R A R R R




1725-219-210-1D

FIG. 96 COMPONENT PARTS
FOR 1725-219-210-10 ON Fig.23

157

KEY

PART CODE

DESCRIPTION

TYPE OF MODEL

SFH220F

SFH240F

TIO

REMARKS

1725-219-212-10

PISTON

1

1

1725-219-213-00

RING/72

1688-211-504-00

SEALRING/32

1688-211-505-00

SPRING

1725-219-214-00

PLATE/SEPARATER

1725-219-215-00

PLATE/DISK

1725-219-216-00

PLATE/BACK

1688-211-506-00

SNAPRING

© 00N OGS~ WN P

1688-211-507-00

WASHER

1688-211-508-00

SNAPRING/32

1688-211-509-00

DISK/BRAKE

1725-219-217-00

PRESSURE/BRAKE

% | k| k| K| X[ X | K|k XX F XOTW

BN R R R R R A A R R R

BN R R R R R A A R R R

1688-211-522-00

SNAPRING/85




158

WIRING DIAGRAM(1/2)

SFH220

l— -1
ETW
C3 area YBASS (O)
SFH240
ERR LOWER 0 ER TER
géfﬁ © E ¥AY ® STTcH ITCH © gé?ﬁ'ﬁﬁé) Et
) ) 4] BWAEn BRQES
© J)
1) ‘ F% ‘ WG, O
2
3 if i i
4 T mI mI o
' T BA ' o 3AES
= =
: S o0 I
] | ]
CECEREECE % hﬂ:‘ *EEE :IEE ﬂ g5 9
Wz <747 NEEE °‘” I EEN L 4 497
OTL PRESSURE | . |
SWITCH ! T !
| I | |
e | | |
| . L |
0.5W8
SN E | | rom | |
| 0.56Y | I I
3 0.650H_ J ! 057 ] ! !
— o.oow | | | B = |
‘ <h Y- I ) I I ——— b P S R __za_‘u’!l____‘;gi_____j_
RECAY'® |
- | 0.5w,
[—F7), 3= = | =
[WER= 5 L T - | n
— EE
EEEL$55#°°D SAFETY] | 8 33z
| A ~
| % | 0.85RG
L d 0 _8SRY
- 0.85Y
7. 0.85G
| ENERECRR o | maT
LOCAL
==\ (o
| I I o L
J .
@ :l:CH# 1771-691-‘520-0 QR&P%(‘% L2
o Lo e L
38Y
H g o= .
@ 3W
GEN TOR B
E(O 40A I_
& A g b=
i o 998 8
: M
JB 5 i - g
sy apgv o lraael eyl ||| |gE B f |- P
(C; e- ( g e o:E @ %i_og i L 1o
q° 0 20A 9 S| E % E o2
SVoToR" mfﬁg_' ST g ;% s
?; o T0Ad g @ g o 1
° 3A 9 b o 10A o
MINI FUSE
FUSE BOX
% A
GLOW PLUG (AC) Ti‘
208f _@ @__30 B
N BIoPH3 |
55B24R/S
BATTERY GLOW
OFF
oN -
START

MAIN SWITCH ()

RPN



159

AD

K
VVHga

E
=

)

Sl

| EG,HORN

LOCAL OPT

BAG FULL
=

COLLECTOR

E9BKESTOR y

ST

|

(o)

WIRING DIAGRAM(2/2)

= - - - -
5]
.
o
£z |E Y
v 12
@ | < |
u N |
ATH&||||_ 4 3
i S 4 R
< u o & 3
e . Z] o| o o
z s T
.nnna,m T | |
w w T
wT — ®[ ] © _ﬂq _ _
H_\,._mné J
2 wl o > o
P e | 3 3¢ 493987
] =Z2 2 BEEEEE
02 EEEE EEEERERRE <l <
o| 4, (=] (== [ =i g
T oy e
4= o Zlo E| o =l &
9 = 2] S|k «
ol 5 1 g5 #!I 0 —C i
Jd o — | 8670 03
— __ wzg
_|| _ 0 _ e 3 =TT
g ® g 3 . )
m g g m
| =l :
[t °TEr g
S| v o S| n oo
- 2| [ 5 s R | @5e0 2
,v.u:v.mlm < 2o Ef o
| 5252 q 52228 D
S| T_ﬂ_ EZ [d 4 T_ﬂ_ F | ol
. — —
i _ = 3 z 5 VS0
i T g g 8 4§ G0 [ ] Q
T %50 s o o o o OCT,
| F 855 T |I1[|NJ+, T E A E7T.m%
R <
| _| l— Tmn
! %8 0 Bn_ﬁ.nll B -
ac0 — 8570 — ot

0.5L

( lJIJ‘
856Y
" o.50
[ _o.esRy
| o508
0.85LY
28 1 |
0.85WR
N
g9
85YR
SOWL
1
N
e
al
T
[

[1]
| 0.5YR

I WET0 RET0
85°0

T,

T

|

E

P

A
|

| |

| |

I |

| |

asH 054

1

| |
|

o
8
s

ERYRLNAT O

s TED bz =8 £~

AUEB0 — —

BHEE" 0 X580 | N N T

B e o ol o e o lﬂu || | |

WHGZ V| N

| AR e R S

%.D _ 5 woe | 79

s T T T |ﬂ.— 3 REe0 5 3
e D AR

_ TOEET g R

— WEE 0 AE80 A8 0

&
8
f
(
[
U

1.25

II><II' ]
|
[><]

o
o
28969
N

MAIN SWITCH ()




160

Numerical Index

6004-097-431-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1373-121-001-00 24 4 6209-625-002-00 10 7 6211-560-001-00 7 3
1425-621-004-00 10 14 26 12 6211-599-001-10 6 13
3625-540-004-00 10 35 6209-630-002-10 25 7 7 2
3632-360-036-00 22 6 26 22 7 4
3640-586-004-00 22 7 6209-730-002-00 16 4 6211-751-001-10 3 2
3805-355-002-20 8 2 6209-730-005-00 13 6211-760-022-10 6 29
3817-401-001-00 10 10 21 10 6211-777-007-30 11 1

12 20 6209-740-001-00 10 26 6212-111-094-20 14 1
18 14 6209-740-005-00 6 17 6212-114-094-20 15 1
18 19 6209-749-001-20 6 15 6212-116-094-20 15 3
21 7 10 41 6212-121-014-20 14 2
6004-010-065-00 1 1 6209-920-002-00 10 20 6212-124-014-10 15 2
6209-000-002-00 12 18 17 14 6212-126-014-10 15 4
6209-000-004-10 6 2 26 13 6212-211-001-10 14 3
6209-000-043-00 16 9 6209-940-004-00 12 14 6212-230-004-10 14 5
6209-000-044-00 2 7 6211-110-057-30 2 1 6212-235-005-00 14 6
6209-030-043-00 21 16 6211-141-029-20 2 6 6212-271-016-00 14 7
6209-046-015-00 16 7 26 3 6212-274-016-00 7 5
6209-050-001-00 10 32 6211-170-004-20 3 1 6212-276-016-00 7 6
6209-050-002-00 10 33 6211-173-003-00 3 3 6212-310-019-40 16 1
6209-300-014-00 2 8 26 4 6212-330-048-00 16 5
6209-360-005-00 22 3 6211-210-037-30 6 1 6212-333-002-00 16 6
6209-360-028-20 3 6 6211-258-001-00 6 8 6212-371-052-00 16 8
6209-360-120-00 22 5 26 8 6212-511-002-00 13 1
6209-409-001-00 10 18 6211-258-002-00 6 9 6212-521-008-00 16 3
6209-409-003-00 12 17 26 9 6212-522-010-00 13 2
6209-440-005-00 25 4 6211-291-015-20 6 25 6212-523-023-00 13 6
6209-490-002-10 3 4 6211-292-001-20 6 26 6212-524-002-30 21 9
6209-500-003-00 10 16 26 11 6212-530-005-20 10 43
10 25 6211-310-025-40 10 1 6212-531-005-10 6
26 23 6211-311-007-40 10 36 6212-535-001-00 13 4
6209-572-003-00 3 5 6211-312-003-20 10 27 6212-535-002-00 21 13
26 5 26 14 6212-551-028-00 12 1
6209-580-002-10 21 25 6211-312-004-20 10 37 6212-552-014-00 12 2
6209-587-001-00 14 4 26 15 6212-561-001-10 12 3
6209-600-004-00 10 24 6211-319-003-00 10 39 6212-563-001-00 12 4
6209-605-004-10 2 3 6211-321-022-00 10 47 6212-565-001-00 12 5
6209-605-007-00 6 5 6211-322-002-00 10 48 6212-569-002-00 2 4
10 2 6211-341-085-00 9 1 26 2
6209-610-001-10 6 3 6211-342-003-10 9 2 6212-571-006-00 12 6
6209-610-007-00 10 3 6211-361-069-00 8 1 6212-575-002-00 12 7
6209-610-008-00 6 7 6211-510-001-00 6 10 6212-600-002-10 12 8
6209-610-009-00 6 4 6211-511-003-00 6 11 6212-611-004-10 12 9
6209-625-001-00 6 14 6211-511-004-00 6 12 6212-616-002-00 12 16
26 10 6211-540-001-00 7 1 6212-620-001-20 12 10




Numerical Index

6004-097-431-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6212-626-002-10 12 11 6214-111-011-20 4 1 6215-345-031-00 27 37
6212-628-004-00 12 12 6214-115-001-20 4 2 6215-345-032-00 27 38
6212-628-005-00 12 13 26 6 6215-345-033-00 27 39
6213-100-003-30 17 1 6214-141-008-20 5 1 6215-345-034-00 27 40
6213-111-001-30 17 2 6214-145-001-30 5 2 6215-345-035-00 27 41
6213-119-001-00 17 6 26 7 6215-345-036-00 27 42
6213-120-003-20 17 3 6215-300-036-10 20 1 6215-345-037-00 27 43
6213-125-001-00 17 4 6215-311-027-00 27 51 6215-345-038-00 27 44
6213-129-003-00 17 5 6215-315-002-00 20 3 6215-345-039-00 27 45
6213-129-006-00 6 16 6215-330-024-10 27 1 6215-345-040-00 27 46
6213-140-035-00 17 8 6215-331-008-00 27 2 6215-345-041-00 27 47
6213-149-002-00 17 10 6215-332-013-00 27 5 6215-345-042-00 27 48
6213-160-002-20 10 28 6215-339-001-00 27 6 6215-345-043-00 27 49
6213-161-001-20 10 29 6215-342-001-00 27 3 6215-359-001-00 20 2
6213-164-001-00 10 30 6215-343-001-00 27 4 6215-359-002-00 27 50
6213-240-002-10 17 15 6215-345-001-00 27 7 6215-411-125-00 22 2
6213-311-006-00 17 12 6215-345-002-00 27 8 6215-411-126-10 20 4
6213-319-001-00 6 24 6215-345-003-00 27 9 6215-411-127-00 20 5
6213-610-005-40 18 1 6215-345-004-00 27 10 6215-411-128-00 20 6
6213-611-003-20 18 2 6215-345-005-00 27 11 6215-412-004-00 22 1
6213-612-004-00 18 9 6215-345-006-00 27 12 6215-520-001-00 21 15
6213-613-002-10 18 8 6215-345-007-00 27 13 6215-526-004-00 21 17
6213-614-003-10 18 12 6215-345-008-00 27 14 6215-531-023-00 21 22

26 18 6215-345-009-00 27 15 6215-541-001-10 21 18
6213-614-004-10 18 16 6215-345-010-00 27 16 6215-541-016-40 23 2

26 19 6215-345-011-00 27 17 6215-541-024-40 21 23
6213-619-001-00 18 15 6215-345-012-00 27 18 6215-542-004-20 10 21
6213-619-002-00 18 11 6215-345-013-00 27 19 6215-542-005-10 10 23
6213-619-003-00 18 10 6215-345-014-00 27 20 6215-542-006-00 21 20
6213-621-003-00 18 6 6215-345-015-00 27 21 6215-543-002-10 21 19
6213-622-002-10 18 5 6215-345-016-00 27 22 6215-546-003-10 10 17
6213-631-002-00 18 3 6215-345-017-00 27 23 6215-548-029-00 23 1
6213-631-005-00 18 4 6215-345-018-00 27 24 6215-549-007-10 21 26
6213-641-002-10 19 2 6215-345-019-00 27 25 6215-549-012-00 21 30
6213-642-002-00 18 7 6215-345-020-00 27 26 6215-549-013-00 6 28
6213-660-023-00 19 1 6215-345-021-00 27 27 6215-600-103-10 21 1
6213-669-003-00 19 3 6215-345-022-00 27 28 6215-611-017-00 28 8
6213-671-027-00 19 5 6215-345-023-00 27 29 6215-612-001-00 28 11
6213-674-006-20 24 2 6215-345-024-00 27 30 6215-619-009-00 28 1
6213-711-003-20 18 27 6215-345-025-00 27 31 6215-619-010-00 28 2
6213-716-001-50 18 22 6215-345-026-00 27 32 6215-619-022-00 28 10
6213-721-007-00 6 23 6215-345-027-00 27 33 6215-621-016-20 21 8
6213-729-013-10 18 20 6215-345-028-00 27 34 6215-622-001-00 28 14
6213-743-002-10 18 23 6215-345-029-00 27 35 6215-629-001-00 28 12

26 20 6215-345-030-00 27 36 6215-629-002-00 28 13

161



162

Numerical Index

6004-097-431-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
6215-629-003-00 28 20 6281-129-044-00 29 18 6901-910-625-00 17 7
6215-629-004-00 28 21 6281-129-055-00 29 16 6901-911-020-00 9 3
6215-629-005-00 28 22 6281-129-056-00 29 12 6901-931-240-00 24 8
6215-629-006-00 28 23 6281-129-062-00 29 14 6902-050-816-00 10 38
6215-629-007-00 28 24 6281-151-021-00 29 13 6904-110-814-00 10 4
6215-629-008-00 28 25 6281-200-005-00 24 1 6904-110-818-00 6 19
6215-629-009-00 28 26 6281-213-018-00 30 6904-110-822-00 5 4
6215-629-010-00 28 27 6281-214-003-00 30 12 6 20
6215-629-011-00 28 28 6281-214-004-00 30 13 10 42
6215-629-012-00 28 29 6281-215-001-00 30 17 6904-110-840-00 6 18
6215-629-013-00 28 30 6281-216-001-00 30 18 18 17
6215-629-014-00 28 31 6281-217-002-00 30 16 6904-110-850-00 10 6
6215-629-015-00 28 32 6281-221-007-00 30 4 6904-110-855-00 10 5
6215-629-016-00 28 33 6281-222-004-00 30 1 6909-111-508-00 29 21
6215-631-019-00 28 9 6281-229-002-00 30 2 6909-902-299-00 6 22
6215-634-001-00 28 18 6281-229-003-00 30 3 6909-906-105-10 17 13
6215-635-001-00 28 16 6281-229-004-00 30 5 6911-129-006-00 2 2
6215-637-001-00 28 15 6281-229-006-00 30 8 J061-210-015-00 18 21
6215-639-004-00 28 17 6281-229-007-00 30 9 J062-076-082-00 22 4
6215-639-005-00 28 19 6281-229-008-00 30 10 J062-087-093-00 22 8
6215-641-006-00 28 7 6281-229-011-00 30 15 P117-303-003-00 | 10 22
6215-643-006-00 28 3 6281-229-012-00 30 19 V201-360-802-00 | 21 6
6215-644-007-00 28 4 6281-229-013-00 30 20 V211-560-802-50 5 3
6215-649-002-00 28 6 6281-229-014-00 30 21 V230-360-601-00 8 4
6215-649-019-00 28 5 6281-229-015-00 30 22 V230-360-601-20 6 27
6219-732-017-00 25 5 6281-229-016-00 30 23 V230-360-601-60 | 25 8
6219-752-044-00 21 3 6281-229-017-00 30 24 V230-360-603-00 | 19 4
6219-752-045-00 21 2 6281-229-018-00 30 25 V231-360-801-60 | 10 11
6219-752-046-00 21 4 6281-229-029-00 30 14 17 11
6219-752-047-00 21 5 6281-229-032-00 30 6 V231-360-802-00 4 3
6281-100-011-20 24 7 6281-229-033-00 30 11 18 18
6281-111-007-00 29 1 6281-229-041-00 29 22 18 24
6281-115-010-00 29 23 6281-271-002-00 30 26 24 3
6281-115-013-00 29 10 6281-410-023-10 25 3 V231-360-802-50 | 18 29
6281-115-016-00 29 20 6281-910-014-00 25 6 V231-360-803-00 | 10 15
6281-116-006-00 29 11 6281-920-001-00 25 9 V231-360-804-00 4 4
6281-121-008-00 29 2 6281-971-001-10 25 1 V231-360-804-50 | 10 12
6281-123-005-00 29 8 6282-450-002-00 25 2 18 13
6281-124-007-10 29 5 6287-810-015-20 26 1 V231-360-805-00 | 12 19
6281-129-003-00 29 19 6294-453-002-00 6 21 V231-360-805-50 | 10 9
6281-129-038-00 29 3 6513-770-022-10 18 26 V231-360-807-50 | 10 13
6281-129-039-00 29 4 6581-129-092-00 29 17 18 25
6281-129-040-00 29 7 6581-129-099-00 29 6 V231-360-808-50 | 10 8
6281-129-041-10 29 9 6901-910-612-00 13 5 V233-361-002-00 | 11 2
6281-129-042-00 29 15 21 14 V233-361-007-00 | 24 5




Numerical Index

6004-097-431-00

Part Code

Part Code

Fig. Key

Part Code

Fig. Key

V301-260-006-00

V304-260-008-00

V304-260-012-00

V334-260-010-00
V341-120-008-00
V401-160-006-00
V401-160-008-00

V411-260-006-00
V523-101-001-80
V600-110-600-40
V600-110-600-50
V600-110-620-30

V682-200-000-60
V704-140-016-00
V705-140-012-00
V710-140-004-00
V720-101-900-80

V720-102-401-50

V720-102-401-80
V723-102-005-00

V723-102-005-50

Fig. Key
10 34
21 27
10 45
10 49
24 9
24 6
10 19
21 29
10 46
10 50
21 28
16 2
21 12
10 44
21 11

2 5
12 15
10 31
21 21
21 24
17 9
26 17

8 3
10 40
26 16
18 28

26

21

163



164

Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1102-611-006-10 67 19 1444-328-272-00 36 6 1593-402-051-10 49 2
68 19 1444-328-273-00 36 5 1593-403-004-10 51 7

1118-901-002-00 76 7 1444-411-006-00 17 7 1593-403-009-00 51 8
77 7 1444-621-251-00 70 2 1593-411-001-10 85 7

1324-205-002-00 63 8 1444-621-311-00 71 13 1593-411-053-20 85 8
1342-402-006-00 2 54 1444-621-312-00 71 14 1593-616-004-20 69 9
72 48 1480-207-011-00 16 2 1593-621-250-10 71 11

73 41 1488-102-001-00 2 20 1593-621-252-00 71 12

1373-121-001-00 28 11 1491-434-017-00 50 34 1593-623-520-00 72 34
1376-402-003-00 72 49 1507-216-004-10 47 4 72 37
73 42 1518-306-203-10 48 3 72 42

1386-241-002-00 82 3 1518-432-250-10 48 2 73 35
84 3 1518-621-320-00 72 25 1594-312-005-00 73 13

85 5 73 26 1594-611-202-00 55 11

1404-503-006-00 58 13 1544-104-205-00 4 5 1600-505-007-00 8 5
1414-312-002-00 20 4 1544-120-008-10 11 9 1602-321-004-00 22 8
1414-606-002-00 8 3 1544-304-006-10 17 4 1612-434-006-00 50 28
45 2 1560-104-010-40 2 23 1612-434-009-00 50 33

1415-102-007-00 94 1 1560-111-003-20 6 10 1614-102-003-00 2 21
1415-102-008-00 94 3 1560-132-007-30 35 27 1614-104-001-10 6
1415-102-013-00 94 9 1560-208-018-40 32 20 1614-129-003-00 72 35
1415-120-006-00 28 4 1560-531-020-00 46 20 72 38
30 5 1560-603-003-00 65 4 72 43

1416-621-037-00 6 3 66 5 73 36
1421-201-002-00 93 50 1560-664-250-00 72 20 1614-223-221-00 46 9
1421-603-004-00 2 10 73 21 1614-241-004-00 16 16
1421-611-004-00 39 2 1560-664-252-00 72 21 1614-261-006-00 30 17
1424-101-203-00 2 24 73 22 1614-262-003-00 54 4
1424-101-204-00 2 25 1560-664-253-00 72 22 54 10
1427-111-229-00 4 13 73 23 1614-432-006-00 47 11
1427-301-002-20 17 6 1560-666-004-00 72 50 1614-433-212-00 48 6
1427-301-005-00 17 9 73 43 1614-922-200-20 88 1
1427-301-007-00 17 11 90 26 1617-102-007-00 2 19
1432-616-002-00 43 6 91 25 1617-730-005-00 6 7
44 6 1564-201-003-00 50 2 1620-410-001-10 83 1

1432-621-006-10 72 26 50 17 1632-273-200-00 23 16
73 27 50 23 1636-102-012-00 2 26

1440-103-201-00 94 4 1564-434-222-10 48 11 1636-271-011-00 45 3
1442-313-202-00 36 4 1572-102-003-00 94 8 1636-313-011-10 35 2
1444-102-204-00 94 5 1575-261-018-00 23 6 1636-436-002-00 89 2
1444-122-002-00 35 26 1593-101-003-20 1 5 1636-611-011-00 69 16
1444-314-009-10 15 11 1593-101-012-00 38 4 69 19
22 17 1593-117-003-10 8 6 1636-631-006-00 25 2

24 2 1593-307-052-10 13 5 90 7

91 5 1593-332-053-00 29 6 1636-631-007-00 43 22




Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1636-631-007-00 43 25 1674-904-008-00 80 6 1689-432-003-00 46 13
44 22 80 10 1689-434-210-20 48 5

44 25 81 6 1689-501-002-00 62 6

90 25 1675-112-002-00 7 2 1689-502-001-00 55 13

90 28 1675-116-001-00 8 12 1689-613-260-00 71 4

91 24 1675-262-002-00 28 6 1689-621-007-00 64 10

91 27 1684-112-300-20 7 1 70 6

1636-901-018-00 78 1 1685-434-001-00 50 11 1689-621-008-10 64 11
79 1 1688-211-057-00 23 5 1689-903-004-00 78 2

1637-650-200-00 70 1 1688-211-504-00 96 3 79 2
1637-650-202-00 70 3 1688-211-505-00 96 4 90 20
1640-702-003-00 87 10 1688-211-506-00 96 8 91 20
1640-702-004-00 87 14 1688-211-507-00 96 9 1689-904-002-00 78 7
1646-116-051-10 8 4 1688-211-508-00 96 10 90 21
1646-226-053-00 26 2 1688-211-509-00 96 11 1689-904-003-00 80 11
1646-640-580-00 26 7 1688-211-522-00 96 13 1689-906-003-00 80 1
1650-102-202-10 2 2 1688-265-001-00 28 16 81 1
1650-104-200-10 4 1 29 5 1690-241-003-00 11 5
1650-104-201-00 4 3 1689-101-004-00 1 14 1690-658-360-10 72 27
1650-104-203-10 4 4 1689-101-005-10 1 15 73 28
1650-104-210-00 4 2 1689-102-012-00 2 35 1703-102-203-00 2 7
1650-111-034-00 5 6 1689-102-013-00 2 29 1703-105-210-00 5 9
5 8 1689-102-025-00 2 39 1703-432-001-00 47 8

5 12 2 57 1703-432-009-00 47 9

1650-135-002-00 28 20 1689-102-026-00 2 33 1703-432-011-00 47 10
35 13 1689-102-027-00 2 34 1703-434-003-00 50 6

1650-253-003-00 59 31 1689-102-028-00 2 13 1703-434-004-00 50 9
1650-432-001-00 47 5 1689-102-300-00 2 1 1703-435-001-00 52 1
1650-650-222-00 72 5 1689-102-304-00 2 5 1703-435-002-00 52 2
73 5 1689-102-305-00 2 6 1703-505-005-00 28 12

1650-652-014-00 30 14 1689-102-306-00 2 8 28 14
1650-658-270-00 74 7 1689-102-307-00 2 9 1703-670-320-00 71 5
90 15 1689-102-350-00 2 44 1703-670-322-00 71 6

91 15 1689-102-361-00 2 50 1703-670-323-00 71 7

1672-105-210-00 5 1 1689-103-004-00 3 2 1703-670-324-00 71 8
1672-105-211-00 94 7 1689-201-003-10 16 5 1703-670-325-00 71 9
1672-301-002-00 17 2 1689-202-004-00 34 1 1703-670-326-00 71 10
1672-301-003-00 17 8 1689-205-005-10 18 3 1705-130-015-00 11 10
1672-301-004-00 17 10 1689-230-200-10 82 1 1705-441-002-00 51 11
1672-434-007-00 50 29 1689-230-211-00 82 2 1705-441-200-00 85 1
1672-434-008-10 50 37 1689-230-220-10 82 5 1705-441-201-00 84 2
1672-434-009-10 50 1 84 5 85 2
1673-431-001-10 46 2 1689-271-006-00 26 3 1705-441-210-00 85 3
1673-525-002-30 87 16 1689-272-240-00 27 11 1705-902-006-00 80 7
1673-780-011-00 2 30 1689-272-260-00 27 1 80 13

165



166

Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1705-902-006-00 81 7 1725-203-210-00 59 36 1728-310-211-00 34 7
1705-902-007-00 80 9 1725-219-210-10 23 3 1728-310-212-00 34 8

81 9 1725-219-212-10 96 1 1728-310-213-00 34 9
1705-902-008-00 80 8 1725-219-213-00 96 2 1728-310-214-00 34 10
81 8 1725-219-214-00 96 5 1728-310-510-10 34 4
1705-904-002-10 80 2 1725-219-215-00 96 6 1728-334-005-00 22 27
81 2 1725-219-216-00 96 7 22 39
1705-904-011-00 80 12 1725-219-217-00 96 12 1728-334-007-00 22 22
81 10 1725-272-005-00 26 20 1728-334-280-00 22 47
1710-241-053-00 32 17 28 21 1728-408-001-00 42 13
1716-261-001-00 30 18 1725-403-003-00 41 13 42 15
1716-680-222-00 72 46 41 15 58 17
73 39 1725-407-001-00 40 3 59 22
74 4 1725-433-001-10 49 4 1728-508-270-00 59 1
90 12 1725-433-202-00 49 3 1728-690-502-00 72 7
91 12 1725-436-001-00 53 4 73 7
1716-680-330-00 72 45 1725-436-002-00 53 5 1728-903-002-00 80 4
73 38 1725-436-003-00 53 6 81 4
74 3 1725-436-005-00 53 7 90 22
90 11 1725-436-320-00 53 2 91 21
91 11 1725-505-001-00 29 14 1728-903-003-00 80 14
1716-901-016-00 76 6 1725-505-002-00 29 16 81 11
77 6 1725-505-006-00 57 12 90 23
1719-102-202-00 2 3 1725-505-007-00 57 15 91 22
1719-102-203-00 2 4 1725-508-253-00 59 29 1729-111-280-10 6 4
1720-221-210-00 46 6 1725-508-310-00 59 8 1729-111-283-00 6 5
1720-221-211-00 95 1 1725-509-231-10 59 33 1729-111-284-00 6 6
1720-221-212-00 95 2 1725-509-232-00 59 35 1729-602-004-10 54 21
1720-221-213-00 95 3 1725-509-252-00 59 27 1729-705-009-00 65 2
1720-221-214-00 95 4 1725-670-230-00 71 16 65 5
1720-221-215-00 95 5 1725-670-232-00 71 19 66 2
1720-221-216-00 95 6 1725-670-233-00 71 18 66 6
1720-221-217-00 95 7 1728-203-001-00 16 8 71 28
1720-221-218-00 95 8 1728-203-004-00 16 15 1738-508-210-00 58 1
1720-221-219-00 95 9 1728-203-051-00 16 12 1739-401-001-00 40 5
1720-221-221-00 95 10 1728-203-210-10 16 1 1739-401-200-00 37 1
1720-221-222-00 95 11 1728-204-002-00 18 1 1739-401-202-00 37 2
1720-221-224-00 95 12 1728-307-024-00 32 9 1739-436-310-00 53 1
1720-221-225-00 95 13 1728-307-025-00 32 11 1739-530-008-00 78 6
1720-221-230-00 46 7 1728-307-026-00 32 14 79 6
1725-101-200-00 1 1 1728-310-052-00 34 2 1739-670-220-20 71 24
1725-112-212-00 72 17 1728-310-053-10 33 1 1739-681-220-10 72 30
73 18 90 8 73 31
1725-112-213-00 72 18 91 8 1740-272-061-00 27 3
73 19 1728-310-210-00 34 6 1740-272-062-00 27 13




Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1740-313-300-00 36 3 1771-102-001-00 2 15 1771-201-008-00 11  10-A
1740-313-301-00 36 7 1771-102-002-00 2 17 1771-201-009-00 11 16
1740-407-220-10 55 6 1771-102-005-00 2 38 1771-201-210-00 11 12
1740-407-520-00 59 10 2 61 1771-201-210-10 11 12-A
1740-680-530-00 72 32 1771-102-006-00 2 58 1771-203-002-00 12 1

73 33 1771-102-007-00 2 62 1771-204-004-00 13 3
1740-680-550-00 71 22 1771-102-200-00 2 28 1771-204-005-00 13 4
1740-680-551-00 71 23 1771-102-210-00 2 40 1771-204-006-00 13 10
1742-407-200-10 60 2 1771-102-220-00 2 42 1771-204-007-00 13 12
61 2 1771-102-310-20 2 55 1771-204-210-30 13 1
61 7 1771-102-320-30 2 36 1771-212-510-00 15 5
1744-702-310-00 87 9 1771-102-330-30 2 59 91 4
1752-606-004-00 67 6 1771-103-210-10 3 1 1771-213-001-00 16 9
67 12 1771-103-220-00 3 6 1771-213-510-00 16 10
68 6 1771-103-230-00 3 9 1771-214-001-00 17 1
68 12 1771-103-240-00 3 10 1771-215-001-00 18 6
69 4 1771-103-250-20 3 12 1771-215-210-00 18 2
1758-505-002-00 54 9 1771-103-260-00 3 14 1771-216-210-00 19 1
54 13 1771-103-510-00 90 2 1771-216-220-00 19 6
1770-117-001-00 8 2 91 2 1771-218-210-10 20 1
1770-117-210-10 8 1 1771-104-001-00 4 7 90 4
1770-225-210-00 45 1 1771-104-002-00 4 9 1771-241-001-00 21 1
1770-225-230-00 45 4 1771-104-003-30 4 17 1771-244-004-20 22 19
1770-274-001-10 30 8 1771-104-004-00 4 19 1771-244-006-00 22 3
1770-274-210-10 30 1 1771-104-210-20 4 12 1771-244-007-00 22 7
1770-274-230-10 30 6 1771-105-001-00 5 5 1771-244-008-00 22 13
1770-274-250-10 30 20 1771-105-002-00 5 7 1771-244-009-00 22 1
1770-403-003-00 38 6 1771-105-003-00 5 11 1771-244-011-00 22 11
1770-603-001-00 65 1 1771-105-004-10 5 13 1771-244-012-00 22 36
66 1 1771-111-002-00 6 1 1771-244-013-00 22 44
1770-603-002-00 65 3 1771-111-210-20 6 11 1771-244-230-00 22 9
66 4 1771-111-210-30 6 11-A| 1771-244-240-30 22 50
1770-611-009-10 69 17 1771-112-001-00 7 7 1771-244-250-10 22 30
1770-611-012-00 69 18 1771-112-200-00 7 5 1771-244-270-00 22 42
1770-621-052-00 71 25 1771-117-210-00 8 9 1771-244-290-10 22 52
1770-623-001-00 72 40 1771-118-200-00 9 1 1771-245-004-00 23 1
1770-901-003-00 76 3 1771-120-210-20 10 1 1771-245-270-00 23 10
77 3 1771-120-231-20 10 2 1771-245-280-00 23 13
1770-901-004-00 76 4 10 5 1771-245-290-00 23 4
77 4 1771-120-232-00 10 3 1771-246-051-00 25 1
1770-902-051-00 78 3 1771-120-233-00 10 4 90 6
79 3 1771-120-241-20 10 6 1771-246-210-10 24 1
1770-906-001-00 80 3 1771-120-242-00 10 7 91 7
81 3 1771-201-001-00 11 1 1771-271-210-10 26 1
1771-101-210-00 1 2 1771-201-002-10 11 2 1771-271-220-00 26 13

167



168

Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1771-271-230-00 26 15 1771-405-230-10 39 1 1771-503-001-10 54 5
1771-271-260-20 26 11 1771-407-001-10 40 2 1771-503-003-00 54 17
1771-272-001-00 27 7 1771-407-200-00 40 1 1771-503-210-10 54 1

27 17 1771-408-200-20 41 1 1771-503-220-00 54
1771-272-210-10 27 4 1771-408-250-00 41 14 1771-503-230-00 54 11
1771-272-220-10 27 14 42 14 1771-503-250-00 54 8
1771-272-230-10 27 8 1771-408-260-10 41 16 1771-503-260-00 54 12
1771-272-240-10 27 20 42 16 1771-503-280-00 54 20
1771-273-001-00 28 3 1771-408-500-40 42 1 1771-504-210-00 55 1
1771-273-210-20 28 1 1771-410-003-20 43 20 1771-504-230-00 55 8
1771-273-230-20 28 5 4 20 1771-504-240-00 55 10
1771-273-240-00 28 17 90 24 1771-506-003-00 56 2
1771-273-250-00 28 23 91 23 57 2
1771-274-001-00 29 7 1771-410-004-10 43 23 1771-506-051-00 57 8
1771-274-210-10 29 1 44 23 1771-506-052-00 57 10
1771-274-230-00 29 10 90 27 1771-506-210-00 56 1
1771-274-240-10 29 11 91 26 57 1
1771-275-220-00 30 16 1771-410-210-20 43 1 1771-506-510-00 57 5
1771-275-280-00 30 9 1771-410-310-40 43 15 1771-508-001-00 58 14
1771-275-290-00 30 22 44 15 1771-508-002-10 58 5
1771-306-001-00 31 1 1771-410-340-30 43 18 1771-508-210-10 58 2
1771-306-002-00 31 4 44 18 1771-508-220-20 58 7
1771-306-230-00 31 9 1771-410-410-30 43 7 1771-508-230-10 58 18
1771-307-007-00 32 13 44 7 1771-509-001-10 59 18
1771-307-051-00 32 1 1771-410-510-20 44 1 1771-509-220-00 59 40
1771-307-052-00 32 5 1771-430-210-00 45 6 1771-509-232-10 59 23
1771-307-210-00 32 19 1771-431-001-10 46 1 1771-509-270-10 59 7
1771-310-051-00 34 12 1771-431-002-00 46 4 1771-509-280-10 50 21
1771-312-051-00 35 21 1771-431-003-00 46 18 1771-509-290-00 59 16
1771-312-052-00 35 24 1771-431-004-00 46 24 1771-509-310-00 50 14
1771-312-210-00 35 1 1771-431-210-00 46 8 1771-510-001-00 60 1
1771-312-220-00 35 4 1771-431-220-00 46 23 61 1
1771-312-230-00 35 5 1771-431-230-00 46 16 1771-510-220-00 60 7
1771-312-240-00 35 7 1771-432-001-00 47 1 1771-510-250-00 60 3
1771-312-260-00 35 9 1771-432-002-00 47 2 61 3
1771-312-520-00 35 14 1771-433-001-00 48 1 1771-510-251-00 60 4
1771-312-530-10 35 18 1771-433-200-10 48 10 61 4
1771-312-540-00 35 20 1771-433-500-10 49 1 1771-553-003-00 62 7
1771-313-051-00 36 11 1771-434-003-10 50 16 63 12
1771-313-052-00 36 9 1771-434-004-10 50 22 1771-553-210-00 62 1
1771-313-510-10 36 1 1771-434-005-00 50 36 1771-553-220-00 62 2
1771-404-001-00 38 10 1771-434-210-00 50 31 1771-554-210-00 63 1
1771-404-210-00 38 5 1771-434-510-00 51 1 1771-554-230-00 63 3
1771-404-220-10 38 1 1771-434-520-00 51 4 1771-554-250-00 63 5
1771-405-001-00 39 3 1771-441-210-00 84 1 1771-554-270-00 63 10




Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
1771-601-001-00 64 5 1771-691-520-00 91 14 2186-536-255-00 71 17
1771-601-003-10 64 7 1771-691-530-00 90 17 2500-210-016-00 26 19
1771-601-004-10 64 8 91 17 2500-901-027-00 80 15
1771-601-200-20 64 1 1771-701-005-00 87 19 81 12
1771-601-310-10 64 13 1771-701-006-00 87 22 2502-407-001-10 22 31
1771-603-001-00 66 3 1771-701-200-10 86 1 22 43
1771-606-003-10 67 18 1771-701-210-10 87 2 2502-601-005-00 64 12

68 18 1771-701-230-10 87 3 2504-135-008-00 26 16
1771-606-005-10 67 15 1771-701-240-00 87 18 3104-210-004-10 35 28
68 15 1771-701-250-00 86 2 3517-205-007-00 22 37
1771-606-006-00 67 2 1771-701-260-00 86 3 22 45
68 2 1771-702-200-10 87 1 3600-201-013-00 38 9
1771-606-007-00 67 9 1771-801-005-00 75 7 3610-440-018-00 70 5
68 9 1771-801-007-00 75 8 3610-631-002-00 69 13
1771-606-210-00 67 1 1771-801-008-00 75 9 3614-261-002-00 71 15
1771-606-220-00 67 8 1771-801-009-00 75 5 3621-702-003-00 51 12
68 8 1771-801-210-20 75 1 89 5
1771-606-230-00 67 5 1771-901-001-00 76 1 3623-263-001-00 1 9
68 5 77 1 3623-820-013-10 2 37
1771-606-240-00 67 11 1771-901-002-00 76 2 2 56
68 11 77 2 3631-350-201-10 55 7
1771-606-250-30 67 14 1771-901-005-00 76 5 3642-496-007-10 72 36
1771-606-500-00 68 1 1771-901-055-00 77 5 72 39
1771-606-510-30 68 14 1771-902-001-00 78 4 72 44
1771-630-001-00 69 15 1771-902-002-00 78 5 73 37
1771-630-005-10 69 1 1771-902-051-00 79 4 3648-703-001-00 22 32
1771-630-007-00 69 10 1771-902-052-00 79 5 3650-262-202-00 72 6
1771-630-220-00 69 3 1771-923-200-00 89 1 73 6
1771-670-202-00 71 3 1771-923-210-00 89 6 3650-270-214-00 71 27
1771-670-501-00 71 2 1771-950-200-30 90 1 3650-432-014-00 67 17
1771-670-510-00 71 1 1771-950-500-30 91 1 68 17
1771-690-210-10 72 13 1773-650-220-00 72 16 3650-440-014-00 30 2
73 14 73 17 3652-603-003-00 70 4
1771-690-500-20 72 1 2111-101-011-00 11 15 3656-115-002-00 28 2
73 1 2130-725-006-00 69 7 29 2
1771-690-510-00 71 26 2139-505-002-00 2 32 3656-221-001-10 29 12
1771-690-520-00 72 23 2144-419-022-00 26 17 43 17
73 24 2144-519-009-10 35 31 44 17
1771-691-051-10 90 16 2150-810-004-00 28 26 3656-302-009-10 1 16
91 16 2151-221-002-10 67 3 3656-565-006-00 18 5
1771-691-510-10 74 1 68 3 3668-842-203-00 6 9
90 9 2157-201-004-10 11  15-A| 3670-520-001-00 22 23
91 9 2186-409-037-00 60 5 3676-310-210-00 6 2
1771-691-520-00 74 6 2186-536-253-00 71 21 3676-352-001-00 50 15
90 14 2186-536-254-00 71 20 3737-132-001-00 38 2

169



170

Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
3737-172-011-00 30 15 8654-501-006-10 69 5 K510-001-015-00 | 93 13
3746-111-011-00 22 24 8654-510-047-00 63 7 K510-001-016-00 | 93 15
3805-113-003-00 62 5 8664-555-250-00 59 12 K510-001-017-00 | 93 16
3805-354-280-00 60 8 J061-210-015-00 2 22 K510-001-018-00 | 93 17
3805-371-007-00 43 3 J061-220-024-00 59 20 K510-001-019-00 | 93 18

44 3 J061-224-032-00 58 6 K510-001-020-00 | 93 19
3814-371-004-00 61 5 J061-236-044-00 2 16 K510-001-026-00 | 93 25
3816-424-005-00 54 14 2 18 K510-001-029-00 | 93 26
3817-116-005-00 16 3 J061-247-055-00 4 11 K510-001-031-00 | 93 34
3819-311-016-00 2 64 J061-252-063-00 4 8 K510-001-034-00 | 93 36
3821-262-202-00 72 2 4 10 K510-001-036-00 | 93 41
73 2 J062-104-111-00 5 14 K510-001-039-00 | 93 33
3821-262-204-00 72 4 J062-119-126-00 5 15 K510-003-021-00 | 93 20
73 4 11 11 K510-003-022-00 | 93 21
3821-841-290-00 64 2 J062-138-148-00 11 11-A| K510-003-037-00 | 93 22
3827-203-001-00 2 14 11 17 K510-003-100-00 | 93 43
2 63 K135-002-009-00 | 92 7 K510-003-301-00 | 93 44
28 29 K135-017-006-00 | 92 2 K510-003-302-00 | 93 45
43 2 K135-023-000-00 | 58 10 K510-003-303-00 | 93 46
44 2 K135-023-100-00 | 92 1 K510-003-304-00 | 93 47
3827-270-001-00 72 8 K167-005-001-10 | 41 3 K510-004-001-10 | 93 1
73 8 42 3 K510-005-004-00 | 93 2
3827-270-002-00 72 9 K167-005-200-10 | 41 2 K510-005-005-00 | 93 3
73 9 42 2 K510-005-023-00 | 93 23
3827-270-003-00 72 3 K167-005-300-10 | 41 4 K510-005-024-00 | 93 24
73 3 42 4 K510-006-008-00 | 93
3836-303-051-00 22 21 K167-005-310-10 | 41 7 K510-012-000-10 | 14
4101-102-038-00 64 4 42 7 15
6221-408-003-00 2 52 K182-007-002-00 | 55 3 K510-012-012-00 | 93 10
6221-408-007-00 2 45 K182-012-001-00 | 55 2 K510-012-013-00 | 93 11
6221-408-008-00 2 46 K182-034-002-00 | 41 5 P103-521-006-10 | 61 8
6221-408-009-00 2 47 41 8 P118-702-033-00 | 59 6
6221-408-010-00 2 48 42 5 V120-366-001-60 | 72 10
6221-408-011-00 2 49 42 8 73 10
6221-408-013-00 2 51 K182-034-003-00 | 41 6 V200-360-601-60 | 57 13
7827-205-010-00 32 18 41 9 V201-260-802-50 | 90 18
7866-405-016-00 69 6 42 6 91 18
8561-501-010-00 59 19 42 9 V201-260-806-50 5 2
8561-610-039-10 62 3 K275-001-003-00 | 93 27 V201-260-808-00 15
8595-201-017-00 16 6 K510-001-006-10 | 93 4 V201-261-005-00 | 87 4
8595-510-391-00 63 6 K510-001-007-00 | 93 5 V201-261-203-50 | 48 17
8595-901-007-00 80 5 K510-001-009-00 | 93 7 89 7
81 5 K510-001-010-00 | 93 8 V201-360-803-00 | 27 23
8650-203-001-10 63 2 K510-001-011-00 | 93 9 46 21
63 4 K510-001-014-00 | 93 12 V201-360-804-50 | 22 34




Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V201-360-804-50 | 27 24 V211-260-801-60 | 61 6 V211-660-801-60 | 63 11
V201-361-002-50 | 32 26 V211-260-802-00 | 16 14 V211-660-802-00 3 5

50 45 63 9 V211-660-803-00 | 40 4

V201-361-007-50 | 14 4 64 3 V211-660-805-00 2 27
15 6 V211-260-802-50 | 46 5 V211-661-002-50 | 41 12

V201-361-014-00 | 14 3 V211-261-002-00 7 6 42 12
15 3 V211-261-002-50 | 35 3 43 8

V201-361-202-50 | 75 2 V211-360-801-60 3 13 44 8
V201-361-203-00 | 43 4 3 15 V211-661-003-00 | 22 2
43 9 11 14 22 12

44 4 22 53 V220-541-003-50 | 93 42

44 9 27 2 V230-360-601-20 2 53

48 8 27 12 V230-360-601-60 | 72 24
V201-361-203-50 | 50 20 V211-360-802-00 1 13 72 28
50 26 3 11 72 29

51 2 4 14 72 31

51 5 22 51 72 33

83 2 34 5 73 25

87 20 35 12 73 29
V201-361-204-50 | 43 13 64 14 73 30
44 13 72 19 73 32
V201-361-206-00 | 89 3 73 20 73 34
VV201-461-204-50 | 86 4 87 23 V230-360-602-00 | 72 47
87 6 V211-360-802-50 2 60 73 40

V203-361-002-50 | 10 8 6 8 74 5
VV203-461-002-00 3 6 12 90 13
10 75 4 91 13

7 90 3 V231-360-801-60 | 18 7

V210-260-604-00 | 58 8 91 3 22 10
V210-360-601-20 31 V211-360-803-00 2 11 26 12
4 18 V211-561-002-00 | 31 10 46 19

V210-360-601-60 5 10 V211-561-002-50 2 41 58 4
15 12 2 43 67 4

22 18 36 2 67 10

46 25 38 3 67 16

72 41 43 16 68 4

91 6 43 19 68 10
V210-360-602-00 | 59 5 44 16 68 16
74 2 4 19 69 2

90 10 55 V231-360-802-00 | 29 13

91 10 62 4 30 21
V210-360-603-50 | 59 2 V211-561-003-00 | 22 20 43 21
V210-560-602-50 | 58 15 31 3 43 24
V211-260-801-60 | 34 11 50 4 44 21
60 6 V211-660-801-60 | 55 12 44 24

171



172

Numerical Index 1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V231-360-802-00 | 46 15 V304-460-008-00 1 6 V401-160-008-00 | 10 12
50 41 10 11 12 4

59 41 12 5 17 5

67 7 21 6 21 5

67 13 27 25 58 12

68 7 V304-460-010-00 | 32 25 72 15

68 13 50 44 73 16

72 12 V304-460-012-00 | 43 14 V401-160-010-00 1 4

73 12 44 14 1 11

V231-360-802-50 | 11 4 48 15 3 8
21 4 50 21 10 9

36 8 50 27 14 5

V231-360-804-00 | 12 3 51 3 15 4
31 6 51 6 15 7

V231-360-805-00 | 21 3 V304-460-016-00 | 62 9 32 24
V231-360-808-00 | 38 11 63 13 34 14
V231-361-002-50 | 35 15 V304-700-008-00 3 3 50 43
V231-361-201-60 | 24 4 V305-260-012-00 | 26 6 53 9
V251-340-802-00 | 10 10 88 3 V401-160-012-00 1 18
V251-340-802-5D | 11 7 V327-261-216-00 | 49 5 22 28
V251-340-804-0D | 11 8 V327-262-110-00 | 53 8 22 40
V251-341-002-00 | 32 22 V328-262-112-00 | 51 13 26 5
50 32 V335-260-012-00 | 53 3 43 5
V251-341-203-00 | 48 14 V360-260-006-00 7 4 43 10
V301-260-006-00 7 3 24 3 44 5
22 48 72 11 44 10

57 14 73 11 48 9

59 4 V360-260-012-00 | 54 2 48 16
V304-260-008-00 | 22 35 V361-260-006-00 | 54 23 75 3
26 21 VV362-260-008-00 2 12 83 3

35 25 26 8 86 5

46 22 28 22 87 7

57 16 36 10 87 21

58 11 38 12 89 4

72 14 64 6 89 8

73 15 69 8 V401-160-016-00 | 22 25

90 19 69 14 62 8

91 19 75 6 87 12

V304-260-010-00 8 8 87 24 V401-170-008-00 | 92 8
34 13 V363-260-010-00 | 26 14 V401-700-008-00 3 4

87 5 V401-160-006-00 | 22 49 V411-260-005-00 | 54 18
V304-260-012-00 1 17 59 3 V411-260-006-00 8 10
48 18 V401-160-008-00 1 7 19 2
V304-260-016-00 | 22 26 4 16 27 5
87 11 5 3 27 15




Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V411-260-006-00 | 35 11 V411-260-012-00 | 57 6 V523-101-002-20 | 31 2
35 16 64 9 31 5

43 11 83 4 46 14

44 11 86 6 V523-101-002-40 | 50 5

45 8 87 8 50 40
V411-260-008-00 1 8 V411-260-014-00 | 55 14 V530-160-803-20 | 35 6
5 4 V411-260-016-00 | 49 6 35 8

9 2 87 13 35 19

19 7 V411-260-018-00 | 51 9 V560-160-005-00 | 54 19

20 2 V411-260-022-00 | 19 4 V560-160-006-00 | 29 17

26 10 27 19 V560-160-008-00 | 28 25

27 9 V500-162-002-00 | 35 30 29 9

27 21 V500-162-501-50 8 11 54 7

28 24 45 9 57 9

28 27 V500-162-502-00 9 3 V580-140-502-50 | 47 12

29 8 19 8 V580-140-503-20 | 51 10

30 10 20 3 V580-140-602-00 | 45 5

30 12 26 9 V580-140-602-20 | 29 15

30 23 27 10 V600-110-600-90 | 17 12

35 22 27 22 V600-110-601-00 | 17 13

35 29 28 10 47 14

36 12 28 13 V600-110-620-40 | 93 14

45 7 28 28 V600-110-630-30 | 23 12

54 6 30 11 V600-110-690-30 | 93 37

56 3 30 13 V600-110-690-70 | 50 12

57 3 30 24 V600-111-600-40 | 23 8

57 11 35 23 V600-150-600-30 | 93 38
V411-260-010-00 1 12 36 13 V600-150-620-60 | 22 5
8 7 53 10 V600-350-620-10 | 26 4

14 6 56 V600-410-600-50 | 23 2

15 8 57 23 7

32 23 69 12 50 10

39 4 90 5 50 30

50 42 V500-162-502-50 | 54 16 V600-410-600-60 | 13 2

54 15 V500-163-002-00 | 38 8 13 13

69 11 39 5 16 7
V411-260-012-00 1 19 V500-163-002-50 | 51 14 V600-410-600-80 | 32 12
22 29 55 15 50 13

22 41 V500-164-004-00 | 49 7 V600-410-620-40 | 23 11

28 7 V523-100-801-60 | 14 2 23 14

28 9 15 2 46 10

28 18 17 3 V600-410-620-50 | 13 7

29 3 V523-101-002-20 | 11 3 13 11

30 3 12 2 16 11

38 7 21 2 32 2

173



174

Numerical Index

1771-097-200-00

Part Code Fig. Key Part Code Fig. Key Part Code Fig. Key
V600-410-620-50 | 32 6 V705-140-052-00 | 22 16 V721-103-109-00 | 50 3
47 3 32 3 V721-113-105-00 | 92 4
50 38 32 7 V723-102-004-20 | 41 11
V600-410-620-60 | 32 16 47 7 42 11
50 35 V706-140-040-00 | 47 16 V723-112-003-80 | 41 10
V600-410-620-70 | 23 15 V706-140-050-00 | 47 15 42 10
V600-410-630-50 | 50 7 V707-140-055-00 | 13 8 \VV724-124-304-20 | 55 5
VV600-450-620-40 | 22 4 13 14 \VV744-114-280-70 | 92 3
22 14 50 15 \V744-120-350-70 | 46 11
V600-450-620-50 | 22 15 V707-140-062-00 | 22 6 \V744-120-400-80 | 32 15
85 6 50 8 \V744-120-470-70 | 93 35
V682-200-001-00 | 59 30 V707-140-072-00 | 23 17 \VV744-130-450-80 | 32 4
V682-200-001-20 | 59 34 V710-140-006-00 | 28 15 32 8
\V/704-140-010-00 | 30 7 V720-101-900-80 | 93 48 \VV744-135-550-80 | 13 9
30 19 \VV720-101-900-90 | 87 17 VV760-150-000-00 | 19 3
V704-140-012-00 | 28 8 V720-102-401-00 | 94 2 27 6
28 19 VV720-102-402-20 | 11 13 27 16
29 4 \VV720-103-502-40 | 18 4 35 10
30 4 46 17 35 17
57 7 V720-103-504-20 | 48 13 43 12
V704-140-015-00 | 22 33 V720-103-504-40 | 94 6 44 12
22 38 \VV720-111-900-60 | 92 6 49 8
22 46 VV720-112-401-10 | 59 9 V763-150-000-00 | 48 12
V704-140-016-00 | 34 3 59 11 V780-140-000-1T | 93 49
\VV704-140-017-00 | 93 40 59 13 \VV780-140-000-20 | 59 32
\VV704-140-018-00 | 26 18 59 17 59 38
V704-140-020-00 | 23 9 93 29 V782-160-000-20 | 59 39
46 3 V720-112-401-40 | 59 37 \VV782-160-000-4B | 31 8
93 30 60 9 50 19
\VV704-140-022-00 | 19 5 61 9 50 25
27 18 93 28 \VV782-160-000-8B | 31 7
V704-140-025-00 | 13 6 V720-112-401-50 | 14 8 \V782-160-000-8T | 11 6
32 10 15 10 V783-160-600-70 | 59 24
47 6 VV720-112-401-80 | 59 26 \VV793-142-480-60 | 55 4
50 39 87 15 V999-200-003-00 | 82 4
V704-140-030-00 | 16 4 V720-112-402-00 | 58 9 84 4
32 21 58 16 85 4
V704-140-035-00 | 50 14 V720-112-402-10 | 59 25 W201-261-206-00 | 88 2
V705-140-025-00 | 59 28 V720-112-402-20 | 92 5 W296-134-007-00 | 54 22
V705-140-030-00 | 93 39 V720-113-502-80 | 58 3
V705-140-032-00 | 93 32 V721-103-105-00 | 16 13
V705-140-047-00 | 46 12 V721-103-106-00 | 14 7
50 18 15 9
50 24 V721-103-107-00 | 48 4
93 31 V721-103-107-50 | 48 7




Alpabetical Index

6004-097-431-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER/255X065 ASSY | 23 1 BOLT,SEMS/M8X25 7T 5 3 CYLINDERHEAD ASSY 2 1
ARM/CONTROL 21 26 BOLT/CONNECT INGROD 14 6 DOWEL 6 21
ARM/FLOATING COMP | 21 18 BOLT/CRANK 16 9 ELEMENT ASSY | 28 9
ARM/TENSION 23 2 BOLT/FLANGE 16 7 FAN/COOLING 19 1
ARMATURE/STARTE ASSY | 29 2 | BOLT/M6 10 32 | FLANGEBOLT 3
BALL 2 5 10 33 4 4

29 17 |BOLT/M6X10 21 16 6 27

BEARING 29 3 BOLT/M8X20 21 6 8 4
29 4 | BOLT/THROUGH 29 16 10 8

BEARING,RB/6004 21 12 | BOLT/WASHERHEAD 28 10 10 9
BEARING,RB/6005 10 44 BOLT/WS 17 6 10 11
BEARING,RB/6203 21 11 29 15 10 12
BEARING, THRUST CRANK 6 13 BRACKET ROCKER SHAFT | 12 12 10 13
7 2 BRACKET,ROCKER SHAFT | 12 13 10 15

7 4 | BRUSH 30 17 11 2

BEARING/BALL 30 6 BUSH 30 15 12 19
30 11 BUSHING/DRAIN 29 20 17 11

BEARING/CONNECTING R 7 5 CAMSHAFT/INJECTION P | 21 8 18 13
7 6 CAP,BLANK/30 10 35 18 18

14 7 | CAP,OIL FILLER 3 2 18 24

BEARING/CRANK/LOWER 6 12 CAP,SEALING 2 2 18 25
BEARING/CRANK/UPPER 6 11 CARTRIDGE/OILFILTER 17 15 18 29
BEARING/WATER PUMP 18 3 CLAMP,STRAINER 17 10 19 4
BEARING/WATERPUMP 18 4 CLAMP/WIRE/10-15 18 21 24 3
BELT/VCOGHM34.0 19 5 | CLIP/HOSE/7.6-8.2 22 4 24 5
BODY/NOZZLE HOLDER 27 2 CLIP/HOSE/8.7-9.3 22 8 25 8
BODY/OILPUMP 17 2 CLUTCH/STARTER ASSY | 29 5 FLYWEIGHT 21 15
BODY/WATERPUMP 18 2 COLLOR 30 3 FLYWHEEL ASSY | 16 5
BOLT 2 7 CONNECTINGROD  ASSY | 14 5 FRAME 30 12
6 2 | CONNECTOR,OIL FILTER| 6 24 | FRAME/DRIVEEND ASSY| 30 7

10 38 CONNECTOR/FUEL 22 FRAME/STARTEREND 29 10

12 18 CONNECTOR/GLOWPLUG 25 GASKET 3 5

17 7 | COVER 29 23 18 8

24 8 30 13 25 7

30 9 COVER,BEARING 30 5 26 5

30 10 COVER/CYLINDER HEAD 3 1 26 22

30 19 COVER/HYDRAULIC 10 47 GASKET ,EXH.MANIFOLD 5 2

30 20 COVER/INJECT IONPUMP 6 25 26 7

30 21 CRANKSHAFT ASSY | 16 1 GASKET, INLET MANIFOL 4 2

30 22 |CUP/SEALING/12 6 7 26 6

30 24 CUP/SEALING/16 10 3 GASKET ,NOZZLE 20 3

BOLT,JOINT 17 13 CUP/SEALING/28 6 3 GASKET, SPACER 18 16
BOLT, SEMS/M10X20 9 3 CUP/SEALING/36 6 4 26 19
BOLT, SEMS/M6X12 13 5 CUTTER, VALVE 12 5 GASKET/COVER 6 26
21 14 |CYLINDERBLOCK ASSY| 6 1 10 48

175



176

Alpabetical Index

6004-097-431-00

Description Fig. Key Description Fig. Key Description Fig. Key
GASKET/COVER 26 11 METAL,CRANK SET 7 1 PIN 10 23
GASKET/CYLINDERHEAD 2 6 7 3 16 2

26 3 NIPPLE 6 22 PIN,CONTROL 21 20
GASKET/DELIVERYVALVE | 28 6 NOZZLE ASSY | 27 51 PIN,GROOVE 10 26
GASKET/GEARCASE 10 27 |NuT 10 45 |PIN,NOZZLE HOLDER 27 3
26 14 10 49 PIN,PISTON 14 3
GASKET/HOUSING 18 23 12 17 PIN/ARM 10 21
26 20 27 50 | PIN/IDLEGEAR 6 6
GASKET/PLATE 10 37 29 21 PIN/INJECT IONPUMP 28 12
26 15 29 22 | PIN/SNAP 10 22
GASKET/WATER PUMP 18 12 30 2 PIN/STRAIGHT 6 16
26 18 30 23 17 5
GEAR/CAMSHAFT 13 2 30 25 PIN/TUBE 6 15
GEAR/CRANK 16 3 NUT,CAP/M 8 10 19 10 41
GEAR/IDLE ASSY | 13 6 | NUT/CAP 3 PINION/STARTER 29 8
GEAR/ INJECT IONPUMP 21 9 NUT/FLANGE 25 PIPE,OIL 17 12
GEAR/OILPUMP ASSY | 17 3 NUT/MO8 10 10 PIPE,WATER OUTLET 18 27
GEARCASE ASSY | 10 1 12 20 PIPE/FUEL 22 2
GENERATOR ASSY 24 1 18 14 PIPE/INJECTION ASSY| 20 4
GLOWPLUG 25 3 18 19 20 5
HANGER 11 1 21 7 20 6
HOLDER ASSY 30 14 NUT/M10 24 6 PIPE/WATER PUMP 18 11
HOLDER/BRUSH ASSY | 30 16 NUT/M12 24 9 PIPE/WATERDRAIN 6 23
HOLDER/DELIVERYVALVE | 28 4 NUT/M6 10 34 PISTON 14
HOLDER/JE/9-9 10 14 21 27 | PISTON(OV) 15
HOLDER/NOZZLE  ASSY | 27 1 NUT/M8 10 18 15 3
HOLDER/STARTER ASSY | 29 11 NUT/NOZZLERETAINING 27 5 PISTON/VALVE/RELIEF 10 29
HOSE,RUBBER 22 3 OILPAN COMP 8 1 PLATE 28 13
HOSE/RUBBER 3 6 OILPUMP ASSY | 17 1 30 8
18 20 |O-RING 18 28 | PLATE,THRUST 13 4
HOSE/RUBBER/70 22 5 26 21 PLATE,THRUST INJPUMP | 21 13
HOUSING ASSY | 28 8 29 19 PLATE/ADJUST 24 2
HOUSING/STARTER ASSY | 29 9 ORING 28 5 PLATE/ADJUSTING 28 11
HOUS ING/THERMOSTAT 18 22 O-RING 1A S50 10 40 PLATE/FRONT 10 36
INJECTIONNOZZLE ASSY | 20 1 26 16 PLATE/REAR 9 1
INJECTIONPUMP ~ ASSY | 21 1 0-RING/P 8 21 24 PLATE/TAPPET/AD 0.2 28 25
JOINTT-TYPE 2 22 6 0-RING/P15 17 9 PLATE/TAPPET/AD 0.25| 28 29
KEY/07X05X09 13 3 26 17 PLATE/TAPPET/AD 0.3 28 26
21 10 0-RING/P18 8 3 PLATE/TAPPET/AD 0.35| 28 30
KEY/07X05X20 16 4 | PACKING 10 20 |PLATE/TAPPET/AD 0.4 | 28 27
LEVELGAGE 6 29 17 14 PLATE/TAPPET/AD 0.45| 28 31
LEVER/CONTROL  COMP | 21 23 26 13 PLATE/TAPPET/AD 0.5 28 28
MANTFOLD(INLET) ASSY 4 PIECE,DISTANCE 27 6 PLATE/TAPPET/AD 0.55| 28 32
MANIFOLD/EXHAUST 5 PIN 6 17 PLATE/TAPPET/AD 0.6 28 20
METAL,CRANK SET 6 10 6 28 PLATE/TAPPET/AD 0.65| 28 33




Alpabetical Index

6004-097-431-00

Description Fig. Key Description Fig. Key Description Fig. Key
PLATE/TAPPET/AD 0.7 28 21 SEAL,BEARING CAP/7 26 9 STUD 10 5
PLATE/TAPPET/AD 0.8 28 22 SEAL,CYL.HEAD COVER 3 3 10 6
PLATE/TAPPET/AD 0.9 28 23 26 4 10 42
PLATE/TAPPET/AD 1.0 28 24 SEAL,OIL 2 4 STUD/M8X40 6 18
PLATE/WATER PUMP 18 9 6 14 18 17
PLUG 12 11 10 7 SWITCH/MAGNETIC ASSY | 29 13
PLUG/M14X1.5 8 2 26 2 SWITCH/0ILPRESSURE 25 1
PLUG/PT1/2 2 3 26 10 SWITCH/OVERHEAT 25 2
PLUG/PT1/8 6 5 26 12 TAPPET 12 6

10 2 | SEAL/WATER PUMPPULLE | 18 7 | TAPPET/INJECTIO ASSY | 28 14
PLUG/SCREW 10 24 SEAT,VALVE SPRING 12 4 THERMOSTAT 18 26
POINTER 9 2 SEAT/SPRING/LOWER 28 19 THRUSTPIECE 21 17
PULLEY 30 1 SEAT/SPRING/UPPER 28 17 VALVE ASSY | 28 7
PULLEY,WATER PUMP 19 2 SHAFT,CAM 13 1 VALVE/EXHAUST 12 2
PULLEY/CRANK 16 8 | SHAFT/HYDRAULIC ASSY | 10 43 | VALVE/INTAKE 12 1
RACK/CONTROL ASSY | 28 15 SHAFT/ROCKERARM ASSY | 12 10 VALVE/RELIEF ASSY | 10 28
REGULATOR ASSY | 30 26 SHIM/Z INJECT IONPUMP 21 2 WASHER 20 2
RELAY,SOLENOID 25 9 21 3 27 4
REPAIR/ENGINE ~ SET 26 1 21 4 WASHER / M6 21 28
RESISTANCE/1.0 22 7 21 5 | WASHER,SP/M 6 21 29
RETAINER 29 7 SHORTBLOCKENGIN ASSY 1 1 WASHER, SP/M 8 10 46
RING, SNAP 14 4 SLEEVE/PLUNGER 28 16 10 50
RING,SNAP/ 4 E 21 21 SOLENOID 25 6 WASHER/0.9 27 7
RING,SNAP/12 C 10 31 SPACER 10 39 WASHER/0.925 27 8
RING,SNAP/16 C 12 15 | SPACER,PUMP.WATER 18 15 | WASHER/0.95 27 9
RING/PISTON SET 14 2 SPACER/FUN/19 19 3 WASHER/0.975 27 10
RING/PISTON/OV  SET 15 2 SPRING 12 14 WASHER/08X14X01 10 16

15 4 30 18 10 25
RINGGEAR 16 6 SPRING,RETURN 21 25 26 23
RINK/CONTROL 21 19 | SPRING,STARTING 21 30 |WASHER/1.0 27 11
ROCKERARM 12 9 SPRING/BRUSH 29 12 WASHER/1.025 27 12
ROCKERSHAFT ASSY | 12 8 SPRING/DELIVERYVALVE | 28 3 WASHER/1.05 27 13
ROD,PUSH 12 7 SPRING/PUMPPLUNGER 28 18 WASHER/1.075 27 14
RORA 29 6 SPRING/RELIEF VALVE 10 30 WASHER/1.1 27 15
ROTOR ASSY | 30 4 | SPRING/RETURN 29 18 | WASHER/1.125 27 16
ROTOR/OUTER 17 4 SPRING/VALVE 12 3 WASHER/1.15 27 17
ROTOR/WATERPUMP 18 6 SPRINNG/GOVERNOR 21 22 WASHER/1.175 27 18
SCREW 29 14 STARTER ASSY | 24 7 WASHER/1.2 27 19
SCREW ADJUST 12 16 STOPPER/FULLLOAD 10 17 WASHER/1.225 27 20
SCREW/HOLLOW 28 1 STRAINER 17 8 WASHER/1.25 27 21
SCREW/WATER PUMP 18 10 STUD 2 8 WASHER/1.275 27 22
SEAL SET/WATER PUMP 18 5 5 4 WASHER/1.3 27 23
SEAL,BEARING CAP 6 8 6 19 WASHER/1.325 27 24

26 8 6 20 | WASHER/1.35 27 25
SEAL,BEARING CAP/7 6 9 10 4 WASHER/1.375 27 26

177



178

Alpabetical Index

6004-097-431-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER/1.4 27 27
WASHER/1.425 27 28
WASHER/1.45 27 29
WASHER/1.475 27 30
WASHER/1.5 27 31
WASHER/1.525 27 32
WASHER/1.55 27 33
WASHER/1.575 27 34
WASHER/1.6 27 35
WASHER/1.625 27 36
WASHER/1.65 27 37
WASHER/1.675 27 38
WASHER/1.7 27 39
WASHER/1.725 27 40
WASHER/1.75 27 41
WASHER/1.775 27 42
WASHER/1.8 27 43
WASHER/1.825 27 44
WASHER/1.85 27 45
WASHER/1.875 27 46
WASHER/1.9 27 47
WASHER/1.925 27 48
WASHER/1.95 27 49
WASHER/9X22X2 24 4
WASHER/AIR BLEEDER 28 2
WATERPUMP ASSY | 18 1
YOKE/STARTER ASSY | 29 1




Alpabetical Index

1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
ADAPTER (3/8X1/4) 61 5 BACKPLATE 34 7 BEARING/BALL 47 3
ADAPTER/458 41 13 BALL 59 30 50 7

41 15 59 34 50 10
55 7 | BAND 72 50 50 13
ADAPTER/90/LOW PRESS | 59 19 73 43 50 30
ADAPTER/G1/4 ASsy| 59 10 90 26 50 35
59 12 91 25 50 38
59 16 BAND, WIRE/140 72 49 85 6
ADAPTER/L/G1/4 ASSY | 59 8 73 42 BEARING/THRUST 93 13
ADAPTER/L/G1/4XR1/4 | 42 13 | BAND/CLEANER 4 6 | BELT/VB044 229 21
42 15 BAND/WIRE/250 2 54 BLOCK/CYLINDER 93
58 17 72 48 | BLOCK/PORT 93
59 22 73 41 |BODY 59 33
ADAPTER/R3/8XG1/4 60 BASE/BATTERY ~ COMP | 7 5 | BOLT 10 8
61 BATTERY/55B24R/ ASSY | 7 1 14 3
ADAPTOR/G3/8XM16ASSY | 60 8 BEARING 23 8 14 4
ADAPTOR/STRATGHT 59 15 50 12 15 3
ADPTER/R3/8XM16 60 5 93 37 15 6
ARM 72 46 | BEARING, RB/6003SS 93 38 64 11
73 39 | BEARING, RB/6009 17 12 72 17
74 4 | BEARING, RB/6010 17 13 73 18
90 12 47 14 89 3
91 12 BEARING, RB/6204 93 14 BOLT 7T (SP) 41 12
ARM/4WD COMP | 45 4 BEARING, RB/6206SS 22 5 42 12
46 16 | BEARING, RB/6303 23 12 43 8
ARM/BRAKE 34 12 BEARING/BALL 13 2 44 8
ARM/BRAKE/LH comp | 35 5 13 7 BOLT (S) M10X25 35 3
ARM/BRAKE/RH COMP | 35 7 13 11 BOLT (SP) /M6X16 5 10
ARM/COUNTER/G ~ COMP | 35 18 13 13 15 12
ARM/CRUISE ASSY | 30 1 16 7 22 18
ARM/DIFF coMp | 18 2 16 11 46 25
ARM/HST/F COMP | 27 4 22 4 72 41
ARM/HST/R COMP | 27 14 22 14 91 6
ARM/LEVER COMP | 54 3 22 15 | BOLT, SEMS 2 31
ARM/LH ASSY | 63 1 23 2 4 18
ARM/LIFT COMP | 62 1 23 7 7 6
ARM/MEUTRAL ASSY | 26 15 23 11 BOLT, SEMS ~ (SP) 3 13
ARM/PTO ASSY | 22 30 23 14 3 15
ARM/PTO/MOWER  ASSY | 28 1 23 15 11 14
ARM/PTOBRAKE ASSY| 22 42 26 4 22 53
ARM/RH ASSY | 63 3 32 2 27 2
ARM/SPOOL coMP | 54 11 32 6 27 12
ARM/TRANION 93 12 32 12 BOLT, SEMS (S) M8X16 34 11
ARM/TRUNNION COMP | 26 1 32 16 60 6
ARM/VALVE COMP| 29 10 46 10 61 6

179



180

Alpabetical Index

1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
BOLT/8X20 3 5 [ BOLT/M12X45 43 13 |BOLT/SP 90 3
BOLT/BATTERY 7 2 44 13 90 10
BOLT/KNOB/M08X12 2 37 86 4 91 3

2 56 87 6 91 10

BOLT/M 8X25 o0 18 |BOLT/M12X60 88 2 | BOLT/STUD 10 10
91 18 |BOLT/MI16 62 6 48 14

BOLT/M 8X65 5 2 | BOLT/M6X16 57 13 | BOLT/STUD/SEAL 11 7
BOLT/M 8X80 4 15 |BOLT/M8X16 55 12 11 8
BOLT/M06X08/APSET 94 8 63 11 |BooT 72 22
BOLT/M10X1. 25X20 1 3 | BOLT/M8X25 17 4 73 23
1 10 |[BOLT/M8X28 11T 92 BRACKET/CLEANER coMP | 4 12

3 7 | BOLT/M8X30 27 23 | BRACKET/LEVER COMP| 43 18

BOLT/M10X20 31 10 46 21 44 18
32 22 | BOLT/M8X45/7T 22 34 | BRACKET/MOUNT/L COMP 1

50 32 27 24 2

BOLT/M10X25 2 41 |BOLT/S 16 14 | BRACKET/NEUTRAL CoMP | 26 11
2 43 46 5 | BRACKET/PARKING COMP | 36 1

32 26 58 8 | BRACKET/RESERVETANK 2 52

36 2 58 15 |BRACKET/VALVE COMP| 59 40

38 3 63 9 | BRACKET/WEIGHT COMP | 89 6

43 16 64 3 | BRAKE/110 ASSY | 34 6

43 19 | BOLT/SET/M16X60 87 10 |BULB 71 27

44 16 | BOLT/SM/M10X23 26 2 | BULB/12V25/25W 70 2

44 19 |BOLT/SP 1 13 | BULB/LAMP/14V60MA 71 23

50 45 2 11 |BUSH 95 7

55 9 2 27 | BUSH(18X20X20) 26 16

62 4 2 60 |BUSH, LEVER 2 10

BOLT/M10X30 22 20 3 11 |BUSH/10X12X15 46 9
31 3 4 14 |BUSH/12X14X10 28 2

50 4 6 8 29 2

BOLT/M10X50 87 4 6 12 | BUSH/12X14X20 30 2
BOLT/M12X25 75 2 22 2 | BUSH/15X17X11 22 31
BOLT/M12X30 43 4 22 12 22 43
43 9 22 51 |BUSH/15X17X16 29 12

44 4 34 5 43 17

44 9 35 12 4 17

48 8 40 4 | BUSH/20X23X20 63 2

BOLT/M12X35 48 17 59 2 63 4
50 20 59 5 | BUSH/20X23X30 63 6

50 26 64 14 | BUSH/22X25X25 49 3

51 2 72 19 | BUSH/25X28X25 49 2

51 5 73 20 | BUSH/35X39X25 62 3

83 2 74 2 | BUSH/35X39X26 48 11

87 20 75 4 | BUSH/62X67X30 48 6

89 7 87 23 | BUSH/68X71X14 93 17




Alpabetical Index

1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
BUSH/95X100X22 93 16 | CASE/CHAIN/B 31 4 | COLLAR/26X32X34 51 11
BUTTON 36 6 | CASE/DIFF 47 8 | COLLAR/26X32X53 85 7
CABLE/4WD/LOCK ASSY | 45 6 | CASE/FINAL 50 1 | COLLAR/26X35X03 13 5
CABLE/ACCELERATOR 8 9 | CASE/FINAL/LH 50 16 | COLLAR/31X38X11 16 5
CABLE/ACCELERATOR/AU | 9 1 | CASE/FINAL/RH 50 22 | COLLAR/31X38X32 13 3
CABLE/BATTERY ~ ASSY| 72 13 | CASE/TRANSMISSION/LH| 11 1 | COLLAR/48X52X17 a7 5

73 14 | CASE/TRANSMISSION/RH| 11 COLLER 2 4

CABLE/CRUISE ~ ASSY| 30 9 | CHAIN/ROLLER60X066 32 13 | COLLER/32X43X15 50 36
CABLE/DIFF ASSY | 19 6 | CLAMP 2 19 | COLUMN/STEERING COMP | 39 1
CABLE/EARTH ASSY | 72 16 2 51 | CONNECTER 73 13
73 17 30 14 | CONNECTOR 2 23

CABLE/HST/F ASSY | 27 8 53 6 | CONTROLLER/STEERING | 40 1
CABLE/HST/R ASSY | 27 20 | CLAMP, HARNESS 30 15 | COUPLING/18X30X55 22 8
CABLE/PTO ASSY| 28 23 | CLAMP/WIRE/10-15 2 22 | COUPLING/PTO 23 1
CABLE/RELEASE ~ ASSY| 30 22 | CLAMP/WIRE/20-24 59 20 | COUPRING/16X27X55 46 2
CABLE/UPSTOP ~ ASSY | 56 1 | CLAMP/WIRE/24-32 58 6 | COVER 6 10
57 1 | CLAMP/WIRE/36-44 2 16 25 1

CAM/CENTER 95 10 2 18 71 12
CAM/DRAIVE 95 13 | CLAMP/WIRE/47-55 4 11 90 6
CAM/DRIVEN 95 8 | CLAMP/WIRE/52-63 4 8 | COVER ASSY | 4 )
CAM/LOCK/PTO  CcoMP | 28 17 4 10 | COVER, PUMP 92 2
CAP 2 2 | CLEANER/AIR ASSY | 4 1 | COVER/44X10 51 7
2 46 |CLIP 4 3 | COVER/BATTERY 7 7

71 13 | CLIP/HOSE/10.4-11.1 5 14 | COVER/BELT COMP| 22 52

94 4 | CLIP/HOSE/11.9-12.6 5 15 | COVER/BRAKE 33 1

CAP, OIL 48 11 11 90 8
CAP, PTO SHAFT 15 11 |[CLIP/HOSE/11-13 5 6 91 8
22 17 5 8 | COVER/DUST 53 5

24 2 5 12 | COVER/FENDER 75 7

91 5 | CLIP/HOSE/13.8-14.8 11  11-Al COVER/FRONT 67 18

CAP, TIRE VALVE 82 4 11 17 68 18
84 4 | CLUTCH ASSY | 46 6 | COVER/FUSE 72 8

85 4 | CLUTCH/DIFFLOCK 18 1 73 8

CAP/22 66 3 | CLUTCH/PTO ASSY | 23 3 | COVER/LH 43 20
CAP/SEAL/47 50 2 | COLLAR, PINION THRUST | 17 9 44 20
50 17 | COLLAR, THRUST 17 11 90 24

50 23 |COLLAR/08X12X10 28 12 91 23

CAP/STEERING 37 2 28 14 | COVER/REAR COMP | 64 13
CAP/TANK/NONLEA ASSY | 6 4 | COLLAR/08X12X13 40 3 | COVER/RH 43 23
CAP/WHEEL 85 8 | COLLAR/09X13X28 2 26 44 23
CASE 93 1 | COLLAR/09X14X20 56 2 90 27
CASE, DIFF 17 6 57 2 91 26
CASE/4WD 46 4 | COLLAR/09X14X62 38 10 | COVER/ROD/A SET | 41 4
CASE/BLOWER COMP | 75 1 | COLLAR/16X22X35 55 11 42 4
CASE/CHAIN/A 31 1 | COLLAR/25X32X3 47 4 | COVER/ROD/B SET | 41 7

181



182

Alpabetical Index 1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
COVER/ROD/B SET 42 7 FLANGE/PUMP 58 14 FLANGEBOLT 73 12
COVER/SHAFT 46 24 FLANGE/YOKE 10 3 73 25

75 5 10 7 73 29
COVER/SHAFT COMP| 46 23 | FLANGEBOLT 2 53 73 30
COVER/SIDE/LH  COMP 3 12 11 4 73 32
COVER/SIDE/RH  COMP 3 14 12 3 73 34
COVER/SWITCH 71 17 18 7 73 40
COVER/TAIL COMP | 90 2 21 3 74 5
91 2 21 4 90 13
COVER/WHEEL 50 33 22 10 91 13
CUP HEAD SQUARE NECK | 69 6 24 4 FLOOR 69 1
CUSHION, CARRIER 38 2 26 12 FRAME/FENDER/LH COMP | 67 5
CUSHION, RUBBER 4 13 29 13 68 5
CUSHION/RUBBER 39 2 30 21 FRAME/FENDER/RH COMP | 67 11
CYLINDER ASSY | 55 1 31 6 68 11
CYLINDER/2WD ASSY | 42 1 35 15 FRAME/FRONT coMp | 43 7
CYLINDER/4WD ASSY | 41 1 36 8 44 7
DAMPER/OTL ASSY | 26 7 38 11 FRAME/FUEL COMP 6 11
DIODE/3. 0A 72 6 43 21 6 11-A
73 6 43 24 | FRAME/LH COMP | 87 2
DISK/BRAKE 96 11 44 21 FRAME/LOWER/LH COMP | 86 2
DRUM/BRAKE 34 1 44 24 FRAME/LOWER/RH COMP | 86 3
DUST SEAL 41 6 46 15 FRAME/RADIATOR/LH 2 40
41 9 46 19 FRAME/RADTATOR/RH 2 42
42 6 50 41 | FRAME/REAR COMP | 43 1
42 9 58 4 FRAME/REAR/2WD COMP | 44 1
DUST SEAL SER42 55 4 59 41 FRAME/RH CcoMP | 87 3
ELBOW/908 ASSY | 61 8 67 4 FRAME/SEAT COMP | 43 15
ELEMENT 94 7 67 7 44 15
ELEMENT ASSY | 4 4 67 10 | FRAME/UPPER CoMP | 87 9
ERAME/LOWER SET 86 1 67 13 FRAME/UPPER SET 87 1
F/220/G SET 91 1 67 16 FUSE/BLADE/32V03A 72 3
F/240/G SET | 90 1 68 4 73 3
FENDER/LH COMP | 67 1 68 7 | FUSE/BLADE/32V10A 72 2
FENDER/LH/2WD  COMP | 68 1 68 10 73 2
FENDER/REAR COMP | 67 14 68 13 FUSE/BLADE/32V20A 72 4
FENDER/REAR/2WD COMP | 68 14 68 16 73 4
FENDER/RH COMP | 67 8 69 2 FUSE/SLOWBLOW 72 5
68 8 72 12 73 5
FILTER/FUEL ASSY 5 1 72 24 GASKET 93 25
FILTER/OIL ASSY | 60 3 72 28 GASKET/MUFFLER 3 2
60 4 72 29 GAUGE/FUEL ASSY 6 2
61 3 72 31 | GAUGE/LEBEL 11 5
61 4 72 33 | GEAR PUMP SET| 92 1
FILTER/SUCTION COMP | 58 1 72 47 | GEAR/BEVEL/11 50 6




Alpabetical Index

1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
GEAR/BEVEL/12 50 29 |HOLDER 8 12 | HUB/13X22X50 29 14
GEAR/BEVEL/14 17 10 71 6 | HUB/BRAKE/G comp| 35 14
GEAR/BEVEL/15 47 10 | HOOD/ENGINE COMP | 64 1 | HUB/HST 16 8

50 9 | HOOK COMP| 90 17 |HUB/LIFT ASSY | 62 2
GEAR/BEVEL/28 47 2 91 17 | INSULATOR 1 5
GEAR/BEVEL/45 16 9 | HOOK/CRUISE coup| 30 20 71 7
GEAR/BEVEL/47 50 37 |HOOK/STEP 69 10 | INSULATOR/10X350 67 9
GEAR/HELICAL/38 13 4 HORN ASSY | 72 32 68 9
GEAR/HERICAL/32 13 12 73 33 | INSULATOR/10X460 67 2
GEAR/HERICAL/35 13 10 | HOSE, DRAIN 2 20 68 2
GEAR/INPUT/12 ~ COMP | 16 1 | HOSE/042 8 2 | INSULATOR/1130 2 29
GEAR/SPUR/23/G  COMP | 16 10 | HOSE/06X10X975 5 13 | INSULATOR/15 40 5
GEAR/SPUR/25 COMP | 23 4 | HOSE/08X13X350 11 16 | INSULATOR/15X1300 67 15
GEAR/SPUR/28  COMP | 23 10 |HOSE/08X13X435 5 7 68 15
GEAR/SPUR/37 ~ COMP | 23 13 |HOSE/08X13X500 11 10-A| INSULATOR/15X55X03 67 6
GEAR/SPUR/44 17 1 | HOSE/08X13X600 5 5 67 12
GRIP, BRAKE 38 9 | HOSE/08X13X720 5 11 68 6
GRIP/12X60 45 3 [ HOSE/110 58 5 68 12
GRIP/MAIN 30 18 |HOSE/1200 ASSY | 55 6 69 4
GRIP/MID/PTO 28 16 |HOSE/205 2 21 | INSULATOR/20X65 2 13

29 5 | HOSE/280 59 18 | INSULATOR/265 2 58
GRIP/ORANGE 36 7 | HOSE/400 11 10 | INSULATOR/300 2 34
GRIP/SUB 54 4 | HOSE/700 ASSY | 60 2 | INSULATOR/305 2 62

54 10 61 2 | INSULATOR/455 2 39
GRIP/THROTTLE 8 4 61 7 2 57
GROMMET 2 32 | HOSE/CLEANER/INLET 4 7 | INSULATOR/490 2 33
GROMMET/ (16X25X2) 67 17 | HOSE/CLEANER/OUTLET 4 9 | INSULATOR/60 2 38

68 17 |HOSE/HYDOR/2750 ASSY| 41 14 2 61
GROMMET/10X30X5 69 9 42 14 | INSULATOR/70X125 4 19
GROMMET/12X19 8 3 | HOSE/HYDOR/2900 ASSY | 41 16 | INSULATOR/LEVER/SUB | 28 6

45 2 42 16 54 9
GROMMET/27X34X03 62 5 | HOSE/HYDOR/500 ASSY| 59 14 54 13
GUIDE/BELT/UPPE COMP | 22 50 | HOSE/HYDRO/1500 ASSY | 59 21 | INSULATOR/MOUNT/34 1 16
GUIDE/CHAIN 32 14 |HOSE/HYDRO/1700 ASSY | 59 7 | INSULATOR/SIDE 2 5
GUIDE/NET/LH 2 8 | HOSE/HYDRO/2400 ASSY | 58 18 | INSULATOR/STARTER 1 14
GUIDE/NET/RH 2 9 | HOSE/LUBBER 2 50 |KEY ASSY 71 15
HANDLE 64 2 | HOSE/RADIATOR/INLET 2 15 | KEY/08X07X20 22 23
HANGER, SUPPORT 69 13 | HOSE/RADIATOR/LOWER 2 17 | KNOB/SET/M06X15 67 19
HARNESS COMP | 70 3 | HOSE/RUBBER 2 48 68 19
HARNESS/MAIN/G  ASSY | 72 1 | HOUSING/AXLE 48 1 | LABEL/BATTERY 80 2

73 1 | HOUSING/AXLE/2W ASSY | 49 1 80 14
HARNESS/PANEL/G ASSY | 71 26 | HST/SF/21 ASSY | 14 1 81 2
HARNESS/SAFETY ASSY | 74 6 15 81 11

90 14 |HUB ASSY | 29 11 90 23

91 14 |HUB COMP | 35 9 91 22

183



Alpabetical Index

1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
LABEL/CAUTION 80 LABEL/WARNING/HOT 81 5 | NIPPLE, GREASE 19 3
81 LAMP/HEAD ASSY | 70 1 27 6

LABEL/CE 80 15 | LEVER/4WD COMP | 45 1 27 16
81 12 | LEVER/ACCELERATOR 8 1 35 10

LABEL/CONTROL/2WD-4W | 78 7 | LEVER/ADJUST COMP | 26 13 35 17
90 21 |LEVER/BLOWER  ASSY| 29 1 43 12

LABEL/CONTROL/LH 78 4 | LEVER/CRUISE ~ coMP| 30 16 44 12
LABEL/CONTROL/LH/220 | 79 4 | LEVER/DUMP COMP | 54 8 49 8
LABEL/CONTROL/RH 78 5 | LEVER/LIFT COMP | 54 1 | NIPPLE, GREASE/PT1/8 | 48 12
LABEL/CONTROL/RH/220 | 79 5 54 12 |NUT 3 3
LABEL/CONTROL/SUBCON | 78 6 | LEVER/LOCK 64 5 8 8
79 6 | LEVER/PARKING  ASSY| 36 3 22 35

LABEL/CONTROL/TILT 78 1 | LEVER/PTO/MOWER COMP | 28 5 26 21
79 1 | LEVER/TILT COMP | 38 5 34 13

LABEL/DIFF 78 2 | LEVER/UNLOAD  COMP | 20 1 35 25
79 2 90 4 46 22

90 20 |LINING 34 9 53 3

91 20 |[LINING/13X50X3 8 5 54 23

LABEL/FUEL 80 3 | LINING/PTOBRAKE COMP | 22 47 57 16
81 3 | LINKPIN 87 16 58 11

LABEL/FUSE 72 7 | MAT/STEP 69 15 71 9
73 7 | MAT/STERRING 69 17 72 14

LABEL/METER 71 3 | METAL/4WD 46 13 72 18
LABEL/NOISE/LWA/105 | 80 12 |METAL/G 16 12 72 21
81 10 |METAL/HST 12 1 73 15

LABEL/PARKING 78 3 | METAL/PIVOT/FRONT 48 5 73 19
79 3 |METAL/PIVOT/REA ASSY| 48 10 73 22

LABEL/POSITION 71 25 |METAL/PTO 21 1 87 5
LABEL/SWITCH/G 71 2 | METAL/PTO/A 22 1 90 19
LABEL/W/FAN 80 7 | METAL/PTO/B 22 11 91 19
80 13 | METAL/SLIDE 93 5 [ NUT(M12X1.0) 71 20

81 7 | METER/FUEL ASSY | 71 5 | NUT, CASTTLE/M16X1.5 | 49 5

LABEL/W/RADTATOR 80 8 | METER/HOUR ASSY | 71 4 | NUT, LOCK 72 26
81 8 | MOLDING/FRONT/LH 76 1 73 27

LABEL/W/STARTER 80 9 77 1 | NUT, RING 94 5
81 9 | MOLDING/FRONT/RH 76 2 | NUT, RING/M28X1. 0 71 14

LABEL/WARNING/2WD-4W | 80 11 77 2 | NUT/CONICALWASHER 64 12
LABEL/WARNING/BELT 80 6 | MOUNTRUBBER 2 3 | NUT/M10 26 14
80 10 |MUFFLER COMP 3 1 32 25

81 6 | NEEDLE 93 15 50 44

LABEL/WARNING/FUEL 80 4 | NET 4 17 | NUT/M10X1. 25 53 8
81 4 | NET/FRONT COMP 2 55 |NUT/M12 1 17

90 22 NET/RADIATOR 2 6 26 6

91 21 | NET/UNDER COMP 2 36 43 14

LABEL/WARNING/HOT 80 5 | NET/UNDER/F COMP 2 59 44 14




Alpabetical Index

1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key

NUT/M12 48 15 | 0-RING HS90 G50 92 4 | PAD/15 2 64

48 18 | 0-RING P6 HS90 92 6 | PAD/25 43 3

50 21 |O-RING/G50 16 13 44 3

50 27 | 0-RING/G60 14 7 | PAD/50 2 14

51 3 15 9 2 63

51 6 | 0-RING/G70 48 4 28 29

88 3 | O-RING/GT75 48 7 43 2

NUT/M12X1. 25 51 13 | O-RING/G90 50 3 44 2

NUT/M16 22 26 |O-RING/P 8 93 48 | PAD/BRAKE 35 2
62 9 |O-RING/P 9 87 17 | PAD/HST/OR 27

63 13 | 0-RING/P10A 94 2 | PAD/OR 27 13

87 11 |O0-RING/P14 59 37 | PAD/PS 40 2

NUT/M6 7 3 60 9 | PANEL/SWITCH/G COMP | 71 1

7 4 61 9 | PEDAL/BRAKE COMP | 35 1

22 48 93 28 | PEDAL/DIFF COMP | 19 1

24 3 | 0-RING/P18 59 26 | PEDAL/HST/F COMP | 27 1

57 14 87 15 |PEDAL/HST/RH  coMP | 27 11

59 4 0-RING/P20 58 9 PIN 11 3

65 4 58 16 12 2

66 5 | O-RING/P22 11 13 14 2

72 11 92 5 15 2

73 11 | O-RING/P24 18 4 17 2

NUT/M8 1 6 46 17 17 3

10 11 |O-RING/P44 94 6 21 2

12 5 | ORNAMENT/220 77 5 31 2

21 6 | ORNAMENT/240 76 5 31 5

27 25 | ORNAMENT/I 76 7 35 6

35 27 77 7 35 8

NUT/WASHER 2 12 | ORNAMENT/ISEKI 76 6 35 19

6 7 77 6 46 14

26 8 | ORNAMENT/REAR/LH 76 3 50 5

28 22 77 3 50 40

36 10 | ORNAMENT/REAR/RH 76 4 | PIN, BLOW OUT PROTECT | 70 4

38 12 77 4 | PIN, SPLIT/2 X20 35 30

54 2 | PACKING 2 25 |PIN,SPLIT/2.5X15 8 11

64 6 2 47 45 9

69 8 6 6 | PIN, SPLIT/2. 5X20 9 3

69 14 48 3 19 8

75 6 71 18 20 3

87 24 94 9 26 9

OILSEAL 93 33 | PACKING PS-42 55 5 27 10

ORIFICESETS/M6X0. 7 59 24 | PACKING, OIL PUMP 58 13 27 22

0-RING 41 11 | PACKING/PISTON 41 3 28 10

42 11 42 3 28 13

93 47 | PACKING/RUBBER 6 3 28 28




186

Alpabetical Index 1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
PIN, SPLIT/2. 5X20 30 11 | PINION/BEVEL/12 17 8 | PLUG 59 6
30 13 |PIPE 2 49 71 10
30 24 | PIPE, BREATHER 11 9 | PLUG(G3/8) 93 26
35 23 | PIPE/CHARGE COMP | 60 7 | PLUG(PF1/4) 93 27
36 13 |PIPE/FILLER COMP| 11 12 |PLUG,0IL 11 15
53 10 11 12-A 11  15-A
56 4 | PIPE/SUCTION/F COMP | 58 2 | PLUG/59 67 3
57 4 | PIPE/SUCTION/R COMP| 58 7 68 3
69 12 |PISTON 55 2 | PLUG/G3/8 ASSY| 59 36
90 5 93 6 | PLUG/M10X1 93 45
PIN, SPLIT/2. 5X25 54 16 96 1 | PLUG/SCREW 59 32
PIN, SPLIT/3 X20 38 8 | PISTON STOPPER 55 3 59 38
39 5 | PLATE 6 5 59 39
PIN, SPLIT/3 X25 51 14 |PLATE(I/25X80) 6 9 | PLUG/SCREW/SEAL 11 6
55 15 | PLATE, SWITCH 72 36 31 7
PIN, SPLIT/4 X40 49 7 72 39 31 8
PIN, SPRING 45 5 72 44 50 19
PIN, SPRING/5 X25 W | 47 12 73 37 50 25
PIN, SPRING/5 X32 W | 51 10 |PLATE/BACK 96 7 93 49
PIN, SPRING/6 X22 W | 29 15 | PLATE/BUMPER 83 1 | PLUG/SEAL/25 16 16
PIN, ST 93 41 | PLATE/CAUTION 2 45 | POPPET/CHECK/0.5 93 23
PIN/05X17 54 17 |PLATE/DISK 96 6 | POPPET/CHECK/1. 3 93 24
PIN/06X26 29 16 | PLATE/FLOOR COMP | 69 3 | POPPET/RELIEF 93 21
PIN/08X50 36 9 | PLATE/FRONT COMP 3 9 | POST/F 65
PIN/10X21 18 3 | PLATE/HOOK COMP | 30 6 66
PIN/10X260 39 3 | PLATE/I/16X343 29 7 | POST/R 65 3
PIN/10X85 54 14 | PLATE/1/19X260 36 11 66 4
PIN/12X75 47 11 | PLATE/1/19X534 35 21 | PRESSURE/BRAKE 96 12
PIN/14X77 COMP| 55 10 |PLATE/I1/62X100 87 19 | PROTECTOR/185 75 9
PIN/14X80 55 13 | PLATE/1/75X70 87 22 | PROTECTOR/215 75 8
PIN/16X40 57 10 |PLATE/LH 64 7 | PULLEY/FT80X47 22 32
PIN/20X58 87 14 | PLATE/REAR COMP 3 10 |PULLEY/V2B118 22 19
PIN/20X78 COMP | 63 10 |PLATE/RH 64 8 | PULLEY/V2B155 22 22
PIN/PIVOT 49 4 | PLATE/SEPARATER 96 5 | PUMP GEAR ASSY| 58 10
PIN/SNAP 28 25 | PLATE/SPRING 93 22 | PUMP/FUEL ASSY| 5§ 9
29 9 | PLATE/STOP/PTO COMP | 57 5 | RADIATOR ASSY 2 1
29 17 | PLATE/STOPPER 46 18 |RELAY/4P ASSY | 74 7
54 7 59 27 90 15
54 19 |PLATE/SWASH 93 4 91 15
57 9 | PLATE/SWITCH 90 16 | RELAY/4P-2 ASSY| 72 27
PIN/STRAIGHT 95 11 91 16 73 28
PIN/TENSION 22 27 | PLATE/VALVE/MOTOR 93 9 | RELAY/FLASHER/EEC 72 30
22 39 | PLATE/VALVE/PUMP 93 8 73 31
PINTON/BEVEL/09 47 1 | PLATE/Z/16X309 54 5 | RESERVETANK ASSY 2 44
PINTON/BEVEL/11 47 9 |PLUG 2 24 | RIM/WHEEL COMP | 82 5




Alpabetical Index

1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
RIM/WHEEL comp | 84 5 | RING/O 15 10 | SCREW/M03X20 72 35
RIM/WHEEL/FRONT COMP | 85 3 41 10 72 38
RING (M12X18X1) 71 21 42 10 72 43
RING, SNAP/ 6 E 28 15 48 13 73 36
RING, SNAP/10 C 30 7 58 3 | SCREW/P 2 7

30 19 59 9 | SCREW/SOCKET 93 42
RING, SNAP/12 C 28 8 59 11 | SCREW/TRUSS/M06X16 65 2
28 19 59 13 65 5
29 4 59 17 66 2
30 4 59 25 66 6
57 7 93 29 71 28
RING, SNAP/15 C 22 33 | RING/SNAP 13 8 | SEAL, OIL 23 16
22 38 13 14 92 3
22 46 22 6 | SEAL, OIL/TC20357 46 11
RING, SNAP/16 C 34 3 23 17 | SEAL,0IL/TC20408 32 15
RING, SNAP/17 C 93 40 47 15 | SEAL, OIL/TC30458 32 4
RING, SNAP/18 C 26 18 47 16 32 8
RING, SNAP/20C 23 9 50 8 | SEAL, 0IL/TC35558 13 9
46 3 50 15 SEAL/47 93 50
93 30 | RING/SNAP/A 95 2 | SEAL/DUST 59 29
RING, SNAP/22 C 19 5 | RING/SNAP/B 95 12 | SEAL/OIL 32 18
27 18 | RING/SNAP/R62 32 17 93 34
RING, SNAP/25 C 13 6 | RIVET, BLIND 54 22 93 35
32 10 | RIVET/SCREW ASSY| 69 16 | SEAL/OIL ASSY| 50 11
47 6 69 19 | SEAL/QLNY35571116 50 34
50 39 |ROD 36 4 | SEALRING/32 96 3
59 28 | ROD PACKING 41 5 | SHAFT 50 28
RING, SNAP/30 C 16 4 41 8 52 1
32 21 42 5 52 2
93 139 42 8 | SHAFT, DIFF. PINION 17 7
RING, SNAP/32 C 93 32 |ROD/LIFT ASSY | 63 5 | SHAFT/484 22 7
RING, SNAP/35 C 50 14 | ROD/M08X225 57 8 | SHAFT/4WD 46 1
RING, SNAP/47 C 46 12 | ROD/MO8X350 35 24 | SHAFT/BRAKE COMP | 35 4
50 18 |ROD/M08X72/LH 35 28 | SHAFT/CAM 34 8
50 24 | ROD/M08X85 26 20 | SHAFT/COUNTER/G COMP | 35 20
93 31 28 21 | SHAFT/DIFF/LH 32 1
RING, SNAP/52 C 22 16 | ROD/PISTON 41 2 | SHAFT/DIFF/RH 32 5
32 3 42 2 SHAFT/INPUT ASSY | 46 8
32 7 | RODEND/A ASSY | 53 1 | SHAFT/INPUT COMP | 13 1
a7 7 | RODEND/B ASSY | 53 2 | SHAFT/INPUT SET | 10 1
RING/22 23 5 | RUBBER, CUSHION 43 6 | SHAFT/MOTOR 93 11
RING/25 23 6 44 6 | SHAFT/PTO 22 13
RING/72 96 2 |s.w 92 8 | SHAFT/PULLEY 22 3
RING/BRAKE 95 4 | SCREW 72 10 | SHAFT/PUMP 93 10
RING/0 14 8 73 10 | SHAFT/WHEEL/FRONT 32 19

187



188

Alpabetical Index

1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
SHAFT/WHEEL/REA COMP | 50 31 | SPRING/HT018 30 8 | TANK/FUEL 1
SHAFT/YOKE 10 6 | SPRING/HT024 28 3 | TAPE/ALUMINIUM/135 1 15
SHEET/STERRING 69 18 38 6 | THRUST 51 8
SHIM/0. 2 16 6 | SPRING/HT032 22 36 |TIRE/210/60D-8 84 2

16 15 | SPRING/HT033 22 44 85 2
SHIM/0.9 93 7 | SPRING/HT042 27 7 | TIRE/210/60D-8 ASSY| 84 1
SHOE/BRAKE 95 5 27 17 85 1
SHROUD COMP 2 28 | SPROCKET/11 32 9 | TIRE/TURF/20-8 82 2
SIMM 16 3 | SPROCKET/29 32 11 | TOOL/FUSE 72 9
SLEEVE ASSY | 46 7 | STAY/BRAKE/LH  COMP | 34 4 73 9
SLEEVE/YOKE 10 4 | STAY/CASE comp | 31 9 [ TRIM/110 2 35
SNAPRING 96 8 | STAY/COVER CoMP | 15 5 | TRIM/50 2 30
SNAPRING/32 96 10 24 1 TRIM/85 43 22
SNAPRING/85 96 13 91 4 43 25
SPINDLE/KNUCKLE/LH 51 1 91 7 44 22
SPINDLE/KNUCKLE/RH 51 4 | STAY/CYLINDER  COMP | 55 8 44 25
SPOOL 93 44 | STAY/DEFFCABLE 18 6 90 25
SPRING 36 5 | STAY/MUFFLER ~ COMP 3 6 90 28

54 21 | STAY/STOPPER 57 12 91 24

95 6 | STAY/SWITCH 72 40 91 27

96 4 | STAY/SWITCH COMP | 72 23 | TRIM/95 25 2
SPRING, DISK 8 6 73 24 90 7
SPRING, TENSION/53 20 4 74 1 | TUBE/14X17X90 30 17
SPRING, TENSION/86 28 4 90 9 | TUBE/536 CoMP| 87 18

30 5 o1 9 | TUBE/540 COMP | 22 9
SPRING, VALVE 94 1 | STAY/TILT comp | 38 1 | TURNBUCKLE/MS 35 26
SPRING/A 95 9 | STOPPER 38 4 |U.J ASSY| 10 2
SPRING/BOOT 53 7 | STOPPER COMP| 54 20 10 5
SPRING/CLIP 69 5 | SWITCH(STARTER) ASSY| 71 11 | VALVE 4 5
SPRING/HC021 93 20 | SWITCH, MERIT 72 34 | VALVE/1S-2D ASSY | 59 1
SPRING/HC022 59 31 72 37 | VALVE/PTO 59 23
SPRING/HC023 93 46 72 42 | VALVE/RELIEF  SET | 93 43
SPRING/HC030 93 19 73 35 | VALVE/RIM 82 3
SPRING/HC050 57 15 | SWITCH, STOP 72 25 84 3
SPRING/HC053 93 18 73 26 85 5
SPRING/HC062 59 35 | SWITCH/COMBINATION/E| 71 24 |[VIS 94 3
SPRING/HE036 34 10 |SWITCH/HAZARD ASSY| 71 22 | WASHER 22 24
SPRING/HE060 35 31 |SWITCH/LEVER  ASSY| 72 45 22 37
SPRING/HE066 18 5 73 38 22 45
SPRING/HE068 46 20 74 3 54 18
SPRING/HE072 28 26 90 11 69 7
SPRING/HE086 29 6 91 11 70 5
SPRING/HE095 28 20 | SWITCH/PUSH SET | 72 20 71 8

35 13 73 21 71 19
SPRING/HE108 26 19 |SWITCH/TOGGLE ASSY| 71 16 95 1




Alpabetical Index

189

1771-097-200-00

Description Fig. Key Description Fig. Key Description Fig. Key
WASHER 96 9 | WASHER, PL/M 8 54 6 | WASHER, SP/M12 86 5
WASHER / M16 49 6 56 3 87 7

87 13 57 3 87 21
WASHER / M6 8 10 57 11 89 4
19 2 | WASHER, PL/M14 55 14 89 8
27 5 | WASHER, PL/M18 51 9 | WASHER, SP/M16 22 25
27 15 | WASHER, PL/M22 19 4 62 8
35 11 27 19 87 12
35 16 | WASHER, PULLEY 51 12 | WASHER/12X26X04 64 10
43 11 89 5 70 6
44 11 | WASHER, SP/M 6 22 49 | WASHER/13X42X01 53 4
45 8 59 3 | WASHER/17X22X03 34 2
WASHER /M12 1 19 | WASHER, SP/M 8 1 7 | WASHER/17X35X05 62 7
22 29 4 16 63 12
22 41 5 3 | WASHER/18X26X02 26 17
28 7 10 12 | WASHER/20X32X03 63 7
28 9 12 4 | WASHER/24X9X3. 2 64 4
28 18 17 5 | WASHER/25X30X1 93 36
29 3 21 5 | WASHER/30X46X2 32 20
30 3 58 12 | WASHER/31X42X1 16 2
38 7 72 15 | WASHER/38X12X2 26 3
57 6 73 16 | WASHER/9X22X2 28 11
64 9O | WASHER, SP/M10 4 | WASHER/A 95 3
83 4 11 | WASHER/LOCK 4
86 6 8 | WASHER/M10 1 12
87 8 10 9 8 7
WASHER, FOLLOWER 63 8 14 5 14 6
WASHER, PL/M 8 1 8 15 4 15 8
5 4 15 7 32 23
9 2 32 24 39 4
19 7 34 14 50 42
20 2 50 43 54 15
26 10 53 9 69 11
27 O | WASHER, SP/M12 1 18 |WEIGHT/15 SET | 88 1
27 21 22 28 |WEIGHT/40 89 2
28 24 22 40 | WEIGHT/REAR SET | 89 1
28 27 26 5 | WHEEL/FRONT ASSY | 82 1
29 8 43 5 | WHEEL/STEERING ASSY | 37 1
30 10 43 10 | WIRE, LEAD 1 9
30 12 44 5
30 23 44 10
35 22 48 9
35 29 48 16
36 12 75 3
45 7 83 3




